Cuoca

2008
Precedent
lllustrated Parts List

Gasoline and Electric Vehicles

Manual Number 103373001
Edition Code 0907E0408D






USING THE ILLUSTRATED PARTS LIST

A WARNING

* This manual is to be used only for identification and ordering of service parts. Be sure to read
and use the maintenance and service manual before attempting any vehicle repairs.

This manual covers all 2008 Club Car® Precedent® Professional, Champion, i2, i2L, Villager 4 and 4 Pass
vehicles.

The manual is divided into sections. Note that there are two or three flags on the outside edge of each page.
The first flag contains the section number of which that page is a part. The other flag (or flags) contains the
letter D, E, or G, signifying that the page pertains to diesel, electric, or gasoline vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section numbers, and under them, the individual page titles and numbers to be
found in that section. The index can be used to find specific parts and assemblies. The index is divided into
numerical and alphabetical listings with the page numbers in italic text.

There is a two-page spread for each individual page title in the Table of Contents. On the left-hand page is an
illustration showing the parts in their relative positions; the parts are each tagged with an item number in a
balloon. The right-hand page is the parts list page, and gives the page title at the top, then the item numbers
(corresponding to the numbers on the illustration), part descriptions, and quantity of parts used. Some item
numbers have more than one part number because several configurations of a component are represented
together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indicated
by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list page. A part
that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under. A level 3 part is
a component of the level 2 part that it is listed under, and a level 4 part is a component of the level 3 part
preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity used per next
higher level assembly of which it is a component. A part that is not indented is a level 1 part. This means that
the quantity given is the quantity used per the portion of the vehicle illustrated on that particular spread.

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers and distributors.
You can obtain the name and phone number of your closest authorized Club Car dealer or distributor by
visiting our web site at www.clubcar.com and clicking on the “Distributor Search” link or by calling our toll-free
Service Parts and Technical Assistance hotline at (800) 872-2246 or (706) 863-3000, extension 3887.

ClubCar |8

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413
www.clubcar.com




NOTE: This illustrated parts list represents the most current information at the time of publication. Club
Car, Inc. is continually working to further improve its vehicles and other products. These improve-
ments may affect the parts used to service the vehicle. Any modification and/or significant change
in specifications will be forwarded to all Club Car and Carryall distributors/dealers and will, when
applicable, appear in future editions of this illustrated parts list.

Club Car, Inc. reserves the right to change specifications and designs at any time without notice
and without the obligation of making changes to units previously sold.

Copyright © 2007 Club Car, Inc.

Club Car, Precedent, and Surlyn

are registered trademarks of Club Car, inc.
This manual effective August 6, 2007.

2008 Precedent lllustrated Parts List



CONTENTS

SECTION 1 - BODY AND TRIM

L 0T = 10 4 o= PRSP 1-3
o] 1 3 =T o o | USSP PRP 1-5
Dash — SEYIE A ettt b e e 1-7
D= 1] IR 4 (= = TP PUPRPPR 1-9
Floor Mat, Retainer, and Front Underbody — Style B ..., 1-11
Kick Plate — Gasoling VENICIE ...t e e e 1-13
Kick Plate — EleCtric VENICIE ...........ooiiie e e e 1-15
Seat with Hip ReStraints .. ... e e e e e e 1-17
Backrest and Structural Accessory Module (SAM) ... 1-19
Y= T = 1 T | SRR 1-21
Underbody Covers (Vehicle Without Canopy) .......coouiiiiiiiiiiei e 1-23
CANOPY — BEIGE .eiiiiiiiiiii e e e 1-25
1071 0] o) AV o 11 (=Y RSSO 1-27
Rear Seat — Precedent Villager 4 and i2 4 PaSSENJEr .......c..oiiiiiiiiiiiiiiiit et 1-29
Rear Footrest Assembly — Precedent Villager 4 and i2 4 Passenger ........cccovuvieiiniiiineciniiiee e 1-31
Four Passenger Conversion Kit — BEIGE ........cuiiiiiiiiiiiiiiieee ettt e e e e e e e 1-33
Four Passenger Conversion Kit — WHIte .............ooiiiiii e 1-35
Four Passenger Conversion Kit — Gray .........oc.eciioiiiiiiii e 1-37

SECTION 2 - WHEEL AND TIRES

Wheels and Tires — Professional @nd 02 ..........ooo et e e e e e 2-3
Wheels and Tires — Champion @nd i2L ..........oooiiiiiiiiieecee e e e e 2-5

SECTION 3 - DECALS

Decals — GasoliNg VENICIE .......ooooiiiiiiieiie et e et e e e e e e e e e 3-3
Decals — Electric Vehicle, Styles A, B, and C ..o 3-5
Decals — Electric VENICIE, STYIE A ... e e e e e e e e e e e aaaes 3-7
Decals — Electric Vehicle, Style B and Style C ... 3-9
Decal — Precedent Villager 4 and i2 4 PASSENJET ........oiiiiiiiiiiiiiiiiee et 3-11

SECTION 4 - BRAKES AND PEDAL GROUP ASSEMBLIES

Rear Brake Assembly, SeIf-AdJUSTING ........oooiiiiiii e 4-3
== |G O o] 1= SR PRP 4-5
Pedal Group Connections — Gasoling VENICIE ... 4-7
Pedal Group Connections — Electric VEhICIe .........oooiiiii e 4-9
Pedal Group Components — Gasoling VERNICIE .........ccccuuiiiiiiiiiie e 4-11
Pedal Group Components — EIeCtriC VENICIE .........ccoiiiiieeeee e 4-13

2008 Precedent lllustrated Parts List Page 1



CONTENTS

SECTION 5 - STEERING, FRONT AND REAR SUSPENSION

Steering Wheel — Champion @nd Q2L ..........ooiiiiiiiiiieiice e e e e e e e e e e 5-3
Steering Wheel — Professional and i2 ..............ooiiiiiiiii e 5-5
Steering Column — Gasoling VENICIES ........oouiiiiiiii e 5-7
Steering Column — EIECHIC VENICIES ......ovviiiiiiiiii et e e e e e ennnes 5-9
Steering Gear ASSEMDIY .....coi i 5-11
Front SUSPENSION, UPPET ... .ottt e ettt e e e e e e e e e e e et e e e e e aeaeaeeeaaaanneeeeeeas 5-13
Front SUSPENSION, LOWET .......eiiiiiiiiiiiiie ettt e e e e et e e e e e e e e e e e e s ab b e e e e e eaaaaeeesassaneenreees 5-15
Rear Suspension — Gasoling VENICIE ...t 5-17
Rear Suspension — EIeCtric VENICIE ..o 5-19
Rear Suspension — Precedent Villager 4 and i2 4 PasSeNger ........ccccvvveeiiiiiciiiiieieieeee e 5-21
SECTION 6 - ELECTRICAL SYSTEM — GASOLINE VEHICLE
Electrical Components, Front Body — Gasoline Vehicle ............ccceeviviieiiiiiiiicee e 6-3
Battery — Gasoline VENICIE ........coooiiiiiiii e 6-5
WIiriNg — GasO0liNg VENICIE .......cooiiiiiiiii et e 6-9
Instrument Panel Wire HarNESS ......oooo oo 6-13
Starter/Generator Assembly Model G425419 — Gasoline Vehicles ..., 6-15
Starter/Generator Mounting — FE350 ......cooiuiiiiiiiii e 6-17
SECTION 7 - FE350 ENGINE
FE350 Engine without ACR (Automatic Compression Release) — Shrouds and Brackets .............. 7-3
FE350 Engine — Ignition Components and FIywheel ... 7-5
FE350 Engine — Oil CIrCUIAtION ........uuiiiiiiiiiii ettt e e 7-7
FE350 Engine — CyliNder HEAA ..........ooiiiiiiiiiee ettt a e e e e e s e 7-9
FE350 Engine without ACR — Crankcase, Camshaft, and Oil Sensor ...........ccccccvvveeveeiiiiiiccciinene, 7-11
FE350 Engine — Crankcase and Crankshaft ... 7-13
FE350 ENGINE MOUNTING ..ot s e e e e e e e e e e e e e e et et et et e ee s e tetennnsns s s e ens 7-15
SECTION 8 - FUEL, INTAKE, AND GOVERNOR SYSTEMS
[T LY I (=1 o SRR PPPPP 8-3
Carburetor ASSEMDIY — FE350 .......uuiiiiiiiiie et e e e e e e e e r e e e e e e e e e e e enreree s 8-5
Carburetor Installation — FE350 ...t e e e e e e e e e e e ennnnnes 8-7
Governor and ACCElErator CablEs ..........oooiiiiiiiiiiiiiie et e e e 8-9
Choke and Air BOX ASSEMDIY ........uiiiiiiiieiie et e e e e e e e e e e r e e e e aaaeeesessaneereees 8-11
SECTION 9 - EXHAUST SYSTEM
EXhaust SYsStem — FE350 ...t e e e e e e e raaaae e e e e e anreernaes 9-3

Page 2 2008 Precedent lllustrated Parts List



CONTENTS

SECTION 10 - TORQUE CONVERTER

D] LYY O (1] (o o 10-3
(DA Y 1<) L TP 10-5
(B AZ=T A T4 [V (o] o TR 10-7

SECTION 11 — UNITIZED TRANSAXLE

Unitized Transaxle — Gear Cases and Brackets ..........ccccoiiiiiiiiiiii e 11-3
Unitized Transaxle — F&R Transmission and Gear Reduction ............cccccceeiiiiiiiiiiiiiin e, 11-5
Transaxle — Gasoline Vehicles, Differential and AXIES .........ooueiiiiiiiiiiee e 11-7
Forward/Reverse Shifter Assembly — Gasoline Vehicle ..............cooociiiiiiiiiie e, 11-9
TranSMISSION CaDIE .......eiiiiiiii ettt e e e e sttt e e e st e e e e snbe e e e e e etbbeeeaanreeeeeen 11-11

SECTION 12 — ELECTRICAL SYSTEM - ELECTRIC VEHICLE

Electrical Components, Front Body — Electric VENICIE ...........ccooiiiiiiiiiiie e, 12-3
Wiring — 1Q System with Style A Battery Configuration ............cccccooiiiiiii e 12-7
Wiring — 1Q System with Styles B or C Battery Configuration ............ccccccoviiiiieiiiiiie e 12-11
Wiring — Excel System with Style B or C Battery Configuration ............c.ccccoiiiiiiiiiiiie e, 12-15
Forward/Reverse Switch and Tow/Run Switch — Electric Vehicle, Style A ... 12-17
Forward/Reverse Switch and Tow/Run Switch — Electric Vehicle, StylesBand C ......................... 12-19
Single Point Watering System, STyle A ... e 12-21
Single Point Watering System, Style B ........cooo i 12-23
Single Point Watering System, Style C ... 12-25
Batteries, Bucket, and Charger Receptacle — IQ System, Style A ..., 12-27
Batteries, Bucket, and Charger Receptacle — 1Q and Excel Systems, Style B ..........ccccccoviiiiiennnnne 12-29
Batteries, Bucket, and Charger Receptacle — 1Q and Excel Systems, Style C ..........ccccceeviiereennnee. 12-31
Batteries, Bucket, and Charger Receptacle — 1Q and Excel Systems, Heavy Duty, Style C ............ 12-33
Batteries, Bucket, and Charger Receptacle — I1Q and Excel Systems, CE, Style C ...........ccccceeennee. 12-35
Batteries, Bucket, and Charger Receptacle — 1Q and Excel Systems, Heavy Duty, CE, Style C ..... 12-37
Computer, Controller, and Solenoid — IQ System, Style A ... 12-39
Computer, Controller, and Solenoid — 1Q System, StylesB and C ..........cccccoiiiiiiiiiiine e, 12-41
Computer, Controller, and Solenoid — Excel System, StylesBand C ...........cccccceeeiiiiiiiiiiiieeeee e, 12-43

SECTION 13 - ELECTRIC MOTOR

Motor (Model 5BC59JBS6365A) — Electric Vehicle (Later VErsion) ........cccccceveeeeiiiiiicciiiiiececeee e 13-3
Motor (Model EJ4-4001) — EIeCtric VENICIE ........coooiieeieeeeee et 13-5

SECTION 14 — TRANSAXLE - ELECTRIC VEHICLES

Transaxle — EIECIAC VENICIES .........ooeeeiiieeeee e e e e aea e 14-3



CONTENTS

SECTION 15 - BATTERY CHARGERS

PowerDrive 3 Battery Charger, DOMESLHC ..........uuviiiiiiiiiiiiiicee e 15-3
PowerDrive 2 Battery Charger (Model 22110), DOMESHC .....cuvviiiiiiiiiiiiiiiee e 15-5
PowerDrive Battery Charger (Model 17930), DOMESIC .......cuvieiiiiiiiiiiiiiieeeeceiee e 15-7
PowerDrive Battery Charger (Model 18780), EXPOIT ......cc.uuviiiiiiiieiie e 15-9
PowerDrive Battery Charger (Model 20310), EUrOPEaN ..........eeeiiiiiiiiiiiiiiieee e 15-11

SECTION 16 — MAINTENANCE AND SERVICE TOOLS

Maintenance and SErviCe TOOIS ......o it e e e e e e e e e e e e e eeeas 16-3
Maintenance and Service TooIs, CONtINUEA .......c..ueiiiiiiiiiiii e 16-5
Maintenance and Service Tools, CONtINUEA .......c...eiiiiiiiiiiieiiiie e 16-7
Maintenance and Service Tools, CONtINUEA .........cooooiieeiiiiieeeee e e 16-9
Maintenance and Service Tools, CONtINUEA .........cooeeiiiiieieeeeeee et e e 16-11

SECTION i — INDEX

Page 4 2008 Precedent lllustrated Parts List



BODY AND TRIM !



mfo]-

Page 1-2

2008 Precedent lllustrated Parts List

000437-001



FRONT BUMPER

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102298401 Nut,m8,all Metal LOCK ... e 2
2 102534201 Bolt - FIH, M8 X 95 ...t e 2
3 103330601 Asm, Bumper, Front, Precedent .............cccooiiiiiiiiiiii e 1

2008 Precedent lllustrated Parts List

Page 1-3



mfo]-

Page 1-4

2008 Precedent lllustrated Parts List

000434-001



FRONT BODY

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102296020 Screw, Torx Pan HAd Pt, MB X 20 .....ooiieeee e 14
2 102501501 = 0 R PPR 1
3 102502401 Panel, Beauty Front, White ........cccoooiiiiiiiiii e 1
4 102502402 Panel, Beauty Front, Beige ..........coooiiiii e 1
5 102502404 Panel, Beauty Front, Gray .........cccccooiiiiiiiiiieeee et a e 1
6 102502405 Panel, Beauty Front, REd ... 1
7 102502406 Panel, Beauty Front, Burgundy ... 1
8 102502407 Panel, Beauty Front, GrE€EN ..........ccooiiiiiiiiiiiiiiecee et a e 1
9 102502408 Panel, Beauty Front, BIUE ........ccccooiiiiiiiii e 1
10 102502409 Panel, Beauty Front, BIack ...........ooooii e 1
" 102502411 Panel, Beauty, Front, Cayenne ..........cccccuviiiiiiiiie e 1
12 102502413 Panel-beauty Front, AUantiC ..........ccccooiiiiiii i A/R
13 102502501 T o Y 7= T o LSRR 1
14 102502601 NAMEPIALE = CS i e e e e e e e aaaaee s 1
15 102534403 FaSCIA, GrlY ..eeiiiiiieiii ittt e e e e e e e e e e e e e e e e e e e e e e e e aaraaaaaeans 1
16 102534404 = o = T = SO SSRE 1

2008 Precedent lllustrated Parts List

Page 1-5




~fo]u

000438-001

2008 Precedent lllustrated Parts List

Page 1-6



DASH - STYLE A

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1010434 Barrel - PIastiC ........ooooiiie e 2
2 102292356 | Screw-1/4-20x56 HWh Self Drill .......cocciiiiiiiiiiiee e 3
3 102296819 | Screw-mbB X 19-pNRd AD ....ooiiiiiiiii e 2
4 102380401 D= TR I = PRSPPI 1
5 102523101 Dash ASSEMDIY .....ooiiiiiiiii e e 1
6 102557201 Screw, #6-20 Type ADXT1.00 PN .......oviiiiiiiiii e 1

Note: Dash-style A should be used with front underbody-style A only.
Underbody-style A is no longer available as a service part. If
underbody needs to be replaced as well, order underbody-style B and
dash-style B.

2008 Precedent lllustrated Parts List

Page 1-7




~fo]u

000438-002

2008 Precedent lllustrated Parts List

Page 1-8



DASH - STYLE B

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102292356 Screw-1/4-20x56 HWh Self Drill ........ooooiiiiiiii e 2
2 102296819 | Screw-m6 X 19-pnhd AD .....ooeiiiiiiieeieee e 2
3 102557201 Screw, #6-20 Type ADXT1.00 PN ... 1
4 102915601 Plastic Rivet - TUFIOCK .......uuueiiiieie e 1
5 103402701 Dash Assembly, Prec (includes items 6 through 9) ........cccceeeieiiiiiiiiiieeee e, 1
6 102295916 Screw-torx Pan HAd Pt,mB X 16 ...o.ooooiiieeee e 2
7 102297001 U-NUL, 1/4" TYPE AD oottt e e e e e e st e e s s sntaeaeeeanes 2
8 102521801 Drain Channel - DAsh .......coooiiiiiiiiii e 1
9 N/A D= 1] g TR o (=Y oS PP 1

Note: Dash-style B should be used with front underbody-style B only.

2008 Precedent lllustrated Parts List

Page 1-9




Page 1-10 2008 Precedent lllustrated Parts List



FLOOR MAT, RETAINER, AND FRONT UNDERBODY -

STYLE B
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1010434 Barrel - PIastiC ........ooooiiie e 2
2 102292356 Screw-1/4-20x56 HWh Self Drill ........cooviiiiiiiiiieee e 3
3 102292701 L@ 110 R oY o |2 1] PSSR 8
4 102296601 U-nNut, MB-1.0 PreVv TOMQUE .....uuueiiiieeiei e e 2
5 102296920 Screw, M6 Torx Bttn HAd SEMS ....ovvviiiiiiiieeeeee e 2
6 102298020 Screw, K80x20, Torx Pn HA Pt ... 4
7 102298716 Y R Iy g [ T =Y 1] (= T 4
8 102302504 Retainer Asm-floormat Rh, BIK ..........ccoooiiiiiiiiiiiii e 1
9 102302604 Retainer Asm-floormat Lh, BIK ..........cooooiiiiiiiii e 1
10 102504802 Floormat, PreCedent ..ot 1
" 102521901 Bracket-Clamshell ...........oeeeii e 2
12 102523901 Decal, IR/CIUD Car ... e e e e e e rae e e e aaa s 2
13 e Asm-front Underbody, BIack ... 1

**** Special order item available upon request.

Note: Underbody-style B should be used with dash-style B only.

2008 Precedent lllustrated Parts List Page 1-11



Page 1-12

2008 Precedent lllustrated Parts List

000501-001



KICK PLATE — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1014413 Pin, Hair Spring COtter ....... . e 1
2 102298030 | Screw, KBOx30, TOrx Pn HA Pt .....ooiiiiiieeeee et 3
3 102511701 Asm-gas Kick Plate, Grey (includes items 4 through 6) ...........ccoociiiiiiieeeeiiic, 1
4 101811401 (oYY A O o [o] 1= T 1
5 101856201 COMPreSSION SPriNG ..ot e e e e e e e e e e e e e e e e e e e e nnnresreees 1
6 102511801 Plate -gas KiCK, GIEY ......uuiiiiiieiiiii ittt e e e e arreaaeaee s 1
7 102511702 | Asm-gas Kick Plate, Blk (includes items 8 through 10) .........cccooviiiiiiiniiiiiie, 1
8 101811401 Y= P O s To ] (= SRR 1
9 101856201 COMPreSSION SPriNG ..o e e e e e e e e e e e e e e e e e e e e snnresreees 1
10 102511802 Plate - Gas KiCK, BIK ......ccccueiieiiiiiiie ettt et e 1
11 102514401 ROd, Choke BULION .......eiiiiiiiii e 1

2008 Precedent lllustrated Parts List Page 1-13




Page 1-14

2008 Precedent lllustrated Parts List

000500-001



KICK PLATE - ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102298030 Screw, K80xX30, Torx PN HA Pt ......eiiiiee e 3
2 102508201 Plate - EIeCtric KICK, GrEY .........uuiiiiiieeiiiiiciiieeee e a e e e 1
3 102508202 Plate - Electric KICK BIK .........oooeiiiiiieiiii ettt 1
4 102516901 S ToTe3 (T S I ¢ S 1

2008 Precedent lllustrated Parts List Page 1-15



~fo]u

000440-002

2008 Precedent lllustrated Parts List

Page 1-16



SEAT WITH HIP RESTRAINTS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102554601 HINGE Plate, PreC ..ot 2
2 102562701 Hip Restraint, PreC, LN ... 1
3 102562801 Hip Restraint, Prec, RN ... 1
4 102562901 Screw, Seat BottOmM Prec ... 6
5 103423001 Seat Bottom Asy, Prec-beige ... 1
6 103423002 Seat Bottom ASY, PreCc-White ...........cooiiiiiiiiie e 1
7 103423004 | Seat Bottom ASY, PreC-gray ........ccoooiiiiiiiiiiiiiee et 1

2008 Precedent lllustrated Parts List Page 1-17




000435-001

Page 1-18 2008 Precedent lllustrated Parts List



BACKREST AND STRUCTURAL ACCESSORY MODULE

(SAM)
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102296530 Screw - MB X 1.0 X 30 SEMS ..ouuiiiiiiiii e 2
2 102298240 Bolt, Flange Head, M8-1.25 X 40 ......ccoiiiiiiiiiiiie et 4
3 102503221 Service Backrest ASm, BEIGE ......ccuuviiiiiiiieii e 1
4 102503222 Service Backrest ASm, WHILE .........ooiiiiiiiee e 1
5 102503224 Service Backrest ASM, Gray .......cccccveiiiiiiieec it 1
6 102503225 Service Backrest ASm-black ...........oocoiiiiiiiiii 1
7 102503901 Asm-sam (includes items 8 through 17) ... 1
8 102297125 Screw M6-1.0x25.4 Thd FM SEMS ..ooiiiiiiiiie it 3
9 102504001 Asm-bag Hoop (includes items 10 through 13) .......coovviieeiiiiiiiiiieieeee e, 1
10 1010434 Barrel - PIastiC ........ooooiiiieeee e 2
11 102504201 [ ToTo] o X o =T SR 1
12 102504301 RS- o RN = 7= T PSR 1
13 102517001 BUCKIE-DAG SErap ..o 2
14 N/A Structural Accessory ModUIE ...........oooiiiiiiiiiiieeeeeee e 1
15 102504501 Panel, SAM ..o 1
16 102551701 INSEIM IMBXT.0 oottt e e e e e s e et te e e e e e nnae e e e e enees 4
17 103327601 Screw, 5/16, TOrX, BOSSCIEW .......ccueiiiiiiiiiiie e 2
18 102568701 Barrel - Plastic BMM ..o 8

2008 Precedent lllustrated Parts List Page 1-19



2008 Precedent lllustrated Parts List

Page 1-20



REAR BODY

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012571 Washer, 5/16 Extra Thick Flat ............cooiiiiii e 2
2 102279001 Rear BUMPEr BEaAm .......ooouiiiiiiiiiiieeiit ettt a e e e e e e e e e aaees 1
3 102279103 UNderbody - REAI, GIreY .......ceiiiiiiiiiiiiiiieeee et a e e e eeaaaa e 1
4 102279104 Underbody - Rear, BIK ...t 1
5 102292701 L0310 oToTo |2 1410 o PP 2
6 102296601 U-nut, MB-1.0 PreV TOTQUE ......ccooiiuiiiiieiiiiieie ettt e e e 2
7 102297230 Screw,m6,torx,interlock,thread ............cooeeiiiiiiiiee e, 4
8 102298030 Screw, K80x30, Torx PN HA PE .....ooieee e 6
9 102298240 Bolt, Flange Head, M8-1.25 X 40 ......ccciiiiiiiiiiiiie et 2
10 102298580 MB-1.25 X 80 SEMS ...eriiiieiiiiiiie e ettt ettt e e s e e et e e s e et e e e e ennbee e e e ennees 4
11 102298601 J-ClIP = M8 X .25 et e e et e e et e e e e nnreeeae e 4
12 102298716 MB-1.25X16 TAPLE ....eeeiieeiiiiii e 2
13 102500501 Asm, Rear U/b Support, LI ..o 1
14 102500601 Asm, Rear U/b Support, RN ... 1
15 102501401 Panel, ACCESS, Gray ....ccccuuviiiiiiiiee e ettt e e s e e e e e e e e e e s reeeaaaaee s 1
16 102501402 Panel, ACCeSS, BIACK .......ooveiiieeeee e 1
17 102502301 Panel, Beauty, Rear, White .......ccccooiiiiiiiiiii e 1
18 102502302 Panel, Beauty, Rear, BEIge ......ccccooiiiiiiiiii e 1
19 102502304 Panel, Beauty, Rear, Gray ... 1
20 102502305 Panel, Beauty, Rear, Red ...........uuuiiiii s 1
21 102502306 Panel, Beauty, Rear, BUurgundy ... 1
22 102502307 Panel, Beauty, Rear, Green ..........oooiiiiiiiee e 1
23 102502308 Panel, Beauty, Rear, BIUE ... 1
24 102502309 Panel, Beauty, Rear, BIackK ........ccccooiiiiiiiiii e 1
25 102502311 Panel-beauty Rear, Cayenne ............oooiiiiiiiiiiiiie e 1
26 102502313 Panel-beauty Rear, AtIantiC .......cccoooiiiiiiiiii e 1
27 102502901 Bracket, Canopy Support Left-Hand ..........ccccoooieiiiiiii e 1
28 102503001 Bracket, Canopy Support Right-Hand ... 1
29 102545601 Liner, Rear UnNderbody LN ........ oo 1
30 102545602 Liner, Rear Underbody Right-Hand ... 1
31 102562101 Tape, FOam Black 12" * ...ttt et e e sraee e e anes A/R
32 102967901 Rivet, Removable, TUfIOK 1/4" .........ooiie e 2

* Note: Sold by the foot, 12 inches required per side

2008 Precedent lllustrated Parts List

Page 1-21




~fo]u

000730-001

2008 Precedent lllustrated Parts List

Page 1-22



UNDERBODY COVERS (VEHICLE WITHOUT CANOPY)

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102543901 Kit, Underbody Cover, Gray (includes items 2 through 7) ........ccccoceiiiiiiiiiinnnn. 1
2 102299065 M8-1.25 X 65 Tx Bttn HA BOIt .....ooeeeeieiieeee e 4
3 N/A Cover, Lh NON-CanopYy, GreY ......cccooiiiiiiiiiiiieiie e et e e 1
4 N/A Cover, Rh NoNn-canopy, Grey .......cooiiiiiiiieiiiiie e 1
5 N/A SUPPOTE, SITUL COVEI . e e e e e e e e e aennes 2
6 N/A ST AN O o PP R 2
7 102544201 SCIEW, IMB HEX ..o et e e e e e e e e 4
8 102543902 Kit, Underbody Cover, Black (includes items 9 through 14) ...........ccooviiiiiinnnenn. 1
9 102299065 M8-1.25 X 65 Tx Bttn HA BOIt .....eeeieiiiieeee e 4
10 102400202 Cover, Lh Non-canopy, BIK ... 1
" 102400302 Cover, Rh Non-canopy, BIK .........ooeiiiiiiiiiiiieec e 1
12 N/A SUPPOTE, SITUL COVEI e e e e e e e e e e e 2
13 N/A ST AN - o ORI 2
14 102544201 SCIrEW, MB HEX ...eeeiiiiiiiiiie ettt e e s e e naeeeee s 4

Note: Sub-components contained in item 8 are the same as those
shown for item 1, except for the color of the caps and covers.

2008 Precedent lllustrated Parts List Page 1-23



000439-001

2008 Precedent lllustrated Parts List

Page 1-24



CANOPY - BEIGE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102520702 Kit-canopy, Prec-beige (includes items 2 through 13) ..o, 1
2 N/A Beige Canopy Component Kit (includes items 3 through 6) ............cccvvveeeee. 1
3 102400002 Cover, Lh Canopy Support, BIK ..o 1
4 102400102 Cover, Rh Canopy Support, BIK ... 1
5 102513501 Asm-rear Canopy SUPPOIT .......cccuuuiiiieiiiiee e e e e eaea e 2
6 102524202 Asm-canopy, Beige (includes items 7 through 12) ...........ccooviiiiinieinnn, 1
7 102296140 Bolt, Flanged Head, MBXT.0X40 .......cccvvveiiiiiiiie e 4
8 102296401 Nut-m6x1.0 FINng All Mt LOCK .....eeiiiiiiiiee e 4
9 102508902 CaNOPY-DEIGE ..o 1
10 102511602 Handle, Canopy (BEIgE) ......cocoiiuiiiiiiiiiiie e 2
11 103205101 Cover, Drain, Canopy, Precedent .........cccccveevieiiiiiiiiiece e, 2
12 103210101 Screw, #8 X.75, TOrx, TApPiNg .....cccooeieiiiiieiieee e e e e 2
13 N/A Kit, Hardware, Canopy Strut (includes items 14 through 24) .............cccceeen 1
14 102298401 Nut,m8,all Metal LOCK .......ccueiiiiiiiiiiie e 2
15 102299065 M8-1.25 X 65 Tx Bttn HAd BOIt ......ooeiiiiiiiiiieee e 4
16 102299360 Screw, M8-1.25 X 60, SEMS, TX .ceuuuiieieeiieee e 2
17 102299601 Screw, Pt, KBOX70 Hex FIG HA ... 2
18 102512401 Support, Canopy Front, Right-Hand .............ccccccoi i, 1
19 102513301 Support, Canopy Front Left-Hand ... 1
20 102544201 SCrEW, IMB HEX ... 2
21 102572601 Instr, Kit, CanOPY (PrEC) coiiiieieeieeieee ettt e e areeaaeae e 1
22 103196001 Washer, Conical Spring, CanOopy ....c.cccooiiiiiiiieiiiiie e 8
23 103199301 Bolt - MB X 1 X 45 Hh Grey ....ccoocuiiiiiiiiiiiiee e 4
24 103200301 NUE, MB X 1.00 ..ottt e e e e e as 4

Note: Item 21 not shown.

2008 Precedent lllustrated Parts List Page 1-25



000439-001

2008 Precedent lllustrated Parts List

Page 1-26



CANOPY — WHITE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102520701 Kit-canopy, Prec-white (includes items 2 through 13) ........occooiiiiiiiii, 1
2 N/A White Canopy Component Kit (includes items 3 through 6) ........cccccceeeiiinnnns 1
3 102400002 Cover, Lh Canopy Support, BIK ..o 1
4 102400102 Cover, Rh Canopy Support, BIK ... 1
5 102513501 Asm-rear Canopy SUPPOIT .......cccuuuiiiieiiiiee e e e e eaea e 2
6 102524201 Asm-canopy, White (includes items 7 through 12) ...........cooviiiiinnn, 1
7 102296140 Bolt, Flanged Head, MBXT.0X40 .......cccvvveiiiiiiiie e 4
8 102296401 Nut-m6x1.0 FINng All Mt LOCK .....eeiiiiiiiiee e 4
9 102508901 CanOPY-White .....coiiiiiiiiii e 1
10 102511601 Handle, Canopy (Whit€) ... 2
11 103205101 Cover, Drain, Canopy, Precedent .........cccccvevieiiiiiiiiieieecee e 2
12 103210101 Screw, #8 X.75, TOrx, TapPiNg .....cccooeeeiiiiiiiieeee e 2
13 N/A Kit, Hardware, Canopy Strut (includes items 14 through 24) .............cccceeene 1
14 102298401 Nut,m8,all Metal LOCK .......ccueiiiiiiiiii e 2
15 102299065 M8-1.25 X 65 Tx Bttn HAd BOIt ......ooeiiiiiiiiiieee e 4
16 102299360 Screw, M8-1.25 X 60, SEMS, TX .ceuuuiieieeiieee e 2
17 102299601 Screw, Pt, KBOX70 Hex FIG HA ... 2
18 102512401 Support, Canopy Front, Right-Hand .............ccccccoi i, 1
19 102513301 Support, Canopy Front Left-Hand ... 1
20 102544201 SCrEW, IMB HEX ... 2
21 102572601 Instr, Kit, CanOPY (PrEC) coiiiieieeieeieee ettt e e areeaaeae e 1
22 103196001 Washer, Conical Spring, CanOopy ....c.cccooiiiiiiiieiiiiie e 8
23 103199301 Bolt - MB X 1 X 45 Hh Grey ....ccoocuiiiiiiiiiiiiee e 4
24 103200301 NUE, MB X 1.00 ..ottt e e e e e as 4

Note: Item 21 not shown.

2008 Precedent lllustrated Parts List Page 1-27



000494-001

2008 Precedent lllustrated Parts List

Page 1-28



REAR SEAT - PRECEDENT VILLAGER 4 AND 12 4

PASSENGER
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1010434 Barrel - PIastiC ........ooooiiie e 10
2 102296530 Screw - MB X 1.0 X 30 SEMS ..coviiiiiiiiee ettt 4
3 102298030 | Screw, KBOx30, TOrx Pn HA Pt .....ooeiiiie et 2
4 102298240 Bolt, Flange Head, M8-1.25 X 40 .......ccooiiiiiieieiiie et A/R
5 102298720 MB-1.25X20 TAPLTE ...eeveiiee it 10
6 102503221 Service Backrest ASm, BEIGE ......ccuuiiiiiiiiiiie e 1
7 102503222 Service Backrest ASm, WHILE .........ooiiiiiiiii e 1
8 102503224 Service Backrest ASM, Gray .......cccccveiiiiiiiee i 1
9 102503225 Service Backrest ASm-black ...........occoiiiiiiiiiii 1
10 102531501 Cover, 4-pass Ns1 UNderbody ... 1
" 102531701 4-Passenger Rear Seat Bottom, BEIge ........cccoviiiiiiiiiiiiiiieeec e, 1
12 102531702 4-Passenger Rear Seat Bottom, White ..........ooooiiiiiiiii e, 1
13 102531704 | 4-Passenger Rear Seat Bottom, Gray .........ccccccviiiiiiiiiiiiieee e 1
14 102541425 Bolt-m6x1.0x25 Hex FIN, BIK-l ........ooiiiiiiieiee e 4
15 102572201 Connector Tube-hand Rail ASM ........oiiiiiii e 1
16 102573101 Bracket, 4-pass LOWEr S€at ..........uciiiiiiiiiii i 2
17 102574801 Support-rh 4 Passenger SEaAt .........ccoveiiiiiiiiiiiiiiee e 1
18 102574901 Support-lh 4 Passenger S€at ..........cooooviiiiiiiiiiiiiiieee e 1
19 102575101 Restraint- Rh 4-passenger Hip ......oooiiii e 1
20 102575201 Restraint- Lh 4-passenger Hip ...cccoooeeiiiiiii e 1

Note: See also four-passenger kit information.

2008 Precedent lllustrated Parts List

Page 1-29




~fo]u

000493-001

2008 Precedent lllustrated Parts List

Page 1-30



REAR FOOTREST ASSEMBLY - PRECEDENT VILLAGER 4
AND 12 4 PASSENGER

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1010434 Barrel - PIastiC ........ooooiiie e 10
2 102298720 MB-1.25X20 TAPLITE ...eeeeiiee it 8
3 102298745 MB-1.25X45 TAPLTe ....eveiieeiiiiii e 4
4 102531001 Handrail Weldment, Rear Seat ..........cccooooiiiiiiiiiieeeee e 1
5 102531402 Footdeck, 4-Passenger, BIacK ..........coooooiiiiiiiii e 1
6 102531601 Floormat, 4-Passenger, REAr .......cccccoioiiiiiiiiiiiec e 1
7 102534201 Bolt - FI HA, M8 X 95 ... a e e e 4
8 102584701 Weld, 4-pass FOOIAECK-a ........oooiiiiiiiiiiiee e 1
9 102584801 Weld, 4-pass FOOIAECK-D .......oooeiiiii 1

2008 Precedent lllustrated Parts List

Page 1-31



000505-001

Page 1-32 2008 Precedent lllustrated Parts List



FOUR PASSENGER CONVERSION KIT - BEIGE

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102570901 Kit-4-pass, Prec, Std, Beige (includes items 2 through 27) .........ccccceiiiiiiiiinnnen. 1
2 1010434 Barrel - PIastiC ... 11
3 1014902 LU = | RSP 2
4 101705701 =T or= B4 = T o 11 o SRS 1
5 1017235 BUMPEL, JOUNCE ...t e e e 2
6 102296530 Screw - MB X 1.0 X 30 SEMS ..oooiiiiiiieiiiiiiee ettt e e eieeee e e 4
7 102298720 MB-1.25X20 TAPLItE ...vveiieeiiiiiee et 18
8 102298745 MB-1.25X45 TaPtIte ....eeiiiiiiiiie e 4
9 102503221 Service Backrest ASm, BEIGE ........eueiiiiiiiiiiiiicieee e 1
10 102531001 Handrail Weldment, Rear Seat ..........ccoooomiiiiiiiiiiieeeeeeeeee e 1
" 102531402 Footdeck, 4-Passenger, Black ...........ccoooiiiiiiiiiiiiii e 1
12 102531501 Cover, 4-pass Ns1 UNderbody ..........coooiiiiiiiiiiiiiiieec e 1
13 102531601 Floormat, 4-Passenger, REar ... 1
14 102531701 4-Passenger Rear Seat Bottom, Beige ...........cccoviiiiiiiiiici e, 1
15 102534201 Bolt - FIHA, M8 X 95 ...ttt 4
16 102534801 Jounce Bumper Bracket ... e 2
17 102541425 Bolt-m6x1.0x25 Hex FInd, BIK-l ........ccoiiiiiiiiiiie e 6
18 102544901 SPril, LEaf, REAI ...cceeeiiecee e 2
19 102572201 Connector Tube-hand Rail ASM ...

20 102573101 Bracket, 4-pass LOWET S€aL ..........cccoiiiiiiiiiiiieee et 2
21 102574801 Support-rh 4 Passenger S€at ...........cccccuiiiiiiiiee e 1
22 102574901 Support-lh 4 Passenger Seat ... 1
23 102575101 Restraint- Rh 4-passenger Hip .......ouueiiiiiiiiii e 1
24 102575201 Restraint- Lh 4-passenger Hip .......ouueuiiiiiiiiiiiie e 1
25 102577401 Instructions-4 Pass Field ... 1
26 102584701 Weld, 4-pass FOOIAECK-a ........ccooiiiiiiieeee e 1
27 102584801 Weld, 4-pass FOotdeck-b ... 1

2008 Precedent lllustrated Parts List

Page 1-33




000505-001

Page 1-34 2008 Precedent lllustrated Parts List



FOUR PASSENGER CONVERSION KIT — WHITE

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102570902 Kit-4-pass, Prec, Std, White (includes items 2 through 27) .........cccceiiiiiiiinnnen. 1
2 1010434 Barrel - PIastiC ... 11
3 1014902 LU = | RSP 2
4 101705701 =T or= B4 = T o 11 o SRS 1
5 1017235 BUMPEL, JOUNCE ...t e e e 2
6 102296530 Screw - MB X 1.0 X 30 SEMS ..oooiiiiiiieiiiiiiee ettt e e eieeee e e 4
7 102298720 MB-1.25X20 TAPLItE ...vveiieeiiiiiee et 18
8 102298745 MB-1.25X45 TaPtIte ....eeiiiiiiiiie e 4
9 102503222 Service Backrest Asm, WhHIte .........cccuiiiiiiiiiiii e 1
10 102531001 Handrail Weldment, Rear Seat ..........ccoooomiiiiiiiiiiieeeeeeeeee e 1
" 102531402 Footdeck, 4-Passenger, Black ...........ccoooiiiiiiiiiiiiii e 1
12 102531501 Cover, 4-pass Ns1 UNderbody ..........coooiiiiiiiiiiiiiiieec e 1
13 102531601 Floormat, 4-Passenger, REar ... 1
14 102531702 4-Passenger Rear Seat Bottom, White ..., 1
15 102534201 Bolt - FIHA, M8 X 95 ...ttt 4
16 102534801 Jounce Bumper Bracket ... e 2
17 102541425 Bolt-m6x1.0x25 Hex FInd, BIK-l ........ccoiiiiiiiiiiie e 6
18 102544901 SPril, LEaf, REAI ...cceeeiiecee e 2
19 102572201 Connector Tube-hand Rail ASM ...

20 102573101 Bracket, 4-pass LOWET S€aL ..........cccoiiiiiiiiiiiieee et 2
21 102574801 Support-rh 4 Passenger S€at ...........cccccuiiiiiiiiee e 1
22 102574901 Support-lh 4 Passenger Seat ... 1
23 102575101 Restraint- Rh 4-passenger Hip .......ouueiiiiiiiiii e 1
24 102575201 Restraint- Lh 4-passenger Hip .......ouueuiiiiiiiiiiiie e 1
25 102577401 Instructions-4 Pass Field ... 1
26 102584701 Weld, 4-pass FOOIAECK-a ........ccooiiiiiiieeee e 1
27 102584801 Weld, 4-pass FOotdeck-b ... 1

2008 Precedent lllustrated Parts List

Page 1-35




000505-001

Page 1-36 2008 Precedent lllustrated Parts List



FOUR PASSENGER CONVERSION KIT — GRAY

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102570904 | Kit, 4 Passenger, Precedent, Std, Gray (includes items 2 through 27) ................ 1
2 1010434 Barrel - PIastiC ... 11
3 1014902 LU = | RSP 2
4 101705701 =T or= B4 = T o 11 o SRS 1
5 1017235 BUMPEL, JOUNCE ...t e e e 2
6 102296530 Screw - MB X 1.0 X 30 SEMS ..oooiiiiiiieiiiiiiee ettt e e eieeee e e 4
7 102298720 MB-1.25X20 TAPLItE ...vveiieeiiiiiee et 18
8 102298745 MB-1.25X45 TaPtIte ....eeiiiiiiiiie e 4
9 102503224 Service Backrest ASM, Gray .......cccceeeiiiieeiiiii i a e 1
10 102531001 Handrail Weldment, Rear Seat ..........ccoooomiiiiiiiiiiieeeeeeeeee e 1
" 102531402 Footdeck, 4-Passenger, Black ...........ccoooiiiiiiiiiiiiii e 1
12 102531501 Cover, 4-pass Ns1 UNderbody ..........coooiiiiiiiiiiiiiiieec e 1
13 102531601 Floormat, 4-Passenger, REar ... 1
14 102531704 4-Passenger Rear Seat Bottom, Gray ...........ccccoiiiiiiii e, 1
15 102534201 Bolt - FIHA, M8 X 95 ... 4
16 102534801 Jounce Bumper Bracket ... e 2
17 102541425 Bolt-m6x1.0x25 Hex FInd, BIK-l ........ccoiiiiiiiiiiie e 6
18 102544901 SPril, LEaf, REAI ...cceeeiiecee e 2
19 102572201 Connector Tube-hand Rail ASM ... 1
20 102573101 Bracket, 4-pass LOWET S€aL ..........cccoiiiiiiiiiiiieee et 2
21 102574801 Support-rh 4 Passenger S€at ...........cccccuiiiiiiiiee e 1
22 102574901 Support-lh 4 Passenger Seat ... 1
23 102575101 Restraint- Rh 4-passenger Hip .......ouueiiiiiiiiii e 1
24 102575201 Restraint- Lh 4-passenger Hip .......ouueuiiiiiiiiiiiie e 1
25 102577401 Instructions-4 Pass Field ... 1
26 102584701 Weld, 4-pass FOOIAECK-a ........ccooiiiiiiieeee e 1
27 102584801 Weld, 4-pass FOotdeck-b ... 1

2008 Precedent lllustrated Parts List

Page 1-37







WHEEL AND TIRES E



mfo]

>>
SN

VARV

STANDARD
GRADE TREAD
Kenda®

FOR FRONT
OR REAR

( WV
FOR FRONT STANDARD
® OR REAR @F\’IM/‘\ GRADE TREAD
Duro®
VALVE
STEM
oS eee~
() O Esiea
_ﬁ-\@@@@c\@/g
FOR FRONT EXTRA TRACTION
OR REAR @le/‘\ Sures
STEM
=
= E%* —
— A L—
S W —
FOR FRONT Carlisle® Retail
OR REAR
000474-002

Page 2-2 2008 Precedent lllustrated Parts List



WHEELS AND TIRES — PROFESSIONAL AND I2

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1010984 B500-20 UNFLUG NUL .ottt eennree e e 16
2 102522601 Asm-Kenda Std Gray (includes items 3 through 5) ......cccceeviiiiiiiiiiineee e, 4
3 102557801 Wheel Rim Asm, 8" X 7.000" ... ..ot 1
4 7310 VaIVE SEEM ..ot eeeeeeee e e e e e e e e e e 1
5 N/A Tire, Unmounted, Kenda Hole-N-One, SS ... 1
6 102522604 | Asm - Duro Std Gray (includes items 7 through 9) ..........cccoiiiii e, 4
7 102557801 Wheel Rim Asm, 8" X 7.000" ......ooiiiiiiiie et e e e e 1
8 102569304 DUro 18 X 8.5 X 8, 4-PlY ..ot 1
9 7310 VaIVE SEEIM ...t e e e e e et e e e e e e e eanee 1
10 102522605 | Asm - Duro Extra Tract Gray (includes items 11 through 13) .......cccooiiiiiiiiiiienn. 4
11 101769302 Tire, Unmounted Xtrac 18 X 8.50-8 .......cooiiiiiiiiiiiii e 1
12 102557801 Wheel Rim Asm, 8" X 7.000" ...t 1
13 7310 VaIVE SEEM et e e e e e e 1
14 102522609 Asm-carlisle Retail (includes items 15 through 17) .....cccveeeiiiiiiiiiireeeee e, 2
15 102557801 Wheel Rim Asm, 8" X 7.000" ... ..ot 1
16 102569309 Carlisle 18 X 8.50 R8 .....ooiiiiiiiie ettt e e s s snreeeee e 1
17 7310 VaIVE SEEM .. e e e e et e e et 1

2008 Precedent lllustrated Parts List

Page 2-3




mfo]

> >
SIS

VA

STANDARD
GRADE TREAD
Kenda®

NANANF

FOR FRONT \
OR REAR m

VALVE
STEM

— ' f*
FOR FRONT Carlisle® Retail
OR REAR
FOR FRONT
OR REAR

000475-002

Page 2-4 2008 Precedent lllustrated Parts List



WHEELS AND TIRES — CHAMPION AND I2L

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102522601 Asm-Kenda Std Gray (includes items 2 through 4) ..........cocciiiiiiiiiieeee 4
2 102557801 Wheel Rim Asm, 8" X 7.000" ... ..o e e 1
3 7310 VaIVE SEEIM ..o e e e e e et e e e e e anee 1
4 N/A Tire, Unmounted, Kenda Hole-N-One, SS ..., 1
5 102522609 Asm-carlisle Retail (includes items 6 through 8) ........ccccoeviiiiiiiiiiii e, 4
6 102557801 Wheel Rim Asm, 8" X 7.000" ... ..o 1
7 102569309 Carlisle 18 X 8.50 R8 .....oooiiiiiie et e e e et ee e e s snaeeeeeenns 1
8 7310 VaIVE SEEIM ..t e e e e e et e e e e 1
9 102540601 Tire and Wheel, Aluminum (includes items 10 through 12) ..........ccccoiieeeneennenn, 4
10 102556701 Tire, Pro Tour, 205-50 X 10 ..o e e e 1
" 102556801 Wheel, ChampionsSAIUMINUM' ...........ouiiiiiiieiii e e e e e 1
12 7310 VaIVE SEEIM ... e e e et e e e e e e e 1
13 102540701 Lug Nut, 1/2" CloSed ENd .......ooiiiiiiiiieeicie et 16

2008 Precedent lllustrated Parts List

Page 2-5







DECALS E



* Read owner's manual and safety warnings located on dash panel prior
to driving.
* Study and understand controls.
TO OPERATE
* Turnwheels to desired direction and ensure pathis clear.
* Turn key to ON position.
* While stopped, place shift lever in desired posi
F-Forward N-Neutral R-Reverse(Buzzerwill sound)
* Parkbrake will release and vehicle will start moving when accelerator
pedalis pressed.
* Slowly press accelerator pedal to increase speed.
* Tostop, release accelerator pedal and press brake pedal.
BEFORE LEAVING
* Press park brake pedal until itlocks and holds vehicle.
* Place Forward/Reverse switchin NEUTRAL position.
* Turn key OFF and remove key when not in use.

CC1102519201

/\ WARNING
ROLLOVER OR FALLING OFF MAY CAUSE SERIOUS INJURY OR DEATH.

 Before using vehicle, read operating instructions. * Remain seated while moving.

Do not start vehicle until all occupants are seated. * Operate from driver side only.

* Keep entire body inside vehicle while moving. * Never operate on public roads.

* Drive slowly in turns and straight up and down slopes. * Hold on to seat handle while moving.

« Use brakes to reduce speed when coasting downhill. * Two (2) persons per seat maximum.

* Never operate under the influence of alcohol or drugs. * Never stand in front of or behind vehicle.

« For use by authorized persons in designated areas only. * Do not leave children unattended on vehicle.

CC1102519301

Page 3-2

/N WARNING

BATTERY EXPLOSION / FIRE
CAN CAUSE SEVERE INJURY

* Do not contact positive (+)
battery post or cable to frame.
* Disconnect negative (-) cable first.
* Negative (-) frame ground.
CC1 102517901

WARNING
CAN CAUSE SEVERE INJURY

Rotating parts
T i
manifold & muffler

KEEP CLEAR CCI 101960501
N 1 110

GASOLINE EXPLOSION / FIRE CAN CAUSE SEVERE INJURY OR DEATH
* No sparks or open flame near fuel or fuel tank.  + Turn fuel valve («—~ ) on during operation.
» No smoking near fuel or fuel tank. « Tum fuel valve (—) off during storage
* Stop engine and allow to cool before refueling.  or transport.

EXCESSIVE SPEED CAN CAUSE SEVERE INJURY OR DEATH

ot tamper with engine governor adjustment. ©C1102517801

000444-001

2008 Precedent lllustrated Parts List



DECALS - GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101825101 DeCal, OfffON ...t e e e e 1
2 101960501 Decal, Rotating Parts/Hot Manifold ............ccccevieiiiiiiiee e 2
3 102517801 Decal, Warning - Gas and GOVENOT ...........cuuiiieeeeeiiiiiiiiiiieeeee e e e e e eeeenreereeeaaeae e 1
4 102517901 Decal, Warning - Frame Ground ..o 1
5 102519201 Decal, Operating INStr, Gas .......oocoeiiiiiiiiieieeee e 1
6 102519301 Decal, Warning, ROIOVET ........eueieie et e 1
7 102538101 Decal, Operating INStruCtions ..........ooo i 1
8 102540901 Decal, ClUD Car ClIP ...veeieiiiiiieie ettt e s et e e e e e e 1

Note: Item 7 not shown.

2008 Precedent lllustrated Parts List

Page 3-3




This vehicle does not conform to ANSI Z130.1 -

IMPORTANT “Standard for Golf Cars - Safety and Performance

NOTICE

Requirements” because it is capable of speeds in
excess of 15 miles per hour. Exercise caution.

CCl 102555901

IR 10010 000 00 0 1000

/\ WARNING

OPERATING INSTRUCTIONS

Read owner’s manual and dash-mounted safety warnings prior to driving.
Study and understand controls.

TO OPERATE
Turn wheels to desired direction and ensure path is clear.
Turnkeyto ON position.
While stopped, place Forward/Reverse switch in desired position:

F-Forward N-Neutral R-Reverse (Buzzerwill sound)

Park brake will release and vehicle will start moving when
accelerator pedal is pressed.

Slowly press accelerator pedal to increase speed.

To stop, release accelerator pedal and press brake pedal.

BEFORE LEAVING
Press park brake pedal until it locks and holds vehicle.
Place Forward/Reverse switch in NEUTRAL position.
Turn key OFF and remove key when notin use.

MOTOR BRAKING

Electric motor braking provides speed regulation functions.
For parked vehicle, beeping alarm indicates vehicle roll away.
In operation, beeping alarm indicates reduction in motor braking.
Apply brakes tofurther reduce vehicle speed as required.
System is activated only when tow switch is in the RUN position.
‘When towing this vehicle, tow switch must be in the TOW p

cel 102518001

Page 3-4

ROLLOVER OR FALLING OFF MAY C

* Before using vehicle, read operating instructions.
* Do not start vehicle until all occupants are seated.

* Keep entire body inside vehicle while moving.

* Drive slowly in turns and straight up and down slopes.

» Use brakes to reduce speed when coasting downhill.

* Never operate under the influence of alcohol or drugs.
* For use by authorized persons in designated areas only.

USE SERIOUS INJURY OR DEATH.

* Remain seated while moving.

* Operate from driver side only.

* Never operate on public roads.

* Hold on to seat handle while moving.

* Two (2) persons per seat maximum.

* Never stand in front of or behind vehicle.

* Do not leave children unattended on vehicle.

CCl 102519301
|

2008 Precedent lllustrated Parts List

000441-002



DECALS - ELECTRIC VEHICLE, STYLES A, B, AND C

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101825101 = Toz= ] I @ 17 T o USSP 1
2 102518001 Decal, Operating Instr, EIEC ........oooiiiii e 1
3 102519301 Decal, Warning, ROIOVET ........eeeecie e e 1
4 102555901 Decal, Private SPeed, PreC ......uuuuuuiiiiiie i 1

2008 Precedent lllustrated Parts List

Page 3-5




CAUTION
/AN WARNING EXPOSURE TO WATER MAY

DAMAGE ELECTRONIC COMPONENTS
» Do not operate vehicle without this cover properly installed.
HEAVY LIFTING CAN CAUSE SEVERE PERSONAL INJURY * Do not direct water stream in the area of the cover without

« The weight of each 12-volt battery is in excess of 80 Ib (36.3 kg). cover securely in place. .
« Lift batteries only with the aid of an assistant. * See vehicle maintenance and service manual beforecsme‘rsglselsr;g.
N 11 01T

LULCHIETTETIEICTITY eened

BATTERY EXPLOSION COULD

RESULT IN SEVERE
PERSONAL INJURY

* Do not store items in battery
compartment.

* Place Run/Tow switch in TOW
position before performing any of
the following:

- Disconnecting or connecting
battery cables

- Towing this vehicle

- Extended storage

- Servicing the vehicle

€C1102518101
N 1101 0 0 0

/\ WARNING

BATTERY EXPLOSION / ¢
ELECTRIgﬁhggEA PONENT : ‘ I;i‘lfgp\ia\;;rﬁGE ® No_ SULFURIC

DO NOTTOUCH UNINSULATED
"TERMINALS OR CONNECTORS.
* Place Run/Tow switch in TOW > SHIELD EYES FLUSH EYES
position before performing any of G EXPLOSIVE IMMEDIATELY
the following: GASES & WITH WATER.

. . . CAN CAUSE
- Disconnecting or connecting BLINDNESS OR INJURY. GET MEDICAL HELP FAST
battery cables

_ Towin th|s Vehicle SEE INSTALLATION, MAINTENANCE AND OPERATION INSTRUCTIONS
E g d VENTILATE WELL WHEN IN AN ENCI 'SPACE AND WHEN CHARGING.
- Sxten Je ‘sr:oragﬁ_ I KEEP OUT OF REACH OF CHILDREN
- Servicing the vehicle N c
g the ! S T 0L RMRLR L0 10255201
* Do not store items in battery

compartment.

FLAMES oA
SMOKING  BLINDNES:
SEVERE Bl

* Do not operate vehicle without the
cover properly installed.

* Keep electronic components dry. SHORTING OF BATTERY

« See vehicle maintenance and TERMINALS CAN CAUSE
service manual before servicing. PERSONAL INJURY OR DEATH.

¢ Do not place component mounting
cCl102518401 plate directly on top of batteries,
N1 00 0 when removing or installing plate.
* Remove plate from vehicle
completely. 102527501

000441-003

Page 3-6 2008 Precedent lllustrated Parts List



DECALS - ELECTRIC VEHICLE, STYLE A

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102518101 Decal, Run/Tow with Storage Area ... 1
2 102518301 Decal, Caution, Electrical Component COVEr ..........cccccviiiiiiiiiieie e 1
3 102519401 Decal, Run/Tow Safety, IQ ......cooiiiiiie e 1
4 102527501 Decal-component Mounting Plate ..o 1
5 102591901 Warning Tag, Battery, SPWS (For SPWS ACCESSOIY) ....ccvveeeeiiiiiiiiiiiiiieeeeee e 4
6 103238501 Decal, Warning -battery Weight ... 1

2008 Precedent lllustrated Parts List Page 3-7



A WARNING (7101 (] '} EXPOSURE TO WATER MAY DAMAGE ELECTRONIC COMPONENTS

* Do not direct water stream in the area of this plate.
BATTERY EXPLOSION COULD RESULT IN SEVERE * See vehicle service manual before servicing.

PERSONAL INJURY
* Place Run/Tow switch in TOW position
before perfoming any of the following: RUN
- Disconnecting or connecting

battery cables & WARNING
- Towing this vehicle
- Extended storage SHORTING OF BATTERY TERMINALS CAN

- Servicing the vehicle CAUSE PERSONAL INJURY OR DEATH.

* Do not store items in battery compartment. TOW * When removing component mounting plate,
» Keep electronic components dry. do not place plate directly on top of batteries.
* Do not operate vehicle without this plate N 10O g 03384701
properly installed.

* See vehicle service manual before servicing.
I AR VAT cc1 10s3asot

CCl 103384601

HIGH VOLTAGE... NO
‘ RISK OF SHOCK.
DO NOT TOUCH UNINSULATED ELAMES

MOKI
TERMINALS OR CONNECTORS, SHOKIG

FLUSH EYES
IMMEDIATELY
WITH WATER.

IEDICAL HELP FAST

SEE INSTALLATION, MAINTENANCE AND OPERATION INSTRUCTIONS

& WARN'NG VENTILATE WELL WHEN IN AN ENCLOSED SPACE AND WHEN CHARGING.
HEAVY LIFTING CAN CAUSE SEVERE PERSONAL INJURY
« The weight of each 12-volt battery is in excess of 80 Ib (36.3 kg).

KEEP OUT OF REACH DREN

oot L o o

« Lift batteries only with the aid of an assistant.

[ TRV

000441-004

Page 3-8 2008 Precedent lllustrated Parts List



DECALS - ELECTRIC VEHICLE, STYLE B AND STYLEC

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102591901 Warning Tag, Battery, SPWS (For SPWS ACCESSOrY) .....ccvevviiiiiieiiiiiiieee e 4
2 103238501 Decal, Warning -battery Weight ..o 1
3 103384601 Decal-Water EXPOSUIE ........uuiiiiiiie e e e e e e e e e e e e eeees 1
4 103384701 Decal-warning, SHOrt ... ... e a e 1
5 103384801 Decal-warning, RUN TOW ....ouuiiiiiiiiiiiie e e e e e e e e e e e 1

2008 Precedent lllustrated Parts List

Page 3-9




/\ WARNING

FALLING OFF COULD RESULT
IN SEVERE INJURY OR DEATH
* Remain seated with entire body

inside vehicle and hold on to seat
handle or handrail at all times.

* Two (2) persons per bench seat maximum.
* One (1) person per bucket seat maximum.

¢ Do not leave children unattended on
vehicle at anytime.

¢ Never stand in front of or behind vehicle.

CC1101705701
RN 1100 0 000 00 0

000495-001

Page 3-10 2008 Precedent lllustrated Parts List



DECAL — PRECEDENT VILLAGER 4 AND 12 4 PASSENGER

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101705701 = Toz= | I YAT = 5 o1 1o Vo SRR 4

2008 Precedent lllustrated Parts List

Page 3-11







BRAKES AND PEDAL GROUP
ASSEMBLIES E



000186-001

2008 Precedent lllustrated Parts List

Page 4-2



REAR BRAKE ASSEMBLY, SELF-ADJUSTING

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1013924 Nut, 5/16-24 Hex Head CONE ..........uueieeeeeeeeee et 8
2 1014153 Bolt, Brake Cluster MOUNTING ....coooiiiiiiiiiieiee e a e 8
3 101791101 Drum without Center Hole, Brake ..........cccccoiiiiiiieiiiie e 2
4 101823301 Cluster Assembly, Right (Passenger) Brake (includes items 5 through 15) .......... 1
5 1010850 DUSE COVET ..ttt e ettt e e e s ettt e e e e sbeee e e e s ebaeeeeeanes 1
6 1011466 Kit, Shoe Retainer (includes items 7and 8) ..........ccccuviiieiiiei i, 1
7 N/A T TSRS 2
8 N/A Shoe Clamp SPriNg ...ccccveeiiiiiiieeee e e e 2
9 101815501 Lever Assembly, Self-Adjusting Brake, Right (Passenger) ..........cccccccvvvveeeeennn. 1
10 101816301 Package, Brake Spring, Self-Adjusting ..........cccceiiiiiiiiiiii e 1
11 101816501 Adj Mechanism, S.A. Brakes, Right (Passenger) .......cccccccceiiiiiiiiiiieiieie e, 1
12 101823201 Package, Brake Shoe, Self-Adjusting ........ccccoveeiiiiiiiiiieeeee e 1
13 101823801 Plate, Washer, Brake, Self-Adjusting ... 1
14 101823901 Washer, Brake, Self-Adjusting .........coeeiiiiiiiiiiiieeee e 1
15 101824001 Plate Assembly, Right Brake Backing .......ccccccooeveeiiiiiiiie e 1
16 101823302 | Cluster Assembly, Left Brake (includes items 17 through 27) ... 1
17 1010850 DUSE COVET .ttt ettt e e ettt e e e st e e e e sbe e e e e s snaeeeeeanes 1
18 1011466 Kit, Shoe Retainer (includes items 19 and 20) ........ccccveeeeieeeee e, 1
19 N/A T PSP 2
20 N/A Shoe Clamp SPriNg ...ccccveiiiiiiiiiee e e e 2
21 101815502 Lever Assembly, Self-Adjusting Brake, Left ..........cccoviiiiiiiieiii e, 1
22 101816301 Package, Brake Spring, Self-Adjusting ..........ccccriiiiiiiiiiii e 1
23 101816502 Adjusting Mechanism, Self-Adjusting Brake, Left .........ccccccoiiiiiiiii 1
24 101823201 Package, Brake Shoe, Self-Adjusting ........ccccveeiiiiiiiiiiiieeee e 1
25 101823801 Plate, Washer, Brake, Self-Adjusting ... 1
26 101823901 Washer, Brake, Self-Adjusting .........cooiiiiiiiiiiiiieeeee e 1
27 101824002 Plate Assembly, Left Brake Backing ........ccccccvveeiiiiiiiiiee e, 1

Note: Driver-side brake cluster not shown. Components have a similar
appearance to passenger-side brake cluster components.

2008 Precedent lllustrated Parts List

Page 4-3




000467-001

Page 4-4 2008 Precedent lllustrated Parts List



BRAKE CABLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102557501 Brake Cable Kit, Precedent Right-Hand (includes items 2 through 4) .................. 1
2 1010829 Pin, CIEeVis, 5/16 X 3/4 ...t e 1
3 102292801 Pin, Bow Tie LoCKING - .072 ..o 1
4 N/A Brake Cable (RIGN) ....ooiiiii e 1
5 102557502 Brake Cable Kit, Precedent Left-Hand (includes items 6 through 8) ..................... 1
6 1010829 Pin, CIEVis, 5/16 X 3/4 ...t e 1
7 102292801 Pin, Bow Tie LOCKING - .072 .. i it 1
8 N/A Brake Cable (Left) ..o 1

2008 Precedent lllustrated Parts List Page 4-5



000443-001

Page 4-6 2008 Precedent lllustrated Parts List



PEDAL GROUP CONNECTIONS — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1010434 Barrel - PIastiC ........ooooiiie e 1
2 101990802 EQUAlIZEr BraCKe! .......ooveiiiieciciee et e a e e e e e 1
3 102292201 Screw-1/4-20x1.25 Torx PN HASA ....oooiiiiiiiiii e 2
4 102297901 BOlt, 5/16-18 X 7.375, HEX ..vveeiieiiiiiiie ittt e e 1
5 102298030 | Screw, KBOx30, TOrx Pn HA Pt .....ooiiiiiie e 2
6 102500801 Plate = FIOOr COVET ...ttt e e e e e e e e rreeeaeaae s 1
7 102513102 Cable, ACC, SNAP-IN ..o e 1
8 102551901 Washer, 5/16, Self CompP, CUP ...ccooiiiiiiieee e a e e 1
9 102552001 Washer, 5/16, Self Comp, CONE .........ouiviiiieiieiii e 1
10 102594301 Nut, 5/16-18, HEX AdJUSEING =| ..oeieeeeieeeee e 1
11 1242 NUL, 5/168-T8 HEX .eeiiiiiiiiie ettt e e e e e 1

2008 Precedent lllustrated Parts List

Page 4-7







PEDAL GROUP CONNECTIONS - ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1010434 Barrel - PIastiC ........ooooiiie e 1
2 101990802 EQUAlIZEr BraCKe! .......ooveiiiieciciee et e a e e e e e 1
3 102292201 Screw-1/4-20x1.25 Torx Pn HASA ...oooooiiieeee e 2
4 102297901 Bolt, 5/16-18 X 7.375, HEX .eeeeeeeeeeeeeeeeeeeee e 1
5 102298030 Screw, K80x30, Torx Pn HA Pt ... 2
6 102500801 Plate = FIOOr COVET ...ttt e e e e e e e e rreeeaeaae s 1
7 102551901 Washer, 5/16, Self ComMP, CUP ...uurreiieciiee e 1
8 102552001 Washer, 5/16, Self Comp, CONE .......c..ouiviiiieiie et e e 1
9 102594301 Nut, 5/16-18, HeX AdjuSting | ........cooiieiiiieeii e 1
10 1242 NUL, 5/168-T8 HEX .o a e e 1

2008 Precedent lllustrated Parts List

Page 4-9




mfo]~

Page 4-10

2008 Precedent lllustrated Parts List

000487-001



PEDAL GROUP COMPONENTS — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102500101 Asm, Pedal Box Gas (includes items 2 through 17) .......cccciiiiiiiiiieee 1
2 102558801 Shild, DEDBIIS ... 1
3 102558901 Pad, Pedal, ACCEIErator ... 1
4 102559001 Pad, Pedal, Park .......c..oooiiiiiiiii et 1
5 102559101 Pad, Pedal, Brake ..ot 1
6 102559301 Spring, Brake, REIUMN ........ouiiiiiiceec e 1
7 102559401 RO, Brake ......ooeiiiiiiiiii ettt et a e e anes 1
8 102559601 Shield, DEDIIS, AUX ...oiiiiiiiiiiie ittt e e e e e s e e s s e e eeeseneneeeas 1
9 102559701 NUt, Brake RO ..o e 1
10 102563001 Washer, Std Fender, #10 ... 3
11 102563101 Screw, TYPE A, 10 e e 5
12 102587401 Assembly Pawl Lock Headed Pins (includes items 13 and 14) ........ccccceeeenns 1
13 102587501 Clip, PUSh, PaWl ...coooiieee ettt 2
14 103344301 Spring, Pawl REIUIN ........ouiiiiiiiee e 1
15 102588701 Kit, Pedal SPriNG ..o 1
16 102588901 L 1o T U RSP UPRSPPRR 1
17 103327701 Kit, Geor (includes items 18 and 19) ......c.uvviiiiiieiii i 1
18 N/A 1010 ] I =T o PSR 1
19 103327801 (1] (g (€1 B € Toto ] /4 o[l o ] SRR 1

2008 Precedent lllustrated Parts List

Page 4-11




mfo]~

000488-001

Page 4-12 2008 Precedent lllustrated Parts List



PEDAL GROUP COMPONENTS - ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102500001 Asm, Pedal Box Elec (includes items 2 through 17) ..o 1
2 102558801 Shild, DEDBIIS ... 1
3 102558901 Pad, Pedal, ACCEIErator ... 1
4 102559001 Pad, Pedal, Park .......c..oooiiiiiiiii et 1
5 102559101 Pad, Pedal, Brake ..ot 1
6 102559301 Spring, Brake, REIUMN ........ouiiiiiiceec e 1
7 102559401 RO, Brake ......ooeiiiiiiiiii ettt et a e e anes 1
8 102559601 Shield, DEDIIS, AUX ...oiiiiiiiiiiie ittt e e e e e s e e s s e e eeeseneneeeas 1
9 102559701 NUt, Brake RO ..o e 1
10 102563001 Washer, Std Fender, #10 ... 3
11 102563101 Screw, TYPE A, 10 e e 5
12 102587401 Assembly Pawl Lock Headed Pins (includes items 13 and 14) ........ccccceeeenns 1
13 102587501 Clip, PUSh, PaWl ...coooiieee ettt 2
14 103344301 Spring, Pawl REIUIN ........ouiiiiiiiee e 1
15 102588701 Kit, Pedal SPriNG ..o 1
16 102588901 L 1o T U RSP UPRSPPRR 1
17 103327901 Kit, Mcor (includes items 18 and 19) .......cveeiiiiiiei i 1
18 N/A Y[ ] P o Y oSSR 1
19 103327801 (1] (g (€1 B € Toto ] /4 o[l o ] SRR 1

2008 Precedent lllustrated Parts List

Page 4-13







STEERING, FRONT AND REAR
SUSPENSION E



mfo]

Page 5-2

2008 Precedent lllustrated Parts List

000470-001



STEERING WHEEL - CHAMPION AND I2L

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 AM1229401 Kit, Comfort Grip Conv, Hex (includes items 2 through 14) .......cccccooiiiiiiiininnen. 1
2 N/A Steering Wheel, Comfort Grip, HEX ........oooiiiiiiiiiiiiiecic e 1
3 102538101 Decal, Operating INStruCtions ...........ccccviiiiiiiiii e 1
4 102538201 Decal, Operating INStruCtions ... 1
5 102540801 Scorecard Plate Assembly (includes items 6 through 13) .......ccccccceeiiiiinnnnen, 1
6 1011697 Washer, 5/16 Flat ........coooiiii e 6
7 1012565 Screw, #12 Phillips Round Head ...............cc i 2
8 1012566 Tapered CompresSSioN SPriNG ........ceiieeeieiiieiiiiiieeeeee e e e e e e e e e seannes 2
9 1016154 L0 [T o TS ToTo] (= Tox= | (o ISP URR SRR 1
10 1016214 =Y oo | I Ty o SR 1
11 102296020 Screw, Torx Pan Hd Pt, MB X 20 ......cooiiiiiiiiieiiieee e 4
12 N/A Scorecard Plate, Comfort Grip .......cccccuiiiiiiiieeeee e 1
13 N/A Scorecard Back Plate ... 1
14 102571301 Shroud, Steering COIUMN ........ooiiiiii e 1

2008 Precedent lllustrated Parts List

Page 5-3




mfo]

Page 5-4

2008 Precedent lllustrated Parts List

000471-001



STEERING WHEEL - PROFESSIONAL AND 12

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101615602 | Wheel Assy, Tri-Lobe Steering ........cooi i 1
2 1016219 Plate, Scorecard (includes items 3 through 7) .......ooooiiiiiiiiii e 1
3 1012565 Screw, #12 Phillips Round Head .............ccvviiiiiiiiieec e 2
4 1012566 Tapered ComPresSioN SPriNG .......eeciiiiee o e e ee e e e e e e e e e ennes 2
5 1016154 (O 1o S ot ] (= Tox= | (o I PP 1
6 N/A Plate, SCOre Card ..........ooiuiiiiiiiiie ettt 1
7 1016214 Y o7 I Ty o TP RSP 1
8 1016663 | Screw, #12-14 X 0.825 ....oooooiii ettt e e e nes 2

2008 Precedent lllustrated Parts List

Page 5-5




mfo]

2008 Precedent lllustrated Parts List




STEERING COLUMN - GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102290120 Bolt, M10 X 20 Hex Washer Hd ... 1
2 102298116 Bolt - Flanged Hd, M8 X 16.0 .....cccuuviiiiiiiiieie e 4
3 102298130 Bolt, Flange Head, M8 X 30.0 ......cc.uuiiiiiiiiiiee ettt 2
4 103209501 Assy, Steering Column, Ld ... 1

2008 Precedent lllustrated Parts List Page 5-7



mfo]

2008 Precedent lllustrated Parts List




STEERING COLUMN - ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102290120 | Bolt, M10 X 20 Hex Washer Hd ... 1
2 102298116 | Bolt - Flanged Hd, M8 X 16.0 .......ccccuiiiiiiiiiiieiiie et 4
3 102298130 | Bolt, Flange Head, M8 X 30.0 ......cc.eiiiiiiiiiiieiiiee ettt 2
4 102507101 Steering Column ASSEMDIY ......ooiiii 1

2008 Precedent lllustrated Parts List Page 5-9



mfo]




STEERING GEAR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102022601 End, Tie RO MT12 X 1.25 ..ottt a e e e e e 2
2 102288601 Steering Gear Box Assembly (includes items 3 through 21) ........cccooviiiiiiniiiiins 1
3 102564901 Asm, Pinion, Steer Gear, Prec (includes items 4 through 6) ...........cccccceeeei. 1
4 N/A Pinion, StEeriNg ... 1
5 N/A Bearing, Ball ... 1
6 N/A RiNG, REtaiNING .....cooieee e 1
7 102565101 Ring, C-type, StOP, PreC ..o e 1
8 102565201 Seal, Dust, Steering, PiNiON .........oooiiiiiiiiii e 1
9 102565301 (o] SIS 101 o] ooy PSP 1
10 102565401 SPriNg, YOKE, PIreC ..ot e e e 1
" 102565701 Assy, Ball Joint, INNEr, PreC ..o 2
12 102565801 Wrap, Tie, StEEI, Pre&C ....oooiiiiiieee e 2
13 102565901 BelloWs, StEEING ..o e 2
14 102566001 Clip, SEEEINNG, PreC .oii ettt e e e 2
15 102566101 NUt,M12-1.25,Jam,StEEIPIEC .cooeveieieiiieee e 2
16 N/A Housing, Pinion (includes items 17 and 18) .........ooooiiiiiiiei e, 1
17 N/A Bearing, NE€dIe ............oviiiiiiiiiie e 1
18 N/A BUShING, RACK ... 1
19 N/A o 180 T o = SRR 1
20 N/A Nut, LOCK, RACK SCreW .......coooiiiiiiiiiiiiie e 1
21 N/A RACK, STEEING ... e e e e e e e 1
22 102289001 Screw, M8X1.25X30, HEX ..ociiiiiieee ettt e 3
23 102289201 Nut - Hex Locking, M12 X 1.25 ..ot 2
24 102289301 RUE RING = 172 et e et e e s 2

2008 Precedent lllustrated Parts List Page 5-11




/A

000445-001

2008 Precedent lllustrated Parts List

Page 5-12



FRONT SUSPENSION, UPPER

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102287101 Assembly - Front STrUCIUME ..........ooiiiiii e 1
2 102287301 Asm - Control Arm BUSHING .....cooiiiiiie et 2
3 102288901 Bolt-hex FI, M8 X 1.25 X 135 ..ottt 2
4 102289401 Screw- Hex Cap, M8 X 1.25 X 45 ...t 4
5 102289501 Screw- Hex Cap, M8 X 1.25 X 70 ...uuiiiiiiiiiee et 2
6 102289601 Upper Clevis Assembly - RO ......ooooiii e 1
7 102289701 Upper Clevis Assembly - Lh ... 1
8 102289901 Kit, Susp, Bushing Joints (includes items 9 through 12) ........ccccoiiiiiiiiiciiiienee. 1
9 102287601 Sleeve - Rolled, QULET ......cocuiiiiii e 2
10 102287701 Sleeve - RoOIlEd, INNEI ... e 2
11 102288101 Sleeve - Rolled, SPriNg ...ccceeviiiiiiieie e 2
12 102956201 Bushing, Urethane, Short, Prec ..o 12
13 102505701 Assembly, Dash SUPPOIT ..ot e e 1
14 102588601 Shock Absorber Front Prv Spd .....c.oooviiiiiiiiiee et 2
15 102878201 Nut, Lock,m12,washer,ConiCal ...........coooiiiuiiiiiiiiiiiie e 2

Note: Item 2 includes bushings and sleeves. ltem 8 (not shown)
includes bushings and sleeves for control arms, and front suspension
leaf spring. See lower suspension page for illustration of item 11.

2008 Precedent lllustrated Parts List Page 5-13



000477-001

()

2008 Precedent lllustrated Parts List

Page 5-14



FRONT SUSPENSION, LOWER

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012030 Spring, Front Leaf ... 1
2 102287201 AssembIy - KiNG PiN ....oooii e 2
3 102287901 Knuckle Spindle ASM = LI ....ouiiiie e 1
4 102288101 Sleeve - Rolled, SPriNg ...oooo oo 2
5 102288401 Wave Washer - KINGPIN ....oooveiiiiiiiiiice sttt e e eas 2
6 102289101 Screw-m10x1.5, Trilob, HEX Fl ... 4
7 102289201 Nut - Hex Locking, M12 X 1.25 ...t 2
8 102289301 RUE RING = 12 et e et e e 2
9 102289501 Screw- Hex Cap, M8 X 1.25 X 70 ..uuiiiiiiiiiee et 2
10 102289801 Clamp - Leaf SPriNgG .oooeeooiiiie e 1
" 102357701 Replacement Kit, Front Hub (includes items 12 through 16) .........cccccvviveeieeennnn, 1
12 N/A Front Hub Assembly, Ball Bearing (includes items 13 and 14) ........cccccceeeens 1
13 102353401 Lug Stud, 1/2-20 UNF, 4037 Stl .....ooeiieiiiiiieeceee e 4
14 N/A [ 18] o T ] o | G PO 1
15 102353201 Cap, Front HUD ..ot e 1
16 102353301 Hex Nut, Locking Flange, M14X2 ... e 1
17 102878101 Assy, Knuckle, Right Side (includes items 18 and 19) ...........ccccooviiiiiiiieeeeeeicn, 1
18 N/A Bushings, Knuckle Spindle ASYM ...t 2
19 N/A Fitting, Grease, Knuckle Spindle ASYm ... 1
20 102956201 Bushing, Urethane, Short, Prec ..o 4
21 102973801 Kit, Susp, Kingpin Joints (includes items 22 through 25) .............cccciieiieieiines 1
22 102287201 AssemMDIY - KiNG PiN ..o 2
23 102288201 Bushing - FIANGEA .......ooooiiiiee e 4
24 102288401 Wave Washer - KiNGPIN .....coooiiiiiee s e e e e e e e e e e e e e e e e e eeeeeeaeeees 2
25 102878201 Nut, Lock,m12,washer,ConiCal ...........ccccooeimmmiiiiiie e 2
26 706 NUL, HEX /816 ..ottt e e e e e e e 1
27 8745 Screw, Eccentric AdjUSIMENT .........ouiiiiiiiiiie e 1

2008 Precedent lllustrated Parts List

Page 5-15




/

!

Y
J

w
e
209, 900
\\\I .

ol

7/

000446-001

©
oe

2008 Precedent lllustrated Parts List

Page 5-16



REAR SUSPENSION - GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1010145 | NUL, 3/8-24 HEX ..ooeieiiiiiiie ettt et e s e e et e e s e ennee e e e e e nnree e e e ennees 4
2 1011415 Kit, Shock Absorber Cushion (includes items 3 and 4) ........ccccccoevviviiiieeieeeeee e, 2
3 N/A Cushion, Shock ADSOIDET ........coiiiiiiii e 2
4 N/A Retainer, Shock Absorber CUusShion .............oouuiiiiiiiiiiie e 2
5 1012180 LU= | SR RPP 2
6 1012181 Bracket, Shock Mounting, Right (Passenger) ..........ccoccoeiiiiiiiieeiiiccccceieeee e 1
7 1012182 Bracket, Shock Mounting, Left (DFVEr) ........cooiiiiiiiiii e 1
8 1014555 Locknut, 7/16-14 NyION INSEIT ......cooiiiieeeee e 4
9 102298170 Bolt - Flange Hd, M8 X 70.0 ....oouiiiiiiieiiie e 2
10 102298185 | Bolt - Flange Hd, M8 X 85.0 ......cc.eiiiiiiiiiiie ettt e e e 4
11 102298401 NUt,mM8,all Metal LOCK ......cooiiiiiiiieiiiiee et e 6
12 102506201 ShaCKIE = REAI ... e 2
13 102506301 Sleeve - Shackle UPPEr ... e e 2
14 102506401 Sleeve - Spring EYE MOUNLS .......uviiiiiiiie e e e 4
15 102506601 BUShing - Urethane .........oeeieiiii e e e e e e 12
16 102513001 Rear Leaf SPring, Gas ........eciiiiiiiiiiiiiie e e e e e 2
17 N/A | Kit, Shock Absorber, Private Speed (includes items 18 through 20) .................... 1
18 N/A Cushion, Shock ADSOIDET .........ooiiiiiiiiiii e 8
19 N/A Retainer, Shock Absorber CUushion ............ooouuiiiiiiiiiiiee e 8
20 102588501 Shock Absorber Rear Prv Spd ........coooiiiiiee e 2

2008 Precedent lllustrated Parts List Page 5-17



/

!

Y
J

w
e
209, 900
\\\I .

ol

7/

000446-001

©
oe

2008 Precedent lllustrated Parts List

Page 5-18



REAR SUSPENSION - ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1010145 | NUL, 3/8-24 HEX ..ooeieiiiiiiie ettt et e s e e et e e s e ennee e e e e e nnree e e e ennees 4
2 1011415 Kit, Shock Absorber Cushion (includes items 3 and 4) ........ccccccoevviviiiieeieeeeee e, 2
3 N/A Cushion, Shock ADSOIDET ........coiiiiiiii e 2
4 N/A Retainer, Shock Absorber CUusShion .............oouuiiiiiiiiiiie e 2
5 1012180 LU= | SR RPP 2
6 1012181 Bracket, Shock Mounting, Right (Passenger) ..........ccoccoeiiiiiiiieeiiiccccceieeee e 1
7 1012182 Bracket, Shock Mounting, Left (DFVEr) ........cooiiiiiiiiii e 1
8 1014555 Locknut, 7/16-14 NyION INSEIT ......cooiiiieeeee e 4
9 102298170 Bolt - Flange Hd, M8 X 70.0 ....oouiiiiiiieiiie e 2
10 102298185 | Bolt - Flange Hd, M8 X 85.0 ......cc.eiiiiiiiiiiie ettt e e e 4
11 102298401 NUt,mM8,all Metal LOCK ......cooiiiiiiiieiiiiee et e 6
12 102506201 ShaCKIE = REAI ... e 2
13 102506301 Sleeve - Shackle UPPEr ... e e 2
14 102506401 Sleeve - Spring EYE MOUNLS .......uviiiiiiiie e e e 4
15 102506601 BUShing - Urethane .........oeeieiiii e e e e e e 12
16 102509301 Rear Leaf Spring, ElEC ......o.veiiiii e 2
17 N/A | Kit, Shock Absorber, Private Speed (includes items 18 through 20) .................... 1
18 N/A Cushion, Shock ADSOIDET .........ooiiiiiiiiiii e 8
19 N/A Retainer, Shock Absorber CUushion ............ooouuiiiiiiiiiiiee e 8
20 102588501 Shock Absorber Rear Prv Spd ........coooiiiiiee e 2

2008 Precedent lllustrated Parts List Page 5-19



mfo]

Page 5-20

2008 Precedent lllustrated Parts List

000492-001



REAR SUSPENSION - PRECEDENT VILLAGER 4
AND 12 4 PASSENGER

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1010145 | NUL, 3/8-24 HEX ..ooeieiiiiiiie ettt et e s e e et e e s e ennee e e e e e nnree e e e ennees 4
2 1011415 Kit, Shock Absorber Cushion (includes items 3 and 4) ........ccccccoevviviiiieeieeeeee e, 2
3 N/A Cushion, Shock ADSOIDET ........coiiiiiiii e 2
4 N/A Retainer, Shock Absorber CUusShion .............oouuiiiiiiiiiiie e 2
5 1012181 Bracket, Shock Mounting, Right (Passenger) ..........ccoccocviiiiiiiiieiiieccceeeee e 1
6 1012182 Bracket, Shock Mounting, Left (Driver) .......ccoeeeiieeiiiiiicee e 1
7 1014555 Locknut, 7/16-14 NylOn INSErt ..o 4
8 1014902 LU= | PP 2
9 1017235 BUMPET, JOUNCE ..ottt ettt e e e e neaaaaaas 2
10 102298170 Bolt - Flange Hd, M8 X 70.0 ....coooiiiiiiieiieieee et e e e 2
11 102298185 | Bolt - Flange Hd, M8 X 85.0 ......cuuiiiiiiiiiiie ettt 4
12 102298401 NUt,mM8,all Metal LOCK ......ccoiiiiiiieiiiiiiie e 6
13 102506201 ShaCKIE = REAI .....eiiiiieie ettt e e e e rae e e e 2
14 102506301 Sleeve - ShacKIE UPPET ...t e e e e 2
15 102506401 Sleeve - Spring EYE MOUNLS .......uuiiiiiiiieicic e e e 4
16 102506601 BUshing - Urethane ... 12
17 102534801 Jounce Bumper Bracket ..........oooooiiiiiiii s 2
18 102544901 SPril, LEAT, REAI ..oveeiieiii e e e e e 2
19 N/A | Kit, Shock Absorber, Private Speed (includes items 20 through 22) ..................... AR
20 N/A Cushion, Shock ADSOIDET .........ooiiiiiiiiiei e 8
21 N/A Retainer, Shock Absorber Cushion ..........cccccciiiiiiiiiii e 8
22 102588501 Shock Absorber Rear Prv Spd ..o 2

2008 Precedent lllustrated Parts List Page 5-21






ELECTRICAL SYSTEM -
GASOLINE VEHICLE E



o>

Page 6-2

2008 Precedent lllustrated Parts List

@ j/7
@) % ® 00
\/

000490-002



ELECTRICAL COMPONENTS, FRONT BODY -

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012505 KEYS (SEE O 2) . 1
2 1016630 [T | o P | SRR 1
3 1016849 Screw, #4-24 X 0.33 Pan-Head Maching .........ccoccccveiiiiiie i 2
4 1016851 Buzzer, Reverse (9-48 VDC) ...oooiiiiiiiiiiiieee ettt 1
5 101830701 NUL, KEY SWITCR .o 1
6 101834502 | Cap, Black Key SWItCh ........eeiiiiiiiiie e 1
7 101851101 Washer, Key SWItCh ... ..o 1
8 102515001 Ip Control Harness, Gas (includes item 9) ........ccccciiiiiiiiiiiee e 1
9 N/A (@70] gl al=Tox (o] (B o 1010 IR K o 11 [PPSR 1
10 102515101 Key SWitch, Gas, PreC ... e 1
11 102522901 Instrument Panel (standard) ..o 1
12 102536601 Instrument Panel (with Hole for Headlight Switch) .........ccccccooiiiiiiiii, 1
13 102536602 Instrument Panel (with Hole for Fuel Gauge) .........cccevviiiiiiiiiieece e, 1
14 102536604 Instrument Panel (with Hole for Headlight Switch and Fuel Gauge) ..................... 1
15 AM10079 BUIK Std KEYS (50) * ..eeeeeeieeiieie ettt e 1

* Note: Must order in multiples of 50.

2008 Precedent lllustrated Parts List

Page 6-3

6



\\w% ==
‘§ ) oy

)

000479-001

Page 6-4 2008 Precedent lllustrated Parts List



BATTERY — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1012295 FUSE, T0-AMD et e e e e e e e et e e e e e e e aaaaaaeaaes 1
2 1012328 Battery, 12-VOIt ......oooeee e e 1
3 1013609 Y01 =1 o] To I B2V o | PP SPPPP 1
4 1014375 Screw, 3/8-16 X 0.50 Stainless Steel Hex-Head ..............vvviiiiiiiiiiiiiii 2
5 101898001 Clamp, Battery .....ooooiiiiiie e 1
6 N/A Cover, Fuse, Sealed, MEtri ........ooviiiiiiii e 1
7 102296020 Screw, Torx Pan HAd Pt, MB X 20 ......oiiie e 4
8 102296040 Screw, Torx Pan HAd Pt, MB X 40 .......oooo oot 1
9 102355301 Lockwasher, 3/8 Stainless Stl .........cooooiiiiiiee e 2
10 102803301 Asm, Voltage Regulator, Prec. ... 1
11 1242 NUE, 5/16-T8 HEX .oeeeeiieeee et e e e e e et rar e e aaae s 2
12 7893 NUL, #10-32 HEX .ottt e e e e e e e e e s eeeeaeaaee s 2

2008 Precedent lllustrated Parts List

Page 6-5




o>

3-PIN CONNECTOR

16_WHT(W04) LEFT

16_BLK_WHT(W43) | - il
. L :
g g
X b2
[3) [3)
< 16_BLK_WHT(WA44) o
® 3-PIN CONNECTOR
® 16_BRN(W08) - 10_BLK(W24)
TAIL LIGHT
CONNECTS TO 8 16_BRN_WHT_STP(W03) MN(WM)
FoRLiGHTS | @ S
. 4 A _
© 2 g
G = S o al g
L | g =5 - = 5
g g BRAKE x sl @ <
= : LIMIT SWITCH ~ gl | e
I [l A = © —
3‘ e 1 e -
b4 O
: T :
w\ -
- 16_RED_WHT(W14)
18_BLU_WHT(W07)
@ e 18_RED(W01)
& |
CONNECTS TO C}
9-PIN CONNECTOR | ®
FORCONTROLS | & sonic
IN IP. & 16_BLK(W20) WELD
6 18_WHT_BLK(W10)
O
O
1
o
SONIC
WELD
g
=
=}
B
NOTE:
SOME WIRING / COMPONENTS SHOWN
ARE OPTIONAL ACCESSORIES

000481-001

Page 6-6 2008 Precedent lllustrated Parts List



FUEL GUAGE
SENDING UNIT

[

6_GREEN_HIGH_TEMP(W51)

(101837301)

6_BLK(W27)

OIL SENDING UNIT - ofC, 10 B
g | I FRAME GROUND
|
ENGINE KILL HOOK UP 5‘ 8
= g ENGINE GROUND
=
FORWARD & REVERSE E
LIMIT SWITCHES
=
Z .
1 (° 1
. N
I -
§ _
>
= =
o z
o & 2
EE‘ 3o
8¢
16_ORG(W11)
16_RED_WHT(W14) i
I 6_RED(W19)
SONIC D
WELD
i 5 5 6_WHT(W32)
S| S
5 Z SONIC
@ B WELD
E o 10_RED(W46) STARTER
GENERATOR
g
SONIC = 49
WELD x 3 g
9 2| o
| 3
‘ 16_BLU(W36) - 16_ORG(W08) 1% e
T g @
o
S| | g SOLENOID ¢
i 8 e
& g = No - coM
= 2 Q 1
& | o Ne GCOR SONIC
é‘ £ ol WELD
© 3| - 18_ORG(W50)
©
_ 3-PIN CONNECTOR e ]
COM £
o | o bt
SONIC o ©
WELD DO:I #18 BLK lo | &
16_RED(W16) =
— J VOLTAGE REGULATOR
10 AMP FUSE
18_BLK(W22)
16_BLK(W26)
12_BLUW17)
20 AMP FUSE

000481-001

2008 Precedent lllustrated Parts List

Page 6-7




Page 6-8

See previous two pages for illustration.

2008 Precedent lllustrated Parts List



WIRING — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102586201 Y P Y[ o Po T Lo T T = 1SR 1

2008 Precedent lllustrated Parts List

Page 6-9




o>

Page 6-10

OIL LIGHT

L] L‘J

18_YEL_WHT(W55)

5 3

e =

= =)

ot -

> =

o ©

o =

18_RED_WHT(W58)
18_YEL(W59)
REVERSE BUZZER -
+ - SONIC WELD

HJ 18_BLK(W63)

2008 Precedent lllustrated Parts List

000489-001



18_BLU(W54)
SONIC - - 9-POSITION CONNECTOR.
WELD = 7 CONNECTS TO MAIN HARNESS
= ~|
; :
16_RED(W56) - 3 ©
= ©
©
©
16_BLK(W60) o
= ©
18_WHT_BLK (W64) o
O
)

000489-001

2008 Precedent lllustrated Parts List Page 6-11




Page 6-12

See previous two pages for illustration.

2008 Precedent lllustrated Parts List



INSTRUMENT PANEL WIRE HARNESS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102515001 Ip Control Harness, Gas (includes item 2) ..., 1
2 N/A Connector, PIUG 9-PiN ... 1

2008 Precedent lllustrated Parts List Page 6-13



Precedent lllustrated Parts List



STARTER/GENERATOR ASSEMBLY
MODEL G425419 — GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY n
12 3 4
1 101833701 Starter/Generator (cw) (includes items 2 through 33) ........occcciiiiiiiniie, 1
2 1013001 Bearing, Output Shaft Ball .............ocoiiiii e 1
3 1013003 Key, Starter/GENEIator ...........ccoiiii i e e e 1
4 1013005 Bearing, Ball ... 1
5 101301102 Brush Holder Assembly (cw) (includes item 6) .......ccccccveeeeeieiiiciiiiiieeeeeee e 1
6 101878101 Brush Spring Set ... 4
7 101869302 Brush and SCrew Set (CW) ..ooooiiiiiiii e 1
8 101874901 Front Bracketl ... 1
9 101875001 RETAINET ..o e e e e snree e e e 1
10 N/A 2= (0 (= OSSPSR 1
11 101875201 Field Coil HOUSING ...uvviiiiiiiiiie et e 1
12 101875301 POIE SEE ..o 1
13 101875401 RS Te oY 1
14 101875501 Field Stator Coil ASSEMDIY ......ccooiiiie e e 1
15 101875601 F INSUIATOTr St ..oeiiiiieie e 2
16 101875701 ] 1 F=Y U] = o ) SRR 1
17 101875802 A CONNECIOT (CW) .etiiiiiiiieie e e e e ettt e e e e e e e e s e e e e e e e e e s e s e s rereeeaaeeeaeeanns 1
18 101876001 Screw and Mold ASSEMDIY .......oooviiiiiiiie e 2
19 101876202 Brush Connector ASSEMDIY (CW) ...cooiiiiiiiiiiiiie e 2
20 101876301 Cover Set (includes items 21 and 22) .......cccovvviieiieeeee e 1
21 N/A Brush Inspection Port COVEr ........coccuiiiiiiiiiiiecceee e 3
22 N/A Brush Port Cover W/Drain ........oooeee e 1
23 101876402 Rear BraCket (CW) .....eeeiiiiiiiiiiee et e e e e e e e e 1
24 101876501 Nut and Screw Set (includes items 25 through 29) .......cccccoeeeiiiiiiiiiiiiiieeeeeee 1
25 101896501 Brush Holder ASm SCreW .......oooo oo 2
26 N/A Washer, M5 Flat ... 1
27 N/A Washer, M14 LOCK ......ouiiiiiiiiie e 1
28 N/A NUL, HEX, MT4 X 2 oottt e e e nnnaee s 1
29 N/A Screw, M5 X 0.8 X 18MIM ..o e 3
30 101877601 NUt and Washer SEt ..o 2
31 101877701 Nut and Washer St ... .. 1
32 101879001 Through BOlt Set .....oooiiiiiiee e 2
33 101939901 S T0T= Lo Y PP 1
34 101875102 | Armature Asm Conversion Kit (includes items 35 through 38) ..........ccccceiiiieie 1
35 1013003 Key, Starter/GENEIAtOr ..........cieiiiiiiciiieeee e eaeaae s 1
36 1014289 Pulley, Starter/GeNErator ..........cooi i 1
37 N/A ANMALUIE e e e e e s e e e e e e e aaaeaeeeeeeeeaaaaraenaaaa 1
38 101939901 ST 0= Lo Y USSR 1
Note: Item 36 will ONLY fit Model G425419 Starter/Generator.

2008 Precedent lllustrated Parts List Page 6-15



o>

YA

@@M;/ 7~ X @@%\ -
@{d é%) // ////%%@
S

000238-004

Page 6-16 2008 Precedent lllustrated Parts List



STARTER/GENERATOR MOUNTING - FE350

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012830 Screw, M8-125 X 22 Hex-Head ........ooooomreieeeee e 2
2 101524002 Bracket, Starter/Generator Mounting ...........ccoevveiiiiiiiiiiiieceee e 1
3 1015932 Bolt, Carriage, 5/16-18 .......oeiiiiiieie e a e e 1
4 1016074 Screw, M8-1.25 X 18MIM TOIX ...oovueieiieeeeeee e e e e e e e e e eaaaa 1
5 1016883 Bracket, Starter/Generator Adjustment ..........cccccveeiiiiiiiii 1
6 101837301 WIr€ ASSY, #B GIrEEN ....uveiiiiiie e e e e ittt e e e e e e e e e e st ae e e e e aaeeeaneannes 1
7 101916701 R 7= SR 1
8 1241 Washer, 5/16 Type A FIat .....ccoooiiie e 1
9 1242 NUL, 5/168-T8 HEX .eeiiiiiiiiie ettt e e e e e 1
10 1624 Screw, 3/8-16 X 1.50 Hex-Head Cap ..o 2
11 7174 Lockwasher, 5/16 SPlit .........ooiiiiiiiiii e 3
12 8754 LOCKNUL, 3/8-16 HEX ....eviiieiiiiieie ettt e e e e e e 2

2008 Precedent lllustrated Parts List Page 6-17






FE350 ENGINE E



000201-001

Page 7-2 2008 Precedent lllustrated Parts List



FE350 ENGINE WITHOUT ACR (AUTOMATIC
COMPRESSION RELEASE) - SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
1.2 3 4

1 1015332 Wire Assembly, #10, Uninsulated ... 1
2 1015649 T 1o 18 o R - o TR 1
3 1015969 Screw, M6-1.00 X 10mMmM Pan Hd ........oooiiiiiiiiie e 4
4 101887601 Locknut, M6-1.00 NyION INSErt ......ooiiii e 1
5 101953802 Engine, FE350 (cw) without ACR * (includes items 6 through 17) .......cccccc.oe. 1
6 1016456 Bolt, Flange Head, M6 X 1 X 12 MM ....ouviiiiiiiiiiiiie e 14
7 1016507 BOIt, TWO-ENAEA ..o e e 3
8 1016531 DT o153 o1 QPRSPPI 1
9 1016539 L@ R {1 Vo OO PPUPUPRRN 1
10 1016547 N U SRRSO 3
" 1017474 Shroud, ENGINE ...ooioiiiii ettt a e e e e e e e 1
12 1017475 Shroud, ENGINE ...oooiiiiii et a e e e e e e e 1
13 1017476 Shroud, ENGINE ..ot e e 1
14 1017486 TUDE, Ol FIlIEE ..t e e e e e e e e ae e 1
15 1017500 Spacer 6.50 X 12 X 5.5 .t 2
16 101916101 Housing, FE350 FaN .....cooiiiiiei ettt 1
17 N/A Washer, BmMm FIat ......ooooiiiiiiii e 3

* Note: FE350 engine component listings span several pages.

2008 Precedent lllustrated Parts List

Page 7-3




ol

2008 Prece dent lllustrate d Parts List




FE350 ENGINE -
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 1016445 Bracket, RPM LIMIter ........ooeuiiiiiiee e 1
2 1016455 Bolt, Flange Head .........ooeeeiiiiiiieeece e 2
3 1016456 Bolt, Flange Head, M6 X 1 X 12 MM ...ccooiiiiiiii e 2
4 1016497 SCreW, PAn WP CrOSS ....ooue oot 1
5 1016544 S Tod (- PRSP 1
6 1016561 (O =1 011 o USRS 1
7 1016562 ) PRSPPI 1
8 1016578 L€ 70] 1011 0= SR P PPPUPRRN 1
9 1016579 Band, RPM Limiter MOUNL .........oooiiiiiiiiiieeee et 1
10 1016586 Damper, RPM LIMItEr .....ooouiiiiiiccecee e 1
11 1016587 (O =1 031 o TR SPOTR 1
12 1016588 Tube, 7mm X 10mMm X 70MM ... ee e e e e e e e e eennes 1
13 1017448 2] L o F=T g Vo 1Yo PRSPPI 3
14 1017455 Plate, FIYWheEEl Fan .........ouiiiiiiiiiii ettt a e 1
15 1017463 CaP ASM PIUG .. e e a e e e e e e 1
16 1017468 (O3 =T 011 o RSP 1
17 1017490 WaASKhEL, FIAt ..o e e e e aaaaa e 1
18 101881101 Spark Plug, OHV (AULOHEE) ....uvvieiieeiiee e 1
19 101909201 L0707/ I T 1117 o ISR 1
20 101909301 LA WIIE ASSY .oiiiiiiii ittt ettt e e e e e e e e e e e e e e e e e e e e raraaaeaaaean 1
21 101909401 Limiter, RPIM .o e e e e e e e e e eereaaaeaean 1
22 N/A Clamp, SEEEI ... e 1
23 101916201 FIYWREEL ...t e e s e e e e e e e e e s e e e re e eaaaeeeanns 1
24 101916301 L= LT (21 T PR OPPPRR 1
25 N/A Nut, HEX, 18 MM FINE ...t eaens 1
26 AM10724 Spark Plug, OHV (NGK) .....ccoiiieeee et ar e e e e e e e e 1

2008 Precedent lllustrated Parts List Page 7-5



ol

Page 7-6

2008 Precedent lllustrated Parts List



FE350 ENGINE - OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1016429 Seat, Value Oil Press Reli€f ..........ei oo, 1
2 1016432 Gasket, Drain PIUQ ......oooiiiiieee et e e e 1
3 1016457 Bolt, Flange Head .........ooeeiiiiiiieece e e 2
4 1016467 1 =Y A 1 S 1
5 1016473 Plate, Oil PUMP ..o e e e e e e e aae s 1
6 101648203 Oil PUMP AN ROTOT .. e e e e e e e e e 1
7 1016502 Bracket, Oil Filter MOUNT .........oiiiiieee et 1
8 1016537 Ball, Steel, Press, REIET ... 1
9 1016570 (O {1 Vo PRSPPI 1
10 1016576 o 18T T I - V1 o USSR 1
11 1016581 ST o] (] o [P PRSP 1
12 1017442 (7= 1] ) PR RSPUPR 1
13 1017456 2] L o F=T g Vo 1Yo PR 6
14 1017458 1 Y PRSP 1
15 1017460 COVEL, PUMIP et e e e e e e e e e e e e e enanreaaeees 1
16 1017507 o 0T T PP 2

2008 Precedent lllustrated Parts List

Page 7-7




ol

Page 7-8

2008 Precedent lllustrated Parts List

000204-001



FE350 ENGINE - CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016436 Gasket, ROCKEI CASE ......couuiieiiiieeeeee e e e e e e e e 1
2 1016449 Retainer, Valve SPriNgG ...t 2
3 1016450 L©7o) |1 PP RRS 4
4 1016452 Shaft, ROCKET ...t e et e e e e e e e e e enees 1
5 1016458 Bolt, Flange Head, M8 X 1.25 X 45 MM .....ciiiiiiiiieee e 6
6 1016474 = (R PPRR 1
7 1016479 S T=T= Y S]] 4 1 o SRS 2
8 TOTBAB3 | VAIVE oottt e et e e e ettt e e et e e e e et e e e e e nrae e e e e enees 1
9 1016489 Stud, TWo-Ended, M8-1.25 ... oo e 2
10 1016517 L@ T o TR 1Y/ 0TSSP 1
11 1016544 SCIBW ettt ettt e e aat e e e e nae e e e e e nrre e e e s anreeeeennee 1
12 1016549 | WaSher, 12.1XTOXT.8 ..ottt e et e s e e e e e b e e e 1
13 1016563 T PR 2
14 1016566 ST | O | PPRSR 2
15 L1511 T B O 2 {3 T SRR 2
16 1016583 270 L) 1 PR 2
17 1017434 Gasket, HEAA .........ooiiiiiiie e e 1
18 1017435 | Assembly, Cylinder Head, FE350 (includes items 19 through 21) .........cccccceeee.. 1
19 1016518 Guide, Valve, EXNAUST ........ooiiee e 1
20 1016519 Guide, Valve, INtaKe .......oooiiiiiiie e 1
21 1016560 SNAP RING oot e e a e e e e e e 2
22 1017444 V2= 1V ST [0 =1 (R 1
23 1017445 | Valve, EXNAUST .....oooiiiiiiie e 1
24 1017446 APM, ROCKET ..t e e e e e 2
25 1017454 (Yoo I U =] o ISR 2
26 1017473 Spring, ENGINE VAIVE ... 2
27 102304801 Kit, Gasket, FE350 (includes items 28 through 31) ......ccccoiiiiiiiiiiiiieeee, 1
28 1016440 Gasket, Engine to INSUlator ...... ... 1
29 1016904 Gasket, EXhauST .......oc.eeiii e 1
30 1017434 Gasket, HEAd .......oooi i 1
31 1017443 Gasket, CrankCase COVEN ........coceuuuueeeeeeeeee et e e e e e e e eeaes 1
32 102753401 Case, Rocker -w/o Logo FE290 ......ocooiiiiiieeeee et 1
Note: Item 28 is not a component of the FE350 engine.

2008 Precedent lllustrated Parts List Page 7-9



000205-002

2008 Precedent lllustrated Parts List

Page 7-10



FE350 ENGINE WITHOUT ACR -
CRANKCASE, CAMSHAFT, AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY

1.2 3 4
1 1016454 Bolt, Flange Head, M5 X 0.8 X 8 MM ... 2
2 1016472 Plate, Oil FIREr SCIEEN ......vveiiiiieiee e a e e e 1
3 1016494 SENSON, Ol LEVEI .ot e e e e e e e e 1
4 1016496 Screw, Cross Pan-Head, M4 X 0.7 X 8 MM ...oeueiiiiiieee e 3
5 1016506 L©7 =1 011 o PRSPPI 1
6 1016510 Bracket, SWItCh, Oil LEVEI ........uviiiiiiiiiiei e 1
7 1016521 Yot (=T=T T O T B 11 (=Y 1
8 1016535 (076] 0] 0= Tex (] (A 001 o NP EERR PRSP 1
9 1016538 (O {1 Vo PRSPPI 2
10 1016544 SO W . it e e e e e e e e e ———————————— e aeaaaaaaaaaaeaaereera—————— 1
11 1016564 T o PRSP 2
12 1016584 Bolt, Two-Ended, M8 X 1.25 X 69 MM .......uvviiiiiieie i 2
13 1017443 Gasket, CrankCase COVET .........ouuuie it e e e e e e e e e e eaaaas 1
14 1017447 | AdJUSTIEL, LASh ...oeeieeiiiiieeiee et e e e e e 2
15 1017472 L0701/ 01 = o] (or= 1= TR RSP 1
16 1017487 Bearing, Ball ... e e e e 1
17 1017504 SAI, Ol e a e e e e e e e 1
18 1017508 PIUG e e e e e e e e ——eeaa e e e e e e a e ———————aaaaaeaaan 1
19 1017513 2 7] | SR 2
20 1017514 Screw, M8-1.25 X 45MM HEX ...ooviiiiieiii i 6
21 101751801 SIM, 0.3 e a e e e e e e e e raaaeaaeeaa e narrareees A/R
22 101751802 SIM, 0.4 e AR
23 101751803 ShiM, 0.5 o e ra e e e e e e A/R
24 102431001 Camshaft, FE350 without ACR, 44-TOOth ..........ccovviiiiiiiiiiieeeee e 1

2008 Precedent lllustrated Parts List Page 7-11






FE350 ENGINE — CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1016470 Shaft, Guide, CounterbalanCe .............oooeeuiiiiiiiieeeeeeeeeee e 1
2 1016541 00 o I ) PO RRR 4
3 1016547 L R 4
4 1016571 L@ o o PR 1
5 101744901 Piston, STaNdard ............oooi i 1
6 101744902 Piston, 0.50 MM OVEISIZE ........ooiiiiiiiiiie ittt 1
7 1017450 T T ] (o] o R 1
8 101745101 Ring Set, Standard Piston ... 1
9 101745102 Ring Set, Piston, 0.50 MM OVErSIZE .........cccueeiiiiieiiiiiceeeee e 1
10 1017453 | Weight (inClUudes IEM 1) .o 1
" 1017510 Bearing, Plain ... ————————— 1
12 101745701 Asm, Con. Rod Std (includes item 13) ....ooooiiiiiiiiie e 1
13 1017512 2] L USSR REP 2
14 101745702 Rod Assembly Connnecting Rod 0.5mm (includes item 15) .........ccooovciviveeeeeennn. 1
15 1017512 = 0] | USRS 2
16 1017501 S0 = Lo T S 1
17 1017502 SNAP RING .o e e e e e e e e e e e e aaaa s 2
18 1017503 ST | O | SO PRR 1
19 101773301 Shim, Crankshaft, 1.18MIM ........ooiiiiii e A/R
20 101773302 Shim, Crankshaft, 1.25MM ... AR
21 101773303 Shim, Crankshaft, 1.32MIM .......oooiiii e AR
22 101773304 Shim, Crankshaft, 1.39MIM ........ooiiiiii e A/R
23 101773305 Shim, Crankshaft, 1.4BMIM ........ooiiiiiii e AR
24 101773306 Shim, Crankshaft, 1.53MIM ... AR
25 101773307 Shim, Crankshaft, 1.60MM ... AR
26 101773308 Shim, Crankshaft, 1.67MIM .......oooi e AR
27 101773309 Shim, Crankshaft, 1.74MIM ... e AR
28 101773310 Shim, Crankshaft, 1.1TMM .. ..cooiiii e A/R
29 101773311 Shim, Crankshaft, 1.81TMM .......oooiiii e A/R
30 101916001 Crankcase Complete, FE350 (CW) ...coviiiiiiiiiiieeeeee e 1
31 102430901 Crankshaft, FE350 Left-Hand, 22-Tooth (includes items 32 through 35) .............. 1
32 1016562 K Y ettt et e e e n b e e e e nreeeeeenee 1
33 1017471 RO e e e e 2
34 N/A (1T ] A o (=1 [ Tor= SRR 1
35 N/A L T=T= T A 01U | SRR 1

2008 Precedent lllustrated Parts List Page 7-13



000200-003

Page 7-14 2008 Precedent lllustrated Parts List



FE350 ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1010577 Bolt, Hex-Head, 5/16-18 X 1.50 .. .o 4
2 1011697 | Washer, 5/16 FIat .....ocooiiiiiiiiiie e e e saeee e e 2
3 1012571 Washer, 5/16 Extra Thick Flat ..o 4
4 1013924 Nut, 5/16-24 Hex Head CONE ..........uuueieeeeeeeeee et e 10
5 101827101 Plate, ENgiNe MOUNTING ...eeuiiiiiiiiieie i e e e e e 1
6 101832601 Stiffener (PTO SIde) ...ccoieeiiie e 1
7 101832701 Stiffener (Flywheel Side) ..o 1
8 101833101 Stud, M8-1.25 X 50 mm TWO-ENAEd .......coccuiiiiiiiiiiiiee e 2
9 101834601 SNUDDEr BraCket ......ooooiiiiiie e 1
10 101884801 Screw, 5/16-24 X 0.875 Grade-8 ........coouueiieiieeeeee e 10
11 101963401 Locknut, 5/16-18 HeX FIAaNGE .......c..veiiiiiiiie e 4
12 102065901 Locknut, 3/8-16 Flanged DImPpIe ... 4
13 102540301 INNer Frame SNUDDET ... 1
14 334 Washer, 3/8 TYPe A FIat ....coooooiiiieeee e 4
15 705 | Screw, Cap-hex Hd 3/8-16X1.25 ...t 4
16 96704416 Nut Flg, M8 X 1.25 Serrated .......ooooiiiiieeee e 2

2008 Precedent lllustrated Parts List

Page 7-15




EH



FUEL, INTAKE, AND GOVERNOR
SYSTEMS E



=

000449-001

2008 Precedent lllustrated Parts List

Page 8-2



FUEL SYSTEM

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1012649 Clamp, 0.460 REA HOSE ....uuuueiiiiii i 7
2 1013687 Clamp, 3/8" HOSE (SCrEW tYPE) .oveiiiiieeieeiiieiieee e e e 1
3 1013746 Clamp, 0.3071 ID HOSE .....oiiiiiiiiiie ettt e e e 2
4 1014523 Pump, Impulse FUEI ... ... 1
5 1014524 Kit, Impulse Pump RebUIld .........cocuiiiiii e 1
6 1015137 Fuel Line (available by the foot) ..o A/R
7 101824401 VENE BAD ittt s et e et e e e et e e e et e e e e e anraeeaeeanreaeeaas
8 102003201 Filter, Fuel, 30 MICION .....ooiiiiiiii ettt e e e e e 1
9 102296020 Screw, Torx Pan Hd Pt, MB X 20 .......ooiiiiiiiiieiiie et 2
10 102514201 HOId-down = FUEI TANK ...ooieiiiieiiccee e
11 102865101 U Y I TSP AR
12 102952202 Asm, Tank, Fuel (includes items 13 through 17) ......ccccvmiiiiiiiiiiii e, 1
13 1015139 Insulation GrommMEt ... e 1
14 1015143 VeNt, FUBI TANK .ot 1
15 102513701 Valve - FUel PiCKUD TUDE ......ooiiiiiiiiiie e 1
16 102751601 Cap, Fuel Tank, GasoliNg ..........uciiiiieiiiei e 1
17 N/A TanK, FUELL PrEC ...t 1

2008 Precedent lllustrated Parts List Page 8-3



000212-001

Page 8-4 2008 Precedent lllustrated Parts List



CARBURETOR ASSEMBLY - FE350

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 101642575 | Jet, AUAE, # 75 oot e e st ae e e snnnees A/R
2 101642578 | Jet, AU, H# 78 ...t e e anneeeas AR
3 101642580 | Jet, AU, # 8O .ooeeeiiiee e AR
4 101642582 | Jet, AU, # 82 ..ot A/R
5 101905901 Carburetor, FE350D (includes items 6 through 15) ..........cccooiiiiii e 1
6 101642585 Jet, AIGTUAE, # 85 ..o s 1
7 1016437 Gasket, Carburetor Bowl OHV ........oeiii e 1
8 1016486 Float ASSEMDIY ..o —————————— 1
9 1016501 SCrew ASSEMDIY ..o ——— 1
10 1016585 2] L OSSR 1
11 1017461 Chamber Assembly, Float (includes item 12) .........ccoooeiiiiiiiieeee e 1
12 1016499 SCreW ASSEMDIY ..ooiiiiiii e 1
13 101973101 Jet, HAD PHlOt ..o 1
14 101973301 [\ o4 [T 1V = 11 o PR 1
15 N/A AsseEMDIY, PIlot Air SCIrEW ... e 1

Note: 101642585 for 0 - 3,000 feet; 101642582 for 3,000 - 5,000 feet;
101642580 for 5,000 - 8,000 feet; 101642578 for 8,000 - 10,000 feet;
101642575 for 10,000 feet and higher.

2008 Precedent lllustrated Parts List Page 8-5



2008 Precedent lllustrated Parts List

Page 8-6



CARBURETOR INSTALLATION - FE350

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1011697 | WaSher, 5/16 FIAt .......coociiiiiieiiie e e et e e s e sraeeeeeanes 1
2 1013746 Clamp, 0.301 ID HOSE ....ccooeeieeeeeee ettt e e e e e e e e s e s 1
3 1015137 Fuel Line (available by the foot) ... 1
4 1016103 Screw, Pan Hd Tx, Taptite 6-32 ... 2
5 1016438 Gasket, Carb To Intake Manifold .............cooooiiiiiiiiiiiiee e 1
6 1016440 Gasket, ENgine to INSUIAtOr ..........ooviiiiii i 1
7 1016441 Gasket, Sprg Brkt To Carb OHV .. oo 1
8 1016444 Bracket, Throttle Spring RetUrn ... 1
9 1016480 Pipe, Intake Manifold ..............oooiiiiiiiiiiee e 1
10 101648102 [T U] =) (o] A O o]0 1 =Y o] S SUR 1
11 101649002 Stud, MB-1.00 TWO-ENAEA .....ovuieiiiiiieeie e 2
12 1016547 U ORI 2
13 1016572 Tube, CrankCase VENT .........coeeeee et ea e 1
14 1016582 Spring, Throttle REtUIN ... 1
15 1017466 (O =1 011 o PSPPSRI 2
16 101820201 ] a1 =] (o I C 10} V7= 1 o T N 1
17 101887601 Locknut, MB-1.00 NyION INSEIt .....cccooiiiiieeeee e 1
18 101973401 Gasket, Insulator To Bracket ...........coooiiiiiiiiiiiiiceee e 1

2008 Precedent lllustrated Parts List Page 8-7



000215-001

Page 8-8 2008 Precedent lllustrated Parts List



GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1011697 | WaSher, 5/16 FIAt .......coociiiiiieiiie e e et e e s e sraeeeeeanes 1
2 1012285 | Screw, 1/4 X 0.625 HeX-Head ..........cooiiiiiiiiiiiee e 4
3 1012830 | Screw, M8-125 X 22 HeX-Head ........cccoiiiiiiiiiiiiiee e 1
4 L0 0O B O - T o RSO ER 2
5 101584502 Bracket, Governor Cable SNap-In .........ccccviiiiiiiiii e 1
6 1016546 L R 2
7 101832202 Bracket, Rear Governor Cable Snap-In ..., 1
8 101832302 Bracket, Rear Accelerator Cable Snap-In .........ccccoiiii e, 1
9 102336001 Cable, GoVvErnor, SNAP-IN ... 1
10 102513102 Cable, ACC, SNAP-IN ..o 1
11 7174 Lockwasher, 5/16 SPlit .........ooiiiiiiiiii e 1

2008 Precedent lllustrated Parts List Page 8-9



000484-001

2008 Precedent lllustrated Parts List

Page 8-10



CHOKE AND AIR BOX ASSEMBLY

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4
1 1014413 Pin, Hair Spring COtter ....... . e 1
2 101811401 LEVEL, CROKE ...ooiiiiii it e e e e e e s e e e e e e e e e e e s e s rereeeeaaaaeans 1
3 101856201 COMPreSSION SPriNG .ocoeiiiiceee e e e e e e e e e e e e e e e e aeeeseeaanrenreees 1
4 102296020 Screw, Torx Pan HAd Pt, MB X 20 ......coiiiee e 6
5 102297125 Screw M6-1.0x25.4 Thd FM SEMS ..ot 2
6 102514401 ROd, ChOKE BUHON ... e 1
7 102521301 Brace, Gas FUEI BUCKEL .........cooooiiiieeeeeeeeeee e e 1
8 102521401 Support, Gas BUCKEL BracCe .........c.uuviiiiiiieiii it 1
9 102588301 Air Intake Assy (includes items 10 through 16) .........cccoviiiiiiiie i, 1
10 102558201 Air Filter, PreCedent .........ooooooiiiiiei et 1
" 102558301 Clamp, Air INtake, PreC .......eeiiiieieeeie e 2
12 102558401 HosE, AIr INtake, PreC ..ottt 1
13 102558501 Gasket, Air INtake, PrEC ........o i 1
14 102558601 Cover Asm, Air INtake, PTEC .......uvviiiiiieiii e 1
15 102558701 Evac Valve, Air Intake, PreC ........ueiiiiiii i 1
16 N/A Assembly, Body Intake (includes items 17 and 18) ........ccccceeiviiiiiiiiiiie e, 1
17 N/A Filter Element, Air Intake .........ooooimiiiiiice e 1
18 N/A Insert, Air Intfake Body .........ccoooiiiiiiieeeee e 1

2008 Precedent lllustrated Parts List Page 8-11






EXHAUST SYSTEM E



olo

Page 9-2

2008 Precedent lllustrated Parts List

000491-001



EXHAUST SYSTEM - FE350

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012528 NUL, MB-1.25 HEX ittt e e e et ree e e e 2
2 1012830 Screw, M8-125 X 22 Hex-Head ........ccccooiiiiiiii e 1
3 1013734 Lockwasher, 8mm SPlit ........cooviiiiiiiiii e 2
4 1015814 Bracket, Muffler MoUNtiNg .........ooiiiiiii e 1
5 1016904 Gasket, EXNAUST .......ooi 1
6 1017689 Clamp, 5" MUTIEr HOSE ... e 1
7 102585901 Exhaust System, FE350, Precedent ... 1
8 1241 Washer, 5/16 Type A FIat .....ccoooiiie e 1
9 332 Washer, 1/4 Type A Narrow Flat ..o 2
10 451 Lockwasher, 1/4 Helical SPlt .........coeeeiiiiiiiii e 2
11 7174 Lockwasher, 5/16 SPlit .........ooiiiiiiiiiiicc e 1
12 7847 Screw, 1/4-20 X 0.75 Hex-Head Cap ........cooooiiiiiiiiiiiieeeie e 2

2008 Precedent lllustrated Parts List

Page 9-3






TORQUE CONVERTER E






DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101833902 | Clutch, Drive (includes items 2 through 28) ..........ccciiiiiiiiiiiiiie e 1
2 1014049 [ T=T= Ty T o TR o | Y P SSUPRRRR 1
3 1014050 Retainer, SPriNG oo a e e 1
4 1014051 Spring, Drive CIULCh ... 1
5 1014052 Movable-Face Assembly (includes items 6 through 8) ............cccciviiiiiiiiinnnis 1
6 N/A Drive Clutch Movable Face ..........cccciviiiiiiii e 1
7 1014055 ] = 1] 1= S 1
8 N/A Bushing, Split, Drive CIULCh ..........ooiiii e 1
9 1014056 RIiNG, SPiral BACKUP .......uuuiiiiiiiiieiee et a e eeeeae s 2
10 1014057 Ring, 0.810" Internal Retaining ........coooiiiiiiiii e 1
11 1014058 WaSher, TRIUSE ... e 1
12 1014059 Drive Hub Assy, Drive CIUtCh ......cccooiiiiiiii e 1
13 1014453 Kit, Drive Clutch Button (includes items 14 through 17) .....cccooiiiiiiiiiiiiie. 1
14 1014062 Driver, Drive CIUICh ......ooiii e 3
15 1014287 Spring, Drive BULION ........ccuiiiiiiiii e 3
16 183 Washer, #10 Type A Flat ..o 3
17 8450 Screw, #10-24 X 0.50 Hex-Head .........occoviiiiiie e 3
18 1016289 Spacer, Fixed Face Shaft ..o 1
19 1016801 Kit, Drive Clutch Weight (includes items 20 through 26) ...........cccccoeiviiiieennnen. 1
20 1014063 Screw, 1/4-20 X 1.00 Hex Head ..o 6
21 N/A Pin, 0.3752 X 1.50 DOWEI ....cooiiiiiiiiieiiiiiiie et 3
22 1014065 Washer, 0.38" ID Delrin Flat ..........ccooiveiiiiie e 6
23 N/A Clutch Weight, SECONAANY ......ooviiiiiiiiceee e 3
24 N/A WaASHET ... 6
25 1016201 WaAShEr, WAVE ... et 3
26 N/A Weight, PHMArY ...eeeoiiiiii et e e e e e e 3
27 N/A Plug, Drive CIULCN ......coiiiiiiiiie et 3
28 101929802 Kit, Fxd Face Dr Asm Fe290/350 (includes items 29 and 30) ..........ccccceeernee. 1
29 N/A Desiccant Bag (Not ShOWN) ..o 1
30 N/A Assembly, Fixed-Face Drive (includes items 31 through 33) ...................... 1
31 N/A Fixed Face Assembly, Drive Clutch ..o, 1
32 1014288 Screw, 5/16-18 X 0.75 Thread-FOrming .......cccccccoeveevciviiiieeieeee e 3
33 N/A Pulley, CIUICH ..o e 1
34 101916701 R = 7= | SRR 1
35 103345701 Screw 3/8-24x5.5 HEX LOC PICh ....eviiiiiie e 1
36 808 Washer, 3/8 Type B Flat .......cooiiiiee e 1
Note: Item 29 not shown.

2008 Precedent lllustrated Parts List Page 10-3






DRIVE BELT

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016203 Belt, DFIVE e 1

2008 Precedent lllustrated Parts List Page 10-5

10

10






DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101834001 Assembly, Driven Clutch (includes items 2 through 10) ........ooooiiiiiiiiiiiiiiiiee, 1
2 1014070 Fixed Face Assy, Driven CIUtCh .........cccvviiiiiiiiec e 1
3 1014072 Movable-Face Assembly with Bushing ...........cccccoiiiiii s 1
4 1014078 Key, Driven CIULCh ... e e 1
5 1014080 RiNg, RetaINING ....coooei o 1
6 1014454 Kit, Driven Clutch Button (includes items 7 and 8) ........ccccccveeviiiiiiiiiiiiieeeeeee 1
7 1012836 Screw, #8-32 X 3/4 Socket-Head Cap ........eeevveiiiiiiiiiiieee e 3
8 N/A =101 1o) T )4 V= SR 3
9 1017686 Cam, Driven CIUCR ... 1
10 101836201 Spring, Driven Clutch, Reversed ... 1
1" AM10419 Kit, Clutch Repair (includes items 12 through 14) ..., 1
12 101833401 Key, 3/16 SG X 1.50" .. it 1
13 N/A Washer, Driven CIULCN .......coooiiiie e e 1
14 102242101 Screw, 5/16-18 X 3/4 Hex-Head with Patch ..., 1

2008 Precedent lllustrated Parts List Page 10-7



10



UNITIZED TRANSAXLE E



11

ol

o8,
.
7@

o

e 5@@@.
, \@
\

000220-002

Page 11-2 2008 Precedent lllustrated Parts List



UNITIZED TRANSAXLE — GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1013061 Locknut, #10-32 NyION INSErt ..o 1
2 1014007 | WAShEr, 1/4 FIat ...oooieieiiie ettt s e e e e 1
3 1017082 Screw, #10-32 X 0.75, Hex-Head Machine ...........cccccoiviiiiiii i 1
4 1017231 LGS} VT4 o To T | (U | 3 SRS 1
5 101833601 Transaxle, 11.77 Ratio (includes items 6 through 24) ............ccccoiiiiii i, 1
6 1012711 Breather ... 1
7 1012752 [0 N o PR 1
8 1012896 PiN, DOWEI ... ettt e e e 2
9 1013760 | 18 T PR 2
10 1016432 Gasket, Drain PlUG ..o 1
11 1016513 Washer, MB FIat ... e 1
12 101890101 LeVer, ChaANGE .....cooiieeeeee ettt e e e e e e e s e e aae s 1
13 101890201 Shaft - Change .....ooiiiiiie e e s e et ea e 1
14 101890501 Gear Case (AriVEr SIAE) ....ccuuueiiiiiieie e e e e e e e e e 1
15 101890601 Gear Case (PASSENGET SIAE) ...uuiiiiiieeeeiiiiccttee e e e e e e e e aee s 1
16 101891301 F N 00T o RS S 1
17 101892901 L2 T 4 T PSS 1
18 101893801 L2 T 4 T SR 1
19 101926901 Screw, M8-1.25 X 40mm Hex-Head ..........cooovvmmiiiiiiiee e 15
20 101927101 RS T=Y | O | RPN 1
21 101927201 RS T=Y | O | PSP 1
22 101927301 SNAP RING ittt e e e e e e et e e e e anr e e s e anraaaaean 1
23 101928601 PN, COtEI e 1
24 101928701 Liquid Gasket (Transaxle CaSE) .........ccccvuriiiiiiiieei e e e e A/R
25 101834801 Y 4 T 10}/ 1 T R 1
26 101886101 Screw, 1/4-20 X 1.00 Square-Head ..........cccccvviiiiiiiiee e 1
27 102515401 Lever, TransmisSion Shift .........cooiiiiiiiiii e 1
28 102526201 Stud, Thread, 1/4-28 .......ooo it 1
29 183 Washer, #10 Type A FIat ...cooo oo 1
30 8233 Locknut, 1/4-20 NYION INSEIMT .....ooviiiiiiieeeee e a e 1
31 8717 Locknut, 1/4-28 NyION INSEIt ..o 1
Note: Unitized transaxle component listings span several pages.

2008 Precedent lllustrated Parts List Page 11-3



000221-001

Page 11-4 2008 Precedent lllustrated Parts List



UNITIZED TRANSAXLE - F&R TRANSMISSION AND GEAR

REDUCTION
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 O A S B O 1S 7= | PSR 1
2 1012740 SYNCHAIO INSEIT ..o e e e e e e e e e e aare s 3
3 1012741 SYNCHAIO SPIING et e e e e e e e ar e e e e e e e e e seeaanrenaeees 2
4 (L A B 011 (=) = - || PSSR 1
5 1012748 Y111 TS o141 Vo O PPPPURRRN 1
6 1016337 WaSher, TRIUST ... e 1
7 1016338 LAY E= ] 1= A T o] o o SRR 2
8 101889401 €T o S PRPRS 1
9 101890001 FOK = SRift .ot 1
10 101891601 ] LTV T € L0 )Y =Y f o T 1
11 101891901 LT O 11 (-1 PSR TRPR 1
12 101892001 [0 To IS o 1 SRR 1
13 101892201 Plate, TRIUSE ... e et e e e e e e e e enneeas 3
14 101892301 GOoVernor ASSEMDIY ...cooiiee e 1
15 101892401 LCT= = S 01U | PRSP 1
16 101892501 Gear, Helical (61 TOOtN) ...coooiiiiie et 1
17 101892601 Gear, Helical (17 TOOth) ... 1
18 101893201 KBY SUNK .ttt ettt e e e e e e e nb e e e e e nnnee e e e e nees 1
19 101893901 WASIET ..ot e e e e e e e e st e e e st e e e e e araaaaeas 1
20 101927501 Needle BEAING ....ccviiiiiiiiiiiieiice et e e e e e e e e e e ettt e et e s e e e e e e e e aaaaaaas 1
21 101927601 [T | Lo == oV TSR 3
22 101927701 Pin, . 116" Dia X 0.264 DOWEI .....ccuvvviiiiiiiiiiie ettt e et 1
23 101927901 SIEEVE, SYNCIIO ..ot e e e e e e e e e e e e s e anaeaaeees 1
24 101928001 Hub, SyNchro CIUICh ......ooo i 1
25 101928101 Bearing, Ball ........ooooiiiiiiiii e 1
26 101980801 Gear Assembly, 16-Degree Synchro (25 Tooth) .......coooiviciiiiiiiieee e, 1
27 101980901 Gear Assembly, 16-Degree Rear Synchro (28 Tooth) ......cccccvveeveiieeiieiiccieee e, 1
28 101981001 Ring, 16-Degree SYNCIONIZET ..........uiiiiiiiiei e 2
29 102453001 Shaft, Trans, With CirClip .....ccocooiiiiiieeee e 1
30 102453101 L0 o] 1 o T RSP 1
31 7335 BAMNG .. 2
32 AM10080 Bearing, Ball, Saled ...........ooeiiiiiiiiiiiiee e 2
33 AM10081 Bearing, Ball, Saled ...........oooviiiiiiiiiieee e 1

2008 Precedent lllustrated Parts List

Page 11-5

11

11



000222-001

Page 11-6 2008 Precedent lllustrated Parts List



TRANSAXLE — GASOLINE VEHICLES,

DIFFERENTIAL AND AXLES
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1013770 Differential [dler Gear ........ ... 2
2 1013771 Gear, Differential ..........c.oooiiiiiiii e 2
3 1013772 Pin, DIfferential .........ocueeiieiiie e 1
4 1013794 | Axle Shaft Oil SEAI .......eoviiiiiiiii e 2
5 N I I To 0 I o RSP 1
6 101890901 T 0T R OTPS 1
7 101891001 T 0T PRSPPI 1
8 101891401 Axle Assembly, Passenger Side (includes items 9 through 13) .......cccocceveeeeeenn, 1
9 1011291 Outer Axle, TUDE BEANNG .......uviiiiiiieee it 1
10 1013787 [N o TR (1 o PR SR 4
11 1013792 (O3 od o N Y/ o1 I RS UPURPRPPPRRR 1
12 1014207 BUSRING e 1
13 1016672 Retaining RING ...ooooiiii e 1
14 101891501 Axle Assembly, Driver-Side (includes items 15 through 19) ........cccooiiiiiiiiiein, 1
15 1011291 Outer Axle, TUDE BEANNG ......uuviiiiieieieeii ittt e 1
16 1013787 [N o TR (1 o PR ER 4
17 1013792 (O3 od o N )Y/ o1 T O SRPTPPRR 1
18 1014207 BUSRING e 1
19 1016672 Retaining RING ...cooiiiiii e 1
20 101892701 Gear, HElICAI ... 1
21 101910501 Kit, Differential Gear Case (includes items 22 through 25) ...........cccccciivieieennnns 1
22 1013768 Differential Gear Case, Left-Hand ... 1
23 1013769 Differential Gear Case, Right-Hand ...............cccccoiiiiiiiie e, 1
24 1013773 Plate, Thrust (Differential Gear) .........ccccuvieiiiiiie e 1
25 1013774 Plate, Thrust (Idler GEar) ... 2
26 101928301 Screw, M8-1.25 X 35mm Hex Head .........cccevviiiiieiee e 8
27 102031901 Bolt, M10 X 1.5 X 30MM et e e e e e e e 14
28 7330 Inner Axle Tube Bearing .........ooooiiiiiiiiii e 2
Note: Items listed on this page are components of the unitized
transaxle.

2008 Precedent lllustrated Parts List

Page 11-7




000472-001

2008 Precedent lllustrated Parts List

Page 11-8



FORWARD/REVERSE SHIFTER ASSEMBLY -

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012987 Handle, FINR ...ttt e e e e e e e nbae e e e e ensnae e e e e ennes 1
2 1015064 | Screw, #8-32 X 0.63 MAChINE ......ccueviiiiiiiiiiie e 1
3 102296040 | Screw, Torx Pan Hd Pt, M6 X 40 .....oooiiiiiiiiiiiiee e 3
4 102296920 Screw, M6 Torx Btth Hd SEMS .......ooiiiii e 2
5 102512001 BeZEl, FNR GaAS ..oiiiiiiiiiiii ettt 1
6 102514601 Assembly - Gas F-n-r Shifter (includes items 7 through 24) ...........ccccccciiiiiiiiis 1
7 1010954 Stud, 1/4-28 X 0.560 Balll ........oceeiiiiiieeiiiiiie et 1
8 1012431 WaAShEr, #4 FIAt ... 4
9 1012594 Screw, #4-40 MaChINE ......ocuiiiii e 2
10 1013589 Ring, 0.338" Internal Retaining .........oooiiiiiiii e 2
11 1013590 Spring, FNR Cam ... e e e e e e 1
12 1013591 Pin, 1/8 X 1/2 ROl ..ot 1
13 1014065 Washer, 0.38" ID Delrin Flat ...........oooeiiiiiiieiiie e 1
14 1014089 Neutral Lockout Cam Kit (includes item 15) ........ccoociiiiiiiiiee e, 1
15 1014065 Washer, 0.38" ID Delrin Flat ..........ocoeiiiiiee e 1
16 1014145 Bushing, Secondary Weight, Split .........c..oooiiiiiiiiii e 2
17 1014727 Washer, #4 NyION FlIat .........ooooiic e 2
18 1014807 SWILCh, LMt oo 1
19 101979101 Assembly, Switch, Limit ... e 1
20 102515301 Weldment, F-N-T Gas ....ccueiiiiiiiiiiei e e 1
21 102515601 Base, Gas FNR Shifter ........oooiiiiiiiii e 1
22 8057 Nut, #4-40 HEX MACKINE .....ooeeeieeeeeeeee e 4
23 8058 Lockwasher, #4 Helical Split ... 2
24 8717 Locknut, 1/4-28 NyION INSEIT .....ccooiieeeeee e 1
25 102515501 Bracket, Trans Cable SuppOrt ... 1
26 102554901 Clip,edge,trans Shift Cable ........cccccviiiiiiiie e 1

2008 Precedent lllustrated Parts List

Page 11-9

11

11



11

Page 11-10

2008 Precedent lllustrated Parts List

000473-001



TRANSMISSION CABLE

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102589901 (OF=1 o] (TN I = T 0111 41 F57=1 (o] o TN 1

2008 Precedent lllustrated Parts List Page 11-11



11



ELECTRICAL SYSTEM -
ELECTRIC VEHICLE H



7 TR
ST T O

ST

000490-001

2008 Precedent lllustrated Parts List

Page 12-2



ELECTRICAL COMPONENTS, FRONT BODY -

ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012505 KEYS (SEE O 2) . 1
2 1016849 | Screw, #4-24 X 0.33 Pan-Head Machine ...........ccccooviiiiiiiniiiiei e 2
3 1016851 Buzzer, Reverse (9-48 VDC) ..ooooooiiiii ettt 1
4 101830701 NUL, KEY SWILCR ..o e e e et eae e e e enneas 1
5 101834502 | Cap, Black Key SWItCh .....c..eeiiiiiiiiie e 1
6 101851101 Washer, K&y SWICh ......ooiiiiiii s 1
7 102196901 DU Q07 o T SRR 1
8 102508601 Key SWiItCh, EIECHIC ....uviiiiiiiieiee e 1
9 102508701 Light, Batery ... 1
10 102510001 Ip Control Harness, Elec (includes item 11) ..., 1
11 102223401 Connector, Cap 9-PiN ... 1
12 102522901 Instrument Panel (standard) ... 1
13 102536601 Instrument Panel (with Hole for Headlight Switch) ..., 1
14 102536603 Instrument Panel (with Hole for Battery Condition Indicator) .............ccccvveveeenn. 1
15 102536605 Instrument Panel (with Hole for Headlight Switch and Battery Condition Indicator)| 1
16 102572401 Nut, Diagnostic Port, Prec ... 1
17 AM10079 | Bulk Std KEYS (50) ™ ieeeiiieeiieiiee ettt et e s e e e e e e e e e e 1

* Note: Must order in multiples of 50.

2008 Precedent lllustrated Parts List

Page 12-3

12

12



12

E

IQ SYSTEM VEHICLE - STYLE A BATTERY CONFIGURATION

LEFT

16_BLK_WHT (W47 18 BLK AL LICHT
(¢] =
CONNECTS TO| O SONIC 2
bl MY X {UED WELD Z 12 BLUHOLS 10 AMP FUSE FUSE, 16_PINK(WIB)
12 POSITION © 16_BLK_WHT (W4 1) g = 3
16_BRN (W42) ) =
s © z
CONNECTOR o t‘ 3 16_RED(W30) W
FOR DC-DC vt - "
o
CONVERTER 12_BLK(W38) HT(W48) A e < VELD
16-TAN(WO3) 16_YEL (W44) 3
OR LIGHTS = 2
8_ORG (W45) SoNIC =
WELD W
® = d
L~ ] AR s
3 38 soNic | | SOLENOID ~
= = WELD ol o
2 Z5 B o\@/ g
el BRAKE =3 | s —= o
S| LIMIT SWITCH | =) K K 3 >
o[ o Z =] o
=17 T 18_GRAY (W21) 8 o - <
«©
16_GRN(W06) 3 I 8
18_BLU(W23) - = a
2
&
& = o
16_BLUWOT) o5 3 =
CONNECTS TO qg =
H o
9 POSITION | | 18-PuRtHao) “8 g
CONNECTOR 18_BRN_WHT(WI4) <
o 18_YEL(W2T) 18_WHT W1 1) i
FOR CONTROLS | o+ !
IN 1P s 2l sonic = 18_LHT_BLU(W3I)
. 3= = ~
OTEELR ) WELD - ~2 6_WHT (W52)
O—1—=) 3|E[w[ZE soNIc |5 z SlE
@ f‘ﬁﬁz; | weLo SIS o ElE] 10_BLU(W56)
<| 3|=[528 =z pur] =@
2| wlal o =|=| o =5
= === s[5 ] Zla
o =(Z[2]eke vt o © =
>| &[=|%5[— =1 - ©
| &5l ) ®
=l == ® 10_BLK(W149)
al=
s
18_GRN (W29
o= 2 PIN R
o CONNECTOR
= <
>
e L 6_GRN(WS3)
W= N 10_ORG(W57)
P % /SR 18_BLK_WHT(W09)
= B 18_LT_GREEN(W02)
o o
& w ] 18_RED(WI9)
T w 10_BLK(WI48)
[
=5 3 PIN
CONNECTOR

CPIN 14) LT GREEN : TO NOTOR SPEED SENSOR OUTPUT

CPIN 15) RED : TO HIGH SIDE OF NOTOR SPEED SENSOR:
CPIN 16) BLUE : TO FORWARD & REVERSE SWITCH -REV-_l

16

8

(PIN 7) ORG/WHT : TO LOW SIDE OF REVERSE BUZZER
(PIN 6) GREEN : TO ACCELERATOR LINIT SWITCH

(PIN 8) WHITE : TO FORWARD & REVERSE SWITCH 'F(’ﬁ'—] |

6 -

Page 12-4

o

[
L=

(PIN 13) BLK/WHT :
(PIN 12) BLU/WHT :

TO LOW SIDE OF NOTOR SPEED SENSOR
TO LOW SIDE OF SOLENOID COIL

(PIN 11) : OPEN
(PIN 10) TAN : TO KEY SWITCH SONIC WELD
(PIN 9) GRAY @ AUX

9

(PIN 1) WHT/BLK : TO HIGH SIDE OF POTENTIOMETER

(PIN 2) YELLOW
(PIN 3) PURPLI

(PIN 4) TAN

[0 SLIDER OF POTENTIONETER
[0 LOW SIDE OF POTENTIOMETER

: OPEN

(PIN §) LT BLUE : POWER DOWN

2008 Precedent lllustrated Parts List

PIN CONNECTOR AT CONTROLLER

000498-001



6_RED(WIS52)

soNIc
16_PINK(WI8) 16_PINK(W20)
r====1 \ SWITCH
16_RED(W32) "N 16BLUCWST)
—
! DIODE |
I
L--- -'\ PRESENT ONLY ON 102509501
6_RED(W62)
RECEPTACLE
10BLKCHISO) "
SINGLE POSITION
CONNECTOR
10_RED(W65)
6-BLK(W59)
o J
2 J
< E
2 .
S | CHANGE
J 18 & CONNECTION
§ WITH LIGHTS BUT
! < : NO DC TO DC
T COMPUTER o CONVERTER
b > ON-BOARD o ;9 % [ |
1 |
6-PIN GROUP 6_BLK(WI4T) S !
CONNECTOR g :
L o |
N L.
|
6-BLK(W60) |I0.BLU(WGI)1
SPADE
LMOTOR TERMINAL
( 3 PIN
6_GRN(WS3) CTONNECTOR
18_BLK_WHT (W09)
18_LT_GREEN(W02)
18_RED(WI9)
10_BLK(W148)
NOTE:

SOME WIRING / COMPONENTS SHOWN
ARE OPTIONAL ACCESSORIES

000498-001

2008 Precedent lllustrated Parts List

Page 12-5



12

Page 12-6

See previous two pages for illustration.

2008 Precedent lllustrated Parts List



WIRING - 1Q SYSTEM WITH STYLE A

BATTERY CONFIGURATION
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102510101 MOLOr SUD-harNESS ... .o e a s 1
2 102550301 Sub Harness Charger, PreC .......ccvuuiiiiiiiiei e 1
3 102585801 Prec Elec Harness FOr 1510@ .....coovuniiiieiiiieee e 1
4 102590001 Prec Ce TOW-SWItCh DIOUE ......coueiiiiiiieeee ettt e s 1

Note: Item 4 is used on vehicles going to the European Union.

2008 Precedent lllustrated Parts List

Page 12-7

12

12



12

IQ SYSTEM VEHICLE - STYLE B AND STYLE C
BATTERY CONFIGURATIONS

#10_BLK(WI48) a
#6_BLK(WI4T)

( 1
#10_BLUCWSE)
H6_WHT(W52) |

_#6_YEL(WS9) |
#6 GRN(WE4)

CONTROLLER

Page 12-8

CONNECTS TO
9 POSITION
CONNECTOR
FOR CONTROLS
IN IP. SEE
SHEET 6

(THROTTLE DEVICE)
SPEED SWITCH ASM

PIN 4 4 BLK PIN 3
B+ 15V TRANSM

PIN 2 GRN £
B~ GROUND
REAR VIEW

COMMUN ICAT ION

BULLET CONNECTOR
TO RELAY&DC CONV

BULLET CONNECTOR
TO LIGHT B-
>
2
=
; ~
=
3
— UJ‘ ;
3 N :
s B 18_GRAY(W21) 3
= 16_LT GRN(W06) s
& o
< 18_LT BLU(W23) id
©
— - 5
_
® 16_BLU(WOT) s OREM
16_LT GRN(WDG) o .
O =
= o
18_YEL/BLK(W4D) g
O FORWARD
G 1z-BR T Wi 4)
G- 8-0R0/MHT 18_YEL (W27)
18_RED
O vl | -
e ° soNic 2 I
olteorn | 2| 3 ol £ s
lB_BLK Zle ) WELD = ol = e
ole- SR Tsonie |3 S 5o sk
L Z|= o~
~| 3|zI2FF WELD  ~|E = o =53
e iz S 3 2 Zl2
3 25k HE = 3 zp
Z| Z2a Bl ©| ® ©|©
5 g5l 2 - -
ol =2 L ®” lolBLK(WI49)
o=
T
e = -
CONNECTOR
|-
‘ ‘ ol =
==
Sl E
16_PUR_WHT(W04) g =
| o
| } } =
3PN
CONNECTOR

(PIN 14) LT GREEN :
(PIN I5) RED : TO HI
(PIN 16) BLUE : TO Fi

(PIN 7) ORG/WHT

(PIN &) BRN : TO FORWARD 3 REVERSE SWITCH "FOR" — ‘

(PIN 6) GREEN

RED

IT SIGNAL

IN | YEL
ECEIVE SIGNAL

4 PIN CONNECTOR AT CONTROLLER

PORT

TO ACCELERATOR LIMIT SWITCH

TO MOTOR SPEED SENSOR OUTPUT

GH SIDE OF MOTOR SPEED SENSOR | —
‘ORWARD & REVERSE SWITCH "REV" ’7 j ‘
! 7 ‘ 1 C

16

8

\

TO LOW SIDE OF REVERSE BUZZER

=

lo -

2008 Precedent lllustrated Parts List

l 9

(PIN 13) BLK/WHT :
(PIN 12) BLU/WHT -

TO LOW SIDE OF MOTOR SPEED SENSOR
TO LOW SIDE OF SOLENOID COIL

(PIN 1) © OPEN
(PIN 10) TAN © TO KEY SWITCH SONIC WELD
(PIN 9) GRAY : TO TOW SWITCH SONIC WELD

|

(PIN I) WHITE * TO HIGH SIDE OF POTENTIOMETER
(PIN 2) YELLOW : TO SLIDER OF POTENTIOMETER
(PIN 3) PUR/WHT : TO LOW SIDE OF POTENTIOMETER
(PIN 4) TAN : OPEN

(PIN 5) LT BLUE : OBC

PIN CONNECTOR AT CONTROLLER

000498-002



12

NOTE :
SOME WIRING / COMPONENTS SHOWN
ARE OPTIONAL ACCESSORIES

E

SONIC
FUSE WELD

16_PINK(WI8) % 16_LT GRN(W20)
[Tow swiTcH
16_PINK(W32)
16 _PINK( ) %
Y SONIC

o
=
&
2
H
< WELD
< 6_RED(W62)
:::::::55223522447 2
=
IR~ RECEPTACLE
WELD =
- 10 BLK(WIS50) o
PRE-CHARGE  —
RESTSTOR - SINGLE POSITION
CONNECTOR
16_GRY
10_RED(W65) TO SOLENGID
5 1 €
E - 10.8LU
= 0 ~ SPADE
= = o TERMINAL
o = w —

i S 2 2 an TO LIGHT B+
= © = = E > 0 CONVERTER
3 2 = =
= . o« =
= = o < )

2 X
2 (i
©
T8_WHT(WI 1) | . 2 &3
] I 0.8L0 2
L I COMPUTER SPADEd S waom
e ON-BOARD. TERMINAL Bad™ 3 o] |2
18_LHT_BLU(W31) 70 LIGHT B¢ =
\ VOLTAGE LIMITER
6 WHT(W52) 6-PIN GROUP 6_BLK(WI4T)
= CONNECTOR ] =
10_ORG(W57) g {oxin)
=
2 ]
5
s! . 4 AN
=52,
CONTROLLER
B+
6 BLK(WI47) T0 08C
3PIN
6_GRN(W53) ONNECTOR
10_BLU(WS6) —_— e — - -
18_BLK_WHT (W09) SPADE TERMINAL 10_BLU _ 6.BLK(W6D) o 6_BLK(W59)
SBLK TO LIGHT B+ DC CONVERTER s
18 LT _GREEN(W02) . o s
18_RED(WI9) = £
T0_BLK(WI48) 5

6_BLK(WS59)
w
6_BLK(W59)

§_BLK(WS8) Jiuts

h
6_RED(W62) TO SOLENOID

10_BLU f
6_BLK(WI4T) TO 0BC SPADE TERMINAL 10_RED(W65) TO SOLENOID
T0 LIGHT B+ DC CONVERTER

000498-002

2008 Precedent lllustrated Parts List Page 12-9



12

Page 12-10

See previous two pages for illustration.

2008 Precedent lllustrated Parts List



WIRING - 1Q SYSTEM WITH STYLES B OR C BATTERY

CONFIGURATION
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102590001 Prec Ce TOW-SWItCh DIOAE .......oooeiiiiiiieeeee et 1
2 103374901 Wire Harness, Prec/restyle ... 1
3 103375701 Asm. Harness, MO0 ......ccoooiiiiii e e a s 1
4 103421801 Asm Harness Charger, PreC ...t 1

Note: Item 1 is used on vehicles going to the European Union.

2008 Precedent lllustrated Parts List

Page 12-11

12

12



12

18 _GRN ": >
16 _RED_WHT ———————— sw_7
IB_BRN_WHT

I8_BLK_WHT

©  1$—w09 18.BLK
L 2¢—w08 18_YEL
H 3¢—wWIil 18.BLU
5 4¢—w20 18_YEL_BLK
. s¢—wo7 18.RED
- 6¢—w36 18_GRN
o T¢—W31  16.LT_GRN .
o 8¢—W37 IB_BRN.WHT |
5
I 9¢—W04 18_ORG_WHT— SW_8
=
H
T
-
z J_i Wiz 18.8LU
» -
- [L—" wze 18_GRN
w
w
o
) 8] W21 18_PUR_WHT
i « - © wolI 18_WHT
“ o < w02 18_YEL
° o
- =
-
<
=

w

<
FNR SW
»

W32 18_ORG —

I8_LT_GRN

-
Y
s

I H

I z

3 a RUN/TOW SWITCH

© ©

~ <

I M

= s

154

000498-003

Page 12-12 2008 Precedent lllustrated Parts List



Wi4a 18_LT_BLU

W4l 18_BLU_WHT

SOLENOID

O——W30 I16_PINK

10.BLK

Wi8 I8_PUR_WHT —

w25 1 8_GRN——¢

WIi6 18 RN —
LN IS

AN ——@i

wao 18_BLU_WHT — I.2

W03 18_L
w

RS ES

4=t av- v
o

TO HIGH SIDE OF POTENTIOMETER
TO SLIDER OF POTENTIOMETER
10,LOW 'SIOE OF POTENTIUETER AND SPEED SENSOR

08C

TO ACCELERATOR LIMIT SWITCH

TO LOW SIDE OF REVERSE BUIZER

TO FORWARD 3 REVERSE SWITCH “FOR™
TO TOW SWITCH SONIC WELD

TO KEY SWITCH SONIC WELD

PEN

TO LOW SIDE OF SOLENOID COIL

LIN BUS

TO NOTOR SPEED SENSOR

TO HIGH SIDE OF MOTOR SPEED SENSOR
TO FORWARD 3 REVERSE SWITCH “REV®

10_BLU

A2 A

MOTOR UNIT

6_RED

[yl
= ]
2 SINGLE POSITION RECEPTACLE
ONBOARD ' CONNECTOR ASM
COMPUTER 4
W27 18_YEL — e 1]
W20 18_RED ~ 2 feeR
= 4 3 [BRN >
W38 18_BRN_WHT | [eue T GRY e
w Py Ak m
W33 18_WHT 8 o
Woe 18.LT BLU L= : BATTERIES
TO (B-) CONTROLLER m TO (B-) BATTERY 6_BLK (')1 |
1 |<+>
10_ORG
$. &1 RECEIVE SIGNAL
—weo—o-s—em—g_ 2 (2 8- GROUND
3 3 TRANSNIT SIGNAL
s 4 B+ 15V
B-
N
s2 CONTROLLER
M-
WIi9 18_PUR_WHT
DB+

SW_5

16_PINK

8
16 _.RED._W

/—w45

6_WHT

6_GRN

2008 Precedent lllustrated Parts List

000498-003

Page 12-13




12

Page 12-14

See previous two pages for illustration.

2008 Precedent lllustrated Parts List



WIRING - EXCEL SYSTEM WITH STYLEB OR C

BATTERY CONFIGURATION
ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 102590001 Prec Ce TOW-SWItCh DIOAE ......c.eeiiiiiiieeee ettt e e ee s 1
2 103375701 PN 0 o =T (ST Y (0] (o ) 1
3 103403501 Harness, Main, EXCEI ......cooueiiieee e e s 1
4 103421801 Asm Harness Charger, PreC ...t 1

Note: Item 1 is used on vehicles going to the European Union.

2008 Precedent lllustrated Parts List

Page 12-15




000462-003

Page 12-16 2008 Precedent lllustrated Parts List



FORWARD/REVERSE SWITCH AND TOW/RUN SWITCH -
ELECTRIC VEHICLE, STYLE A

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101856001 Switch, Rocker, Double-Pole ... 1
2 101908401 BOOt, SWILCH ..o 1
3 102296716 Screw, M6 X 16 TEHX FIHA ..ovvveeeieeecee e 1
4 102296920 Screw, M6 Torx Btth Hd SEmMS .......ooiiiiie e 2
5 102508401 Housing, FNR EIECIIIC ...ovveiiiiiici e e e e e e e 1
6 102510901 Cover, Electronics MOAUIE ..........ooiiiiiiiiiiiiieeeeee e 1
7 102511101 3 (o] o N o YA 1
8 102520001 Hour Meter/tow SWitCh BKL ........ooooiiiiii e 1
9 102538601 TS AMP FUSE ..ttt e e e e e s e e e st e e e aaeaeeeeanannes 1

2008 Precedent lllustrated Parts List Page 12-17

12

12



000462-002

2008 Precedent lllustrated Parts List

Page 12-18



FORWARD/REVERSE SWITCH AND TOW/RUN SWITCH -
ELECTRIC VEHICLE, STYLES B AND C

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 101856001 Switch, Rocker, Double-Pole ... 1
2 101908401 BOOt, SWILCH ..o 1
3 102296920 Screw, M6 Torx BN HAd SEMS ....ovvviiiiiieeeceee e 2
4 102508401 Housing, FNR EIECIIIC ... ... 1
5 102511101 SWItCH, TOW e e e e e e e e e e e e e e e 1
6 102538601 TS AMP FUSE ..ttt e e e e e e e e e e e e e e aaeaeeesanannes 1

2008 Precedent lllustrated Parts List Page 12-19

12

12



000731-001

Page 12-20 2008 Precedent lllustrated Parts List



SINGLE POINT WATERING SYSTEM, STYLE A

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 102956301 Kit Spws Prec Fr (includes items 2 through 9) ..., 1
2 102956401 Manifold, SPWS (Single-Point Watering System) .........cccccceeeiiiiiiiiiiieiieeeeeee 8
3 102956501 Assy Tube Single-Point Watering System, Precedent (includes items 4 through| 8) 1
4 103226201 Fitting Spws SWIVEL T ..o 8
5 103226301 O-1iNG SPWS SWIVEI T ...eeeiiiieiieiie e e e 8
6 103226401 Cap SpWs SWIVEI T REA ...t 9
7 103226601 Coupler Male SPWS SUPPIY ...eeeeieiiieeeie e 1
8 103226701 Tubing Spws BUIK ROl .....oiiiiiiee e 1
9 102989101 Instr SPWs Kit PreC DS Fr ..ot 1
10 102958001 Kit Regulated HOSE SPIY SPWS ...couiiiiiiiiiiiiiii e 1

2008 Precedent lllustrated Parts List Page 12-21

12

12



000731-002

Page 12-22 2008 Precedent lllustrated Parts List



SINGLE POINT WATERING SYSTEM, STYLE B

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102958001 Kit Regulated HOSE SPIY SPWS ..o 1
2 103395503 Kit, Spws F/r, Prec/res, 12v (includes items 3 through 5) .........ccooviiiiinieenninn, 1
3 102956401 Manifold, SPWS (Single-Point Watering System) ........ccccccceiiiiiiiiiiiiiieieeeeeees 8
4 102989101 Instr SPWs Kit Prec DS Fro.. e 1
5 103395402 Asm Tube Spws Prec/res, 12v (includes items 6 through 10) .........ccccceeeeeinnns 1
6 103226201 Fitting Spws SWIVEl T ...eeieiiie e 8
7 103226301 O-riNG SPWS SWIVEL T ..o 8
8 103226401 Cap SpWs SWIVEI T REA ... 9
9 103226601 Coupler Male SPWS SUPPIY ..vvveeieiieeeie et 1
10 103226701 Tubing Spws BUIK ROl .....coiiiiiee e AR

2008 Precedent lllustrated Parts List Page 12-23



000731-003

2008 Precedent lllustrated Parts List

Page 12-24



SINGLE POINT WATERING SYSTEM, STYLE C

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102958001 Kit Regulated HOSE SPIY SPWS ..o 1
2 103395501 Kit, Spws F/r, Prec/res, 8v (includes items 3 through 10) ...........cccociiiiiiiereennenn, 1
3 102989101 Instr SPWs Kit PreCc DS Fr ..ottt 1
4 103395401 Asm Tube Spws Prec/res, 8v (includes items 5 through 9) .........ccooiiiiiiiinnen. 1
5 103226201 Fitting Spws SWIVEl T ...ceiiiiei e 6
6 103226301 O-1iNG SPWS SWIVEI T ... e e e 6
7 103226401 Cap Spws SWIVEl T R ... 7
8 103226601 Coupler Male SPWS SUPPIY ..veveeiieieeeee e 1
9 103226701 Tubing Spws BUIK ROl .....oiiiiiie e A/R
10 103395701 Manifold, 4 ValVe SPW ......oooiiiiiieeeee e 6

2008 Precedent lllustrated Parts List Page 12-25



— 000463-001

Page 12-26 2008 Precedent lllustrated Parts List



BATTERIES, BUCKET, AND CHARGER RECEPTACLE - 1Q
SYSTEM, STYLE A

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1014304 Nut, 5/16-18 Stainless-Steel HeX .......ccoeeieeeeeieeieeeeee e 8
2 101831401 Battery Cap 6 VOIt ... 8
3 102293512 Screw-k35 Torx Pan Head Pt ... 3
4 102298770 MB-1.25XT70 TAPLE ..uvveiiee et e e e e e e 2
5 102509701 Cable - EV Passenger JUMPET ........ooiiiiiiiiiiicciiieee et a e 1
6 102509801 Cable - EV REAI JUMPET .....cuiiiiiiiiiiiee ettt e e e e e e e 2
7 102510201 = To1 T o] = Lo Lo = o SR 1
8 102510601 Bucket-Electric Vehicle (N0t ShOWN) ..........uviiiiiiiiiie e 1
9 102511301 Battery, Ventmaster 12-VolIt (Wet) ... 4
10 102511302 Battery, Ventmaster 12-Volt (Dry, also known as moist) .........ccccoeceiiiiiiiineinnnnn. 4
11 102526401 Support - Battery Clamp ..o 2
12 102526801 Rod - Battery Clamp ...t 2
13 102534001 Clamp = Battery ......ooo o 2
14 102577001 Kit, Bucket Closeout (includes items 15 through 17) .....cccceiveeiiiiiiiiieeeee e, 1
15 1013357 Rivet, 5/32 AluminumM POPD ....ooiiiiiie e 2
16 N/A Bracket, Bucket CIOSEOUL .........cooevveeiieeeeeee e 2
17 N/A INStr. BUCKET ClOSEOUL .......eeiiiiiiiiiee et e 1
18 102577002 Kit, Bucket Closeout - 10 Sets (includes items 19 through 21) ........cccoceveeieeeninn, 1
19 1013357 Rivet, 5/32 AIUMINUM POP .oooiiiiieicce et 20
20 N/A Bracket, Bucket ClOSEOUL ..........cooiiiiiiiiiiiiie e 20
21 N/A INStr. BUCKEE ClOSEOUL .......eviiiiiiiiiee et 1
22 808 Washer, 3/8 Type B Flat ... 2
23 8754 LOCKNUL, 3/8-16 HEX ....veiieeiiiiiiieeiieee ettt e a e e 2

2008 Precedent lllustrated Parts List

Page 12-27

12

12



000463-002

2008 Precedent lllustrated Parts List

Page 12-28



BATTERIES, BUCKET, AND CHARGER RECEPTACLE - 1Q

AND EXCEL SYSTEMS, STYLE B

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1014304 Nut, 5/16-18 Stainless-Steel HeX .......ccoeeieeeeeieeieeeeee e 8
2 1014555 Locknut, 7/16-14 NyION INSEIT ......cooiiiieeeee e 2
3 101795701 Asm, Wire, HODIK 130N ...ooiiiiiii e 2
4 101831401 Battery Cap 6 VOI ........oiiie e 8
5 101832001 Screw, #7-19 X 0.625 Phillips Pan-Head Tap ......cccccoeviiiiieiiiiie e 3
6 102292356 | Screw-1/4-20x56 HWh Self Drill ........ccouuiiiiiiiiiiie e 4
7 102491501 Washer Hard, MmO .......oie et e e e e e e e e eeees 2
8 102511301 Battery, Ventmaster 12-VolIt (Wet) ... 4
9 102511302 Battery, Ventmaster 12-Volt (Dry, also known as moist) ...........ccccoeeciviiiieeenenennnn. 4
10 102534001 Clamp = Battery ... e 2
11 103357701 Bolt, Battery, "s" HOId-AOWN ........ccuiiiiiiiiiie e 2
12 103358501 Separator, Battery, 12 VOIt .........oooiiiiiiiiieeee e 1
13 103368401 Asm, Bucket, Batt, Elec, Prec (includes items 14 through 16) ..........cccceeeiiiienenne 1
14 102298020 Screw, K80x20, Torx PN HA Pt ... 2
15 N/A Bucket, Batt, Elec, Precedent .........cccoooiiiiiiiiiiiiii e 1
16 103368301 HINGE, NEStEA .ot e e 2
17 103375301 Tube, Cross, Battery RO ... 1
18 103375401 Asm, Ev Battery POSIHIVE .......oooviiiiiiiice e 1
19 103375501 Asm, Prec Restyle Receptacle ... 1
20 103376001 Wire Asm #6 BIK, Prec/restyle ..ot 1

2008 Precedent lllustrated Parts List Page 12-29

12

12



000463-003

2008 Precedent lllustrated Parts List

Page 12-30



BATTERIES, BUCKET, AND CHARGER RECEPTACLE - 1Q

AND EXCEL SYSTEMS, STYLE C

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1014555 Locknut, 7/16-14 NylOn INSErt .....oooiiie e 2
2 102292356 | Screw-1/4-20x56 HWh Self Drill ..........ccooiiiiiiiiiiieeeeeeees e 4
3 102491501 AT = T =T gl F= o o o 2
4 103357701 Bolt, Battery, "s" HOId-AOWN ... 2
5 N/A | Bucket Asm - 8v (includes items 6 through 20) ..........ccccciiiiiiiieeiiiiiceee e, 1
6 1010958 AsM, Wire, #BDIK SiN ....cooiiiiiiiiiiieee e e e 1
7 1014304 Nut, 5/16-18 Stainless-Steel HEX .......ccooviiieiiiiiiee e 12
8 101795701 Asm, Wire, #BDIK 130N ....ooiiiiiiiieee e a e e e e e 1
9 101797701 Battery, 8-Volt, T875 (includes item 10) ......ooooiiiiiiiiiieeeee e, 6
10 101797801 Cap, 4-Gang Battery ......ooo i 1
11 101832001 Screw, #7-19 X 0.625 Phillips Pan-Head Tap .....ccccceeeiiiiiiiiieee e 3
12 103368401 Asm, Bucket, Batt, Elec, Prec (includes items 13 through 15) ........ccccceveeeinis 1
13 102298020 Screw, K80x20, Torx PN HA Pt ..ooeeee e 2
14 N/A Bucket, Batt, Elec, Precedent ...........cccviiiiiiiiiiiii e 1
15 103368301 HINGE, NESIEA ... a e 2
16 103375501 Asm, Prec Restyle Receptacle ... 1
17 N/A Asm, Elect Module, PreC/rES .........uuiiiiiieeeieiiieeceeee et e e 1
18 103376001 Wire Asm #6 BIK, Prec/restyle .......cccoeviiiiiiiiiieeee e 1
19 103413901 Wire Asm, #6 BIK #21 ..o oo 2
20 8639 Tie Wrap, 11" NYION ..o e e e e e e e e e 2
21 103374801 HoId DOWN, Battery .......ceeiiiiiiiiieie e 2
22 103375301 Tube, Cross, Battery RO ... 1

2008 Precedent lllustrated Parts List Page 12-31

12

12



000463-004

2008 Precedent lllustrated Parts List

Page 12-32



BATTERIES, BUCKET, AND CHARGER RECEPTACLE - 1Q
AND EXCEL SYSTEMS, HEAVY DUTY, STYLE C

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1014555 Locknut, 7/16-14 NylOn INSErt .....oooiiie e 2
2 102292356 | Screw-1/4-20x56 HWh Self Drill ..........ccooiiiiiiiiiiieeeeeeees e 4
3 102491501 AT = T =T gl F= o o o 2
4 103357701 Bolt, Battery, "s" HOId-AOWN ... 2
5 N/A | Bucket Asm - 8v, Hd (includes items 6 through 20) .........cccccvvveeiiiiiiiiiiieeee e, 1
6 1010958 AsM, Wire, #BDIK SiN ....cooiiiiiiiiiiieee e e e 1
7 1014304 Nut, 5/16-18 Stainless-Steel HEX .......ccooviiieiiiiiiee e 12
8 101795701 Asm, Wire, #BDIK 130N ....ooiiiiiiiieee e a e e e e e 1
9 101832001 Screw, #7-19 X 0.625 Phillips Pan-Head Tap .....ccccoeiiiiiiiiiieeee e 3
10 101964201 Battery, 8v Trojan T890 (Wet) (includes item 11) ...occviiiiiiiiii e 6
11 101797801 Cap, 4-Gang Battery .......cceviiiiiiiie e 1
12 103368401 Asm, Bucket, Batt, Elec, Prec (includes items 13 through 15) ........ccccceveeeinis 1
13 102298020 Screw, K80x20, Torx PN HA Pt ..ooeeee e 2
14 N/A Bucket, Batt, Elec, Precedent ...........cccviiiiiiiiiiiii e 1
15 103368301 HINGE, NESIEA ... a e 2
16 103375501 Asm, Prec Restyle Receptacle ... 1
17 N/A Asm, Elect Module, PreC/rES .........uuiiiiiieeeieiiieeceeee et e e 1
18 103376001 Wire Asm #6 BIK, Prec/restyle .......cccoeviiiiiiiiiieeee e 1
19 103413901 Wire Asm, #6 BIK #21 ..o oo 2
20 8639 Tie Wrap, 11" NYION ..o e e e e e e e e e 2
21 103374801 HoId DOWN, Battery .......ceeiiiiiiiiieie e 2
22 103375301 Tube, Cross, Battery RO ... 1

2008 Precedent lllustrated Parts List

Page 12-33

12

12



000463-005

Page 12-34 2008 Precedent lllustrated Parts List



BATTERIES, BUCKET, AND CHARGER RECEPTACLE - 1Q

AND EXCEL SYSTEMS, CE, STYLEC

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1014555 Locknut, 7/16-14 NylOn INSErt .....oooiiie e 2
2 102292356 | Screw-1/4-20x56 HWh Self Drill ..........ccooiiiiiiiiiiieeeeeeees e 4
3 102491501 AT = T =T gl F= o o o 2
4 103357701 Bolt, Battery, "s" HOId-AOWN ... 2
5 N/A | Bucket Asm - 8v, Ce (includes items 6 through 26) ..........ccccceveeieiiiiiiiiiiiiieeeeeee, 1
6 1010958 AsM, Wire, #BDIK SiN ....cooiiiiiiiiiiieee e e e 1
7 1014304 Nut, 5/16-18 Stainless-Steel HEX .......ccooviiieiiiiiiee e 12
8 101795701 Asm, Wire, #BDIK 130N ....ooiiiiiiiieee e a e e e e e 1
9 101797701 Battery, 8-Volt, T875 (includes item 10) ......ooooiiiiiiiiiieeeee e, 6
10 101797801 Cap, 4-Gang Battery ......ooo i 1
11 101832001 Screw, #7-19 X 0.625 Phillips Pan-Head Tap .....ccccceeeiiiiiiiiieee e 3
12 101865805 D= Tor= | I O TSSO 1
13 102571202 Kit Ce Plug - Bucket Elec (includes items 14 through 17) ......cocciveiiiinnnnnne 1
14 1010434 Barrel - PIastiC ......coooiiiiee e 2
15 102571101 Plug, 1/2", C& BUCKET .....evviiiiiiieiie e 6
16 102571901 Instal Tool, Ce BUCKEt PIUG .......cceeeeeee e 1
17 103395601 Instr, Prec Ce BUCKEE PIUG .....cc.cvviiiiieieeeee et 1
18 103368401 Asm, Bucket, Batt, Elec, Prec (includes items 19 through 21) .......ccccceeveeiinns 1
19 102298020 Screw, K80x20, Torx PN HA Pt ..ooeeeee e 2
20 N/A Bucket, Batt, Elec, Precedent ... 1
21 103368301 HINGE, NESIEA ... e 2
22 103375501 Asm, Prec Restyle Receptacle ... 1
23 N/A Asm, Elect Module, Prec/re€s Ce ......cooviiiiiiiiiiiiiiieeee et 1
24 103376001 Wire Asm #6 BIK, Prec/restyle ........ccooiiiiiiiiiiieeee e 1
25 103413901 Wire Asm, #6 BIK #271 ..ottt 2
26 8639 Tie Wrap, 11" NYION ..o e e e e e e ee e 2
27 103374801 HOId DOWN, Battery .......eeiiiieiiiieeee e 2
28 103375301 Tube, Cross, Battery RO ... 1

2008 Precedent lllustrated Parts List Page 12-35

12

12



000463-006

=

2008 Precedent lllustrated Parts List

Page 12-36



BATTERIES, BUCKET, AND CHARGER RECEPTACLE - 1Q
AND EXCEL SYSTEMS, HEAVY DUTY, CE, STYLE C

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1014555 Locknut, 7/16-14 NylOn INSErt .....oooiiie e 2
2 102292356 | Screw-1/4-20x56 HWh Self Drill ..........ccooiiiiiiiiiiieeeeeeees e 4
3 102491501 AT = T =T gl F= o o o 2
4 103357701 Bolt, Battery, "s" HOId-AOWN ... 2
5 N/A | Bucket Asm - 8v, Hd, Ce (includes items 6 through 26) .........c...ccceeviiiiiiniiienennnnn. 1
6 1010958 AsM, Wire, #BDIK SiN ....cooiiiiiiiiiiieee e e e 1
7 1014304 Nut, 5/16-18 Stainless-Steel HEX .......ccooviiieiiiiiiee e 12
8 101795701 Asm, Wire, #BDIK 130N ....ooiiiiiiiieee e a e e e e e 1
9 101832001 Screw, #7-19 X 0.625 Phillips Pan-Head Tap .....ccccoeiiiiiiiiiieeee e 3
10 101865805 =Y o= | I PRSP 1
11 101964201 Battery, 8v Trojan T890 (Wet) (includes item 12) .......cccuvvvriveeiiieiiiiiiieeee e, 6
12 101797801 Cap, 4-Gang Battery ......ccccuviiiiiiiiiee e 1
13 102571202 Kit Ce Plug - Bucket Elec (includes items 14 through 17) ......ccocciiiiiiinnnnnn 1
14 1010434 Barrel - PIastiC ......coooiiiiie e 2
15 102571101 Plug, 1/2", C& BUCKET .....eveeiieiiieiee e 6
16 102571901 Instal Tool, Ce BUCKEt PIUG ... 1
17 103395601 Instr, Prec Ce BUCKEE PIUG .....cc.cviiiiiiiiieeee e 1
18 103368401 Asm, Bucket, Batt, Elec, Prec (includes items 19 through 21) .......cccccoevveeennns 1
19 102298020 Screw, K80x20, Torx PN HA Pt ..o 2
20 N/A Bucket, Batt, Elec, Precedent ..........cc.uvviiiiiiiiiiii e 1
21 103368301 HINGE, NESIEA ... e e 2
22 103375501 Asm, Prec Restyle Receptacle ... 1
23 N/A Asm, Elect Module, Prec/re€s Ce ......cooiiiiiiiiiiiicieeee et 1
24 103376001 Wire Asm #6 BIK, Prec/restyle ........ccooviiiiiiiiiieeeee e 1
25 103413901 Wire Asm, #6 BIK #271 ...t 2
26 8639 Tie Wrap, 11" NYION ..o e e e e e e e e e 2
27 103374801 HOoId DOWN, Battery ... 2
28 103375301 Tube, Cross, Battery RO ... 1

2008 Precedent lllustrated Parts List

Page 12-37

12

12



000486-001

Page 12-38 2008 Precedent lllustrated Parts List



COMPUTER, CONTROLLER, AND SOLENOID -1Q
SYSTEM, STYLE A

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 101908701 Solenoid, 48-Volt (includes items 2 through 6) ........ccooiiiiiiii e 1
2 1012528 NUL, MB-1.25 HEX ..t 2
3 1013734 Lockwasher, 8mm SPlit ........oooiiiiiiiiii e 2
4 N/A S0IEN0Id, 48-VOIt .....ooeiiiiiiee et 1
5 N/A WaASHET, LOCK ..ot 2
6 N/A N PSP 2
7 101956503 Controller, 48-volt, [Q, CE Mark ..........ooommuieeeeeeee e 1
8 102240501 Bolt, Controller, Terminal ..........cooouiiiiiiiiiii e 3
9 102296716 Screw, M6 X 16 TEHX FI HA ...oooii e 13
10 102510802 Plate - Heat Sink Mntg SolInd ..........oooiiiiiiii e 1
" 102522701 Asm, Pre-charge REeSISTOr ........uviiiiiiiice e 1
12 102806201 Controller, [Q, 48-VOIt .......coo i 1
13 103262001 HEat SINK PrEC ....ooiiieiieiee e e e e e e 1
14 103403201 Precedent V3.0 ODC ......ooiiiiiiiiee ettt 1

Note: Item 7 is for vehicles shipped to the European Union. Items 5 & 6
are not used in this application.

2008 Precedent lllustrated Parts List

Page 12-39

12

12



000486-002

Page 12-40 2008 Precedent lllustrated Parts List



COMPUTER, CONTROLLER, AND SOLENOID -1Q
SYSTEM, STYLES BAND C

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1014947 RESISTOr ASSEMDIY ... 1
2 101908701 Solenoid, 48-Volt (includes items 3 through 7) ......ccoeevvieiiiiiiiee 1
3 1012528 NUE, MB-T1.25 HEX ...ttt e e e e e e e e aae s 2
4 1013734 Lockwasher, 8mm Split ... 2
5 N/A S01EN0I, 48-VOIT ...cooeiieeieee e e e e 1
6 N/A WASKNEL, LOCK ...ttt et a e e e e e e e eeaeaae e e e e annes 2
7 N/A U S 2
8 101956503 Controller, 48-volt, IQ, CE MarK .........ccooiiiiiiiiiiiiiiiee e 1
9 102240501 Bolt, Controller, TErMINAI ........coooiiiiiiiiieeeee e e e 3
10 102296716 Screw, M6 X 16 TEHX FIHA ..oooeee e 11
11 102298020 Screw, K80x20, Torx PN HA Pt .....veeiiiie et 1
12 102806201 Controller, 1Q, 48-VOIt ... 1
13 103367901 Shield = CONIOIIEE ..eeveieeeeeee e e 1
14 103369401 Component Mounting Plate ............ooviiiiiiiiiiiiieee e 1
15 103446601 ODBC, PreC, V4.0 oottt e e e e e e e e e aeee s 1

Note: Item 8 is for vehicles shipped to the European Union. ltems 6 & 7
are not used in this application.

2008 Precedent lllustrated Parts List

Page 12-41

12

12



000486-002

Page 12-42 2008 Precedent lllustrated Parts List



COMPUTER, CONTROLLER, AND SOLENOID - EXCEL
SYSTEM, STYLES BAND C

ITEM PART NO. DESCRIPTION QTY
1.2 3 4
1 1014947 RESISTOr ASSEMDIY ... 1
2 101908701 Solenoid, 48-Volt (includes items 3 through 7) ......ccoeevvieiiiiiiiee 1
3 1012528 NUE, MB-T1.25 HEX ...ttt e e e e e e e e aae s 2
4 1013734 Lockwasher, 8mm Split ... 2
5 N/A S01EN0I, 48-VOIT ...cooeiieeieee e e e e 1
6 N/A WASKNEL, LOCK ...ttt et a e e e e e e e eeaeaae e e e e annes 2
7 N/A U S 2
8 102240501 Bolt, Controller, TErMINAI .........cooiiiiiiiiieeeee e a e 3
9 102296716 Screw, M6 X 16 TEHX FIHA ..ovvveiiieeee e 11
10 102298020 Screw, K80X20, TorX PN HA Pt .....eeiiieee e 1
11 103367901 Shield - CONLIOIIET ... e e 1
12 103369401 Component Mounting PIate ............ooeiiiiiiiiiiiiieee e 1
13 103403401 (070] g1 (0] [T ol =5t Ce7 = LR 1
14 103446601 ODBC, PreC, V4.0 oottt e e e e e e e e e e e e ae e 1

Note: Items 6 & 7 are not used in this application.

2008 Precedent lllustrated Parts List Page 12-43



12



ELECTRIC MOTOR E



000349-002

2008 Precedent lllustrated Parts List

Page 13-2



MOTOR (MODEL 5BC59JBS6365A) — ELECTRIC VEHICLE

(LATER VERSION)
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1010934 Screw, 5/16-18 X 1.00 HEX Cap ..cccooieeiiieiiee e 1
2 1014201 Screw, 1/4-20 X 2.25 HEX CaP .ueeiiiiiiiieee ittt e 3
3 101920101 Kit, 3-Pin Wedge LOCK .....ccoiiiiiiiiiiiie ettt 1
4 102235201 Bumper, Drive UNit ..o e 1
5 102240104 Motor, 48-Volt Non-Skew IQ (includes items 6 through 27) .........ccccceiviiieennnnen. 1
6 1017944 =1 0o JRS 1= o PRSP 1
7 1017947 Hardware Package (includes items 8 through 11) ..., 1
8 1011280 LOCKNUL, 5/18-18 ..ottt st e e 4
9 N/A INSUIALOr BUSHING ....vvveiiiiiiie e a e 2
10 N/A Insulated BUSHING ......coooiiiiiiii e 2
" 1241 Washer, 5/16 Type A Flat .......ooviiiiiiiieiec e 4
12 1017949 Screw, #6-32 X 0.480 Hex-Head ..........cccocviiiiiiiiiiiiee e 2
13 1017950 Bearing RetaiNer .........oo i 1
14 1017953 Screw, Bearing REtAINET .........oooiiiiiiiiiiee e 2
15 102265701 Kit, Bearing and Magnet (includes items 16 and 17) ......ccccccceeieiiiiiiiiiieeeeeeen. 1
16 N/A Ball BEAMNG ... s 1
17 N/A =T | 1= S PP ERRR SRR 1
18 102265901 Motor End Shield Asm (includes items 19 through 23) ..........ccoooiiiiiiieieennin, 1
19 102265601 Speed Sensor Assembly (includes items 20 and 21) ......coovceveiiiiiieiininnenn. 1
20 101942301 Kit, 3-Pin Wedge LOCK .......ooiiiiiiieie et 1
21 N/A Sensor, Speed, without ConnNector ........cccccceoiiiiiiiiiiiieeee e, 1
22 102266001 ENd Shield, MOTOr ......ouiiiiiiiiiiee et 1
23 102267001 Screw, #8-32 X 0.375 Hex-Head ..........oocoiiiiii e 1
24 102266101 Screw, #10 - 32 X 8.250 ...t 4
25 103325701 Stator Shell and WINiNG ......c.eeeiiiiii e 1
26 N/A NON SKEW AIMATUME ...ooiiiiiiiii et 1
27 103337601 Brush Assembly, IQ Motor, Non-Skew (includes items 28 through 31) ............. 1
28 1011411 Kit, Brush Spring (ge Motor) (includes item 29) .........cccooviiiiiiiiiieeieeeeee 1
29 N/A Brush SPring ... 4
30 103325501 Brush Rigging, Non-Skew Motor .........ccceviiiiieiiiieiiceee e 1
31 103325601 Brush Set, NON-SKeW ... 1
32 102243403 Lubricant, Moly-Teflon (Single-Use TUDE) .........ccoiviiiiiiiiiiiieiiee e 1
33 451 Lockwasher, 1/4 Helical SPlit .........coooiiiiiee e 3
34 7174 Lockwasher, 5/16 SPlit .....oourmiiiicecce e 1

2008 Precedent lllustrated Parts List

Page 13-3




000185-001

2008 Precedent lllustrated Parts List

Page 13-4



MOTOR (MODEL EJ4-4001) — ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1010934 Screw, 5/16-18 X 1.00 HEX Cap ..cccooieeiiieiiee e 1
2 1014201 Screw, 1/4-20 X 2.25 HEX CaP .ueeiiiiiiiieee ittt e 3
3 101920101 Kit, 3-Pin Wedge LOCK .....ccoiiiiiiiiiiiie ettt 1
4 102235201 Bumper, Drive UNit ..o e 1
5 102243403 Lubricant, Moly-Teflon (Single-Use TUDE) .......ccoeveiiiiiiiiiiiiiiieeee e 1
6 102705001 IQ Electric Motor, 48-VDC 3.3 hp (includes items 7 through 34) ..........cccccevnneee. 1
7 102186001 Spring Kit, Motor Brush (includes item 8) .........ccccoiiiiiiiiiiii e 1
8 N/A Spring, Brush, S-g ..o 4
9 102186101 Brush BOX ASSEMDIY .....cooiiiiiieiieiee e e e e e e e 1
10 102186201 Brush Kit, Motor (includes item 11) ... 1
" N/A Assembly, Brush and Terminal ............ooooriiiiiiiiiiccc e 2
12 102186301 Ring, 2.24" Internal Retaining ..........ouuuuiiiiiiiiiiii e 1
13 102186401 Bearing, Ball .......ccoooiiiiie e 1
14 102186701 ENd Cap, MOTOT ... e a e e 1
15 102186801 Screw, 1/4-20 X 2.25 Hex-Head Washer ............ccccoiiiiiiiiiiiiiie e 2
16 102186901 Screw, #8-32 X .5 Hex-Head ..........cooiiiiiiiiiiiieeeeeeee e 2
17 102187001 L-Bracket, MOTOr ..........ouiiiiiiiiiii e 1
18 102187101 Hardware Kit, Motor Terminal (includes items 19 through 22) ..............c.......... 2
19 N/A BUShing, NYION ..o e 2
20 N/A Washer, Nylon Flat .........ooooie e 2
21 N/A Washer, Flat, 5/16 SIEeI .......ccueiiiiiiiiie e 2
22 N/A Nut, Brass Hex, 5/16 - 18 ..o e 2
23 102187201 Plate Kit, Motor Cover (includes items 24 and 25) .......cccccceeeeiiiiiiiiiieiieeeeeee 1
24 N/A Assembly, CoVEr Plate ..........coocciiiiiiiiiiiee e 1
25 N/A Screw, #8-32 x 0.375, Taptite Thread ...............ccooiiiiic e, 1
26 102704701 Frame and Field ASSEMDIY ......oouiiiiiiecceee e 1
27 102704801 Armature ASSEMDIY .....cooiiiiiiiiee e e e e e e e e e e e e e 1
28 102704901 Kit, Speed Sensor (includes items 29 through 33) ........ccoooiiiiiiiiiiii 1
29 101942301 Kit, 3-Pin Wedge LOCK ......cueiiiiiiiiiii et 1
30 N/A Sensor, Motor Speed, ADC ........ooo oot 1
31 N/A Screw, #8-32, Taptite Thread ........ccccoceeeeiiiiiiii 2
32 N/A Magnet, ADC MOLOT .......uuuiiiieiie e 1
33 N/A Screw, 1/4-20 X 0.5 ... 1
34 N/A Bolt, 1/4 - 20 x 0.73 Thread-FOorming .........cccccoeiiiiiiiiiiiee e 2
35 451 Lockwasher, 1/4 Helical SPlit .........cooviiieee e 3
36 7174 Lockwasher, 5/16 SPlit .........cooiiiiiiiiii e 1

2008 Precedent lllustrated Parts List Page 13-5




13



TRANSAXLE - ELECTRIC
VEHICLES






TRANSAXLE - ELECTRIC VEHICLES

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 102771701 Transaxle, Electric (includes items 2 through 32) ..o 1
2 1013794 AXIe Shaft Oil SEAI .....ccooiieiiiii e 2
3 101895401 Gear Case, Left-Hand ........cc.oeiiiiii e 1
4 101895501 Gear Case, Passenger-Side ... 1
5 101897001 Screw, M8-1.25 X 60mm Hex-Head ... 11
6 101897201 Breather ..o e 1
7 101897401 Screw, M10-1.25 X 25MM ....oviiiiiiiiiiie e et e e s nnaeeeeeeaes 6
8 101897601 Pin, 11mm OD X 8.5mm ID X 10MM ....oooiiiiiiiiiae e 2
9 101903601 WaSher, TRIUSE ... e 2
10 101903701 WaSsher, TRIUST ... e 2
11 101906901 Intermediate Shaft AssembIy ... 1
12 101922101 Pin, 15.99mm X 88.7mMmm DOWEI .......coiuiiiiiiiiiiee e 1
13 101923001 Gear, Differential [dIEr ...........coooeimieeeeeeeee e 2
14 101923201 GASKET ...t e et e e s e e e e araeeeeens 2
15 101923501 SAI, LD eeieiiie it e e e 1
16 101923701 Shaft, INPUL ...oeeeee e e e e e st e e e e e enraeeaeans 1
17 101923901 Gear, Differential ...........oooiiiiiiiii e 2
18 101928701 Liquid Gasket (Transaxle CaSE) ........cccccvuriiiiiiiiee i e A/R
19 101972101 Plug, M14-1.5 X 12mMm MagnetiC ........ccoeiiiiiiiiiie e 1
20 101972201 Plug, M14-1.5 X 12MM HEX ..eoiiiiiiiii ittt 1
21 102356601 Housing, Differential, 6 BOIt .............cooiiiiiiiiiiiiiee e 1
22 102356801 Gearr, Differential Output, 6-Bolt ... 1
23 102357001 Screw, FIg HA M10 X 1.5 X 30 .ot 10
24 102886301 Axle Assembly, Driver-Side (includes item 25) .......cccccceeeiiiiiiiiiiiiieeee e, 1
25 101922201 I To TR (1 o USSR 4
26 102886401 Tube, AXIE, DIIVEr-SIde .......ccoiiiiiiiiiiiee e 1
27 102886501 Axle Assembly, Passenger-Side (includes item 28) ...........cccccciiiiieiieieeieccnns 1
28 101922201 I To TR (1o USRS 4
29 102886601 Tube, Axle, Passenger-Side ..........eciiiiiiiiiiiiiccieee e 1
30 7330 Inner Axle TUbE BAIING ......ooevviiiiiiiiiice e 2
31 7335 BEAING et 3
32 7336 7= =y T Vo 1

2008 Precedent lllustrated Parts List Page 14-3




14



BATTERY CHARGERS H



000291-003

2008 Precedent lllustrated Parts List

Page 15-2



POWERDRIVE 3 BATTERY CHARGER, DOMESTIC

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 103499101 Chgr, PA3 Stnry, ODC/B'AC ......eeieeiiciiie ettt 1
2 103499102 | Chgr, PdA3 StNry, 12DC/'AC ..ottt et e e e e es 1
3 103499103 Chgr, Pd3 Stnry, 20Dc/9'Ac'(includes items 4 through 25) .......ccccoooiiiiiiiiiienenn. 1
4 1015914 Rectifier with Heatsink ASSEMDIY ..o 2
5 102273701 PD2 FUSE ASIM ettt ettt ettt e ettt e e st e e e e e st e e e e e annbee e e e e nnees 1
6 102273801 PD2 AMIMELET ..ottt ettt e e e et e e e e e nnnae e e e e enees 1
7 103428501 Kit, PD3 Cordset - AC 80" (includes item 8) ........coocoiiiiiiiiiiiiiieee e 1
8 102273901 PD2 AC Cord BUSQING .......ceviiiiiiiiiiie et 1
9 103428601 Kit, PD3 Cordset, - AC 114" (includes item 10) ......ccceveiiiiiieeieiieee e 1
10 102273901 PD2 AC Cord BUShING ........coiiiiiiiiiiei et 1
" 103428701 Asm, PD3 Board Relay (includes item 12) .........ccocoiiiiiiiieiee e 1
12 103429701 PD3 Plastic Stand-OffS ..........ooiiiiiiiiiii e 2
13 103428801 PD3 TransSfOrMEr ... ...t e e e e e e e e e aee s 1
14 103429001 PD3 Cordset - DC 113" (includes item 15) .....c.ooviiiiiiieiiee e 1
15 1012098 [ST0ES] o1 oY T 5L O @] (o HN P 1
16 103429101 PD3 Cordset - DC 154" (includes item 17) ...ocoeveiiiiiiieiee e 1
17 1012098 [ST0ES] o1 1o Yo TR L O @] (o KNSR 1
18 103429201 PD3 Cordset - DC 205" (includes item 19) .....cccoeiiiiiiiie e 1
19 1012098 BUShING, DC COrd ......ooiiiiiiiiiei ettt e e e e e e ennneee s 1
20 103429301 Asm, PD3 Case (includes items 21 and 22) ........ccceeeviieeiieiiiiieieeeee e 1
21 103434001 ASM, PD3 LEGS iiieiiieiiiiiie ettt ettt e ettt e e st e e e ent e e e s e nnaeeeaeen 1
22 103439901 PD3Case Top (Includes Handle) ..........ccueeeiiiiiiiiiiiiiiee e 1
23 103429501 Kit, PD3 Hardware ..........ocueeiiiiiiiiee e et 1
24 103429601 Kit, PD3 WITES ...eiiiiiiiie ettt ettt ettt e e e et e e e e e nnae e e e nnes 1
25 CCX8506 Circuit Breaker, 15-Amp/120-VOlt ... 1

2008 Precedent lllustrated Parts List Page 15-3






POWERDRIVE 2 BATTERY CHARGER (MODEL 22110),

DOMESTIC
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 N/A | 48-V/13-A PowerDrive 2 (9-ft. DC, 6-ft. AC) ..ovvvieiiiiiee e 1
2 N/A | 48-V/13-A PowerDrive 2 (12-ft. DC, 9-ft. AC) ...uviiiiiiiiiiee e 1
3 N/A | 48-V/13-A PowerDrive 2 (20-ft. DC, 9-ft. AC) (includes items 4 through 21) ........ 1
4 1012098 BUSHING, DC COrd ....uiiiiiiiiiiiee ettt e e esnnree e e nees 1
5 101828601 ReIAY, 48-VOIL ..o 1
6 101828801 Cord, AC, 80-INCh (203 CM) ...eeiiiiiiiiiiee et et e 1
7 101828802 Cord, AC, 108-INCh (274 CM) ..ooeeecieiiee et e e 1
8 101828904 PD2 DC Cordset, 113-INCN ...cooiiiiiiee e 1
9 101828905 PD2 DC Cordset, 154-INCh ......cuuiiiei it 1
10 101828906 Pd2 Dc Cordset 250 INCH .cooeeeeeeieeece e 1
11 102273201 PD2 Case (inCludes itemM 12) ....ccooiiiieiieeee e 1
12 7577 Screw, #10 X 0.50 Phillips Pan-Head ...........cccooiiiiiieiiiiiee e 12
13 102273301 PD2 Transformer ASIM .......oooiiiiieieeeeee et e e e e e e e e e e e e e e eeee e e e eeeeeeaeaerasnaaens 1
14 102273401 PD2 HEASINK ..eeiiiiiiiiie et et e 1
15 102273501 PD2 Diode Bridge W/FIIM ......oooiiiiiiie e 1
16 102273601 PD2 WIiI ASIM ..ottt ettt e e ettt e e e e ettt e e e e s ente e e e e snteee e e s nseeesennnes 1
17 102273701 PD2 FUSE ASIM ettt ettt ettt e e e et te e e e st e e e e sbte e e e e snnaee e e enneee 1
18 102273801 PD2 AMIMELET ..eiiiiiiiiie ettt e e e e e e et e e e e e snnbee e e e e nees 1
19 102273901 PD2 AC Cord BUSHING ...cccviiieiiiciiie ettt 1
20 102274001 2 o F= 13 o | PR SR 1
21 CCX8506 Circuit Breaker, 15-AmMp/120-VOIt ... 1

Note: ltem 16 not shown. Level 1 Battery Charger part numbers include
one AC and one DC cord. They do not include all of the level 2 cords
listed.

2008 Precedent lllustrated Parts List Page 15-5



@
@\yy“
N
DY)
i|||||||||||||}11||[|!||

000351001

Page 15-6 2008 Precedent lllustrated Parts List



POWERDRIVE BATTERY CHARGER (MODEL 17930),

DOMESTIC
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101802201 48V/17A PowerDrive (9-ft DC, 6-ft AC COrd) .......cccvveieiiiiiiiee e 1
2 101802202 | 48V/17A PowerDrive (12-ft DC, 9-ft AC COrd) .....occvvviveiiiiiiiee e 1
3 101802203 | 48V/17A PowerDrive (20-ft DC, 9-ft AC Cord) (includes items 4 through 20) ....... 1
4 1012098 BUSHING, DC COrd ....uiiiiiiiiiiiie ettt e e e snree e e s 1
5 1012101 FUSE ASSEMDIY ..o e e e e e e e et e e —————— 1
6 1015914 Rectifier with Heatsink ASSEmMDIY ........c.ovvviiiiiiiici e 1
7 1015917 S TUEY o1 o TR N @2 @0 o SRR 1
8 ek Transformer, Battery Charger ..........ooooooiiiiiiiiiiiieeeee e 1
9 101828301 CaSE ASSEMDIY ..ooiiiiiiiii it a e e e e e e 1
10 ek AMMETET .ot e e e e e e e e e e e e e e e e e e e e e eeeeeaaaarar 1
11 101828601 ReIAY, 48-VOIL ..o 1
12 101828801 Cord, AC, 80-INCh (203 CM) ..eeiiiiiiiiiiie e ee e 1
13 101828802 Cord, AC, 108-INCh (274 CM) .eeeeeiiieeeee et 1
14 101828901 Cord, DC, 113-INCh (287 CM) ..eieiiiiieie ettt 1
15 101828902 Cord, DC, 154-INCh (391 CM) ..oiiiiiiiiiie e 1
16 101828903 Cord, DC, 250-InCh (635 CM) ..eoiiiiiiiiieiee e 1
17 101831101 Wire ASSEMDIY Kit ....ooiiiiiiiiie e 1
18 101914401 Assembly, VOItage SUPPIESSOT ........uiiiiieiieiiiieiiieee e e e e e e e e 1
19 7577 Screw, #10 X 0.50 Phillips Pan-Head ... 10
20 CCX8506 Circuit Breaker, 15-AmMp/120-VOIt ... 1

**** Special order item available upon request.

Note: Level 1 Battery Charger part numbers include one AC and one
DC cord. They do not include all of the level 2 cords listed.

2008 Precedent lllustrated Parts List

Page 15-7




= . o] /////}l’
SIS\
w‘é&% , &

000352-001

Page 15-8 2008 Precedent lllustrated Parts List



POWERDRIVE BATTERY CHARGER (MODEL 18780),

EXPORT
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101831503 Battery Charger, 48-Volt DC (8.5-ft DC, 6-ft AC) .....ccuviviiiiiiiiiiie e, 1
2 101831504 Battery Charger, 48-Volt DC (12-ft DC, 9-ft AC) (includes items 3 through 20) .... 1
3 1012098 BUSHING, DC COrd .....eiiiiiiiiiiie ettt e 1
4 1012101 FUSE ASSEMDIY ..o 1
5 1015914 Rectifier with Heatsink ASSEmMDIY .......cc.ovvviiiiiiie e 1
6 1015917 BUSHING, AC COTd ....eeiiiiiiiiiie et 1
7 e N 0] 0.41= (= OSSPSR 1
8 101828901 Cord, DC, 113-INCh (287 CM) ..eieiiiieeie et 1
9 101828902 Cord, DC, 154-INCh (391 CM) ..eiiiiiiiie et 1
10 101831701 Cord, AC, 80-Inch (203 cm), without PIUg ........ccoooiiiiiiii e 1
11 e Cord, AC, 118-Inch (203 cm), Without PIUg ...........coooiiiiiiiiee e, 1
12 101838201 Transformer, Export Battery Charger ..o 1
13 101838301 Relay, EXport Charger .........cooo i 1
14 101838401 CIrCUIT BrEAKET ....eeiiiiiiiieie ettt ettt e e st e e e enaeaeee s 2
15 101838501 Kit, Wire ASSEMDIY .....ooiiiiiiiiiie e e 1
16 101838601 FOUr-Position SWItCh ... 1
17 e Mounting Bracket, REIAY ..........cooiiiiiiiic e 1
18 101914401 Assembly, VOItage SUPPIESSOT .......uuuiiiiiiieeiiieiecee e e e e e e e e e e e 1
19 N/A (@72 1T T 0 o = o 1 U 1
20 7577 Screw, #10 X 0.50 Phillips Pan-Head ..........cccccoeiiiiiiiiei e 10

**** Special order item available upon request.

Note: Level 1 Battery Charger part numbers include one AC and one
DC cord. They do not include all of the level 2 cords listed.

2008 Precedent lllustrated Parts List

Page 15-9

15

15



000353-001

Page 15-10 2008 Precedent lllustrated Parts List



POWERDRIVE BATTERY CHARGER (MODEL 20310),

EUROPEAN
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101956201 Battery Charger, 48-Volt w/ 4-Position Switch (8.5-ft DC) .........cccoociiiiiiiieiinineen. 1
2 101956202 Battery Charger, 48-Volt w/ 4-Pos. Switch (12-ft DC) (includes items 3 through 19) 1
3 1012098 BUSHING, DC COrd .....eiiiiiiiiiiie ettt e 1
4 1012101 FUSE ASSEMDIY ..o 1
5 1015914 Rectifier with Heatsink ASSEmMDIY .......cc.ovvviiiiiiie e 1
6 101828901 Cord, DC, 113-INCh (287 CM) ..eeeiiiiieie et 1
7 101828902 Cord, DC, 154-INCh (391 CM) .eoiiiiiiiiee e 1
8 101838401 CIrCUIT BrEAKET ....eeiiiiiiiiiie ettt sttt e e s sante e e e e nnreeeeeens 2
9 101838601 Four-Position SWItCh ........cueiiiiiiie e 1
10 101973501 Receptacle, AC COrd .......ooooiiiiiiiiieieeee et 1
" 101976601 Ammeter with Mounting Bracket ............oovmiiiiiiiii e 1
12 101987501 RBIAY e e e e eeee 1
13 N/A Wi, JUMPET oottt e e e e e e e e e e e e e e e e e e e e e eeeaeeeaaaees 1
14 N/A (O 1T T O F= o 1 PRSP 1
15 ek Transformer, European Battery Charger .........cccvvveeeiiiiiii i, 1
16 i Suppressor, AC VORAGE .........eiiiiiiiee e 1
17 ek ASSEMDIY, WIIE ..ot re e e e e e e e e s e 1
18 kel Limiter, CUITENT ..o e e e e 1
19 7577 Screw, #10 X 0.50 Phillips Pan-Head ... 10
20 101958201 Cord, UK, AC, Battery Charger ..........ccooiiioiiiiiiiiiieeee et 1
21 101958301 Cord, European AC, Battery Charger .........ccoovveiveieiiiie e 1

**** Special order item available upon request.

Note: Level 1 Battery Charger part numbers include one AC and one
DC cord. They do not include all of the level 2 cords listed.

2008 Precedent lllustrated Parts List

Page 15-11




15



MAINTENANCE AND
SERVICE TOOLS E



(]

2008 Precedent lllustrated Parts List

Page 16-2



MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee

12 3 4

The following tool list includes all tools available from Club Car for

maintenance and service procedures for gasoline, electric, and/or

diesel vehicles, both past and present models. Be sure to carefully

examine the tool list for applicability to your vehicle before ordering
1 101871001 Accelerator Pedal Adjustment TOOI ...........uveiiiiiiiiiiiiiieeeeee, 1 1
2 101813202 Adhesive, Guide Ring, 3-Gram Tube .......ccccccooiiiiiiiiiii s
3 101641202 | ArDOT .o e 1
4 101831901 Battery Discharge Machine, 36/48 VOIt .........ccccveeeveiiiiiiiiiieee. 1
5 1014305 Battery Terminal Protector Spray ..........cccccoviiiieiiiiieieniee e, 1 1 1
6 1011767 Battery Thermometer ..., 1 1 1
7 1016417 Bearing and Oil Seal Remover Assembly .............cceoeiiiiienennennn. 1 1 1
8 1016416 Bearing Driver Set ... 1 1 1
9 1012811 Bearing PUIIEr ........ooo oot 1 1 1
10 1012812 Bearing Puller Wedge Attachment ..............cccc e, 1 1 1
11 1013582 Brake Adjustment Tool (used only on vehicles with

manually adjusted mechanical brakes) ..o 1 1
12 102555501 Brake Cable Release TOOl .........occeiiiiiiiiiiiiiie e 1 1 1
13 102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall Electric

Industrial Truck only) (includes items 14 and 15)............cccccvveennne. 1
14 il Brake Pedal Adjustment TOOI ..........coooiiiiiiiiii e 1
15 e Brake Pedal Tension TOOI ..........ccccieiiiiiiiiiiiiiee e 1
16 101887101 Calibration Test MOAUIE ..........oooviiiiiiiieiiiee e 1
17 101808401 Cam Installation TOOI ......cooiiiee e 1
18 102562401 Charger Bezel TOOI ......ooooiiiieeeeee et 1
19 102686101 Clutch Removal Tool (for 4x4 vehicles).........cccooveeeeeeeeeeiieiiiieee, 1 1

Please refer to the maintenance and service manual
for proper tool application.

Special order item available upon request

2008 Precedent lIllustrated Parts List

Page 16-3




Page 16-4 2008 Precedent lllustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee
12 3 4
20 1014510 | Clutch Tool Kit (includes items 21 - 27) ....oeeviiiiiiiiiieeieee s 1
21 1014498 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) .........cccovvieeeeeeeiiiiiiinns 1
22 1014496 Drive Clutch Puller (for Kawasaki engines only) ........cccccceeeenn.. 1
23 1014497 Drive Clutch Hub Puller (for Kawasaki engines only) ................ 1
24 1014508 Driven Clutch Cam Puller (for Kawasaki engines only) .............. 1
25 1014507 Driven Clutch Puller Plug (for Kawasaki engines only) ............... 1
26 1015524 Drive Clutch Holder Tool Assembly (for Kawasaki engines only) 1
27 101809101 Press Weldment (for Kawasaki engines only) ..........cccccccveeeeen.n. 1
28 102601501 Drive ClutchFixed Sheave Tool
(fOr 4X4 VENICIES)....coie e 1 1
29 102603501 Driven Clutch Spring Compression Base (for use with items 30
and 31) (for 4x4 VEhiCles) .......cuueviiiiiiiiiii e 1 1
30 102605201 Driven Clutch Spring Compression Collar (for use with items 29
and 31) (for 4x4 vehicCles) ......ccuuviieeiiieie e 1 1
31 102606101 Driven Clutch Spring Compression Nut (for use with items 29
and 30) (for 4x4 VehICIES) ......ccuuuiiiiiiiiee e 1 1
32 102607501 Drive Clutch Spider Removal Tool
(fOr 4x4 VERNICIES)...coiiiiiiiie e 1 1
33 101831801 Communication Display Module ............ccooiviiiiiiiieeiiee e, 1
34 101641002 Compression Gauge and Adapter ..........cccoecviiiieieeee e 1
35 1011273 Continuity TESEEr ....ooiiiiie e 1 1
36 102773801 Cutter, Valve Seat, #122 ......ccoeiiiiieee e 1
37 102773901 Cutter, Valve Seat #115... ... 1
38 102774101 Wrench, T, #505 ... 1
39 102774101 Adapter, T-WrencCh ... 1
40 102675401 Cutter, Valve Seat, 60 Degree (requires item 51)
(for Honda GX620 Gasoline ENgines) .......ccccoveivieeiiiiiieeeeiiiieeeeens 1
41 102774201 Pilot, 6.6 MM ......oeiiiiiiiie et 1
42 102774301 Pilot, B6.62 MM .......oiiiiiiiie e 1
43 102774401 Pilot, 6.65 MM ......ooiiiiiiiiie e 1
Please refer to the maintenance and service manual
for proper tool application.

2008 Precedent lIllustrated Parts List

Page 16-5




0

R

Page 16-6

2008 Precedent lllustrated Parts List

©

‘}g
N




MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee
12 3 4
44 1012151 Dry Moly Lubricant ... 1 1 1
45 1016627 Flywheel Puller Kit (for Kawasaki Engines) ..........cccccoccvciivevennnenn. 1
46 102669901 Gauge, Carburetor Float Level
(for Honda GX620 Gasoline ENgines) .......cccccvviieeieeeeeeiieiciiiieeeee, 1
47 1016418 | GEAI YOKE ..oieiieiiiiie ettt sttt ettt e e e et e e e et ee e e e s sntaeeeessnraneeeenanes 1 1 1
48 101933101 Governor Shaft Installation Tool (for Kawasaki Engine Vehicles) ... 1
49 102169401 Hydraulic Brake Adjuster (for Turf/CA 272/472, Pioneer/XRT 1200,
Bobcat 2100, HUV 4213) ..ot 1
50 1011478 Hydrometer .......cooooiii e 1 1 1
51 1013593 Internal Retaining RINg PlIers ... 1 1 1
52 102248803 IQ Display Module (IQDM) Kit (IQ System and 1Q Plus vehicles) ... 1
(includes items 54 and 55)
53 102248804 IQ Display Module (IQDM-P) Kit (IQ System and IQ Plus vehicles) 1
(includes items 54 and 55)
54 102251501 Adaptor, Cable .......c..eiiiii e 1
55 102241502 IQDM Series 2 Cable ......cccceeevviiiee e 1
56 102241501 IQDM Series 1 Cable (replacement) ........ccoooviiveiiiiin e 1
57 101928701 Liquid Gasket (transaxle Case) .........cccoevvviriiiieiieeeie e, 1 1 1
58 102243402 Moly-Teflon Lubricant (4-0z. (113-gram) tube) ........ccccceeiiiniernnnne. 1
59 101997201 Paint, Touch-Up — BEIGE™ .......ovviiiieieiiiciceee e 1 1
59 101997207 Paint, Touch-Up — Black™ ........cccooiiiiiiiee e 1 1
59 101997212 Paint, Touch-Up — Burgundy™ ...........cccooiiiiiiiiiiie e 1 1
59 101997211 Paint, Touch-Up — Classic Blue (Navy)* .......cccccccoiiiiiiiiiiieeeeceeeee, 1 1
59 101997205 Paint, Touch-Up — Dark Gray™ ..........ccocoviiimiiiieeiiee e eeee e 1 1 1
59 101997209 Paint, Touch-Up — Dark Green* .........cccoooeeeieiiiiiiiiiiiiiiiieeeeeeeeea, 1 1 1
59 101997204 Paint, Touch-Up — Gray™® ........cccooiiiiieeiiee e 1 1 1
59 101997203 Paint, Touch-Up — Red™ ..o 1 1 1
59 101997206 Paint, Touch-Up — Royal Blue (Pacific Blue)* .........cccccccoviiniennnnn. 1 1
59 101997202 Paint, Touch-Up — White* .......cooiiiiiiee e 1 1 1
60 102562301 Paint, Precedent Underbody — Gray ..........ccccceeeeeeeeiecicciiiiiiee e, 1 1
61 102587201 Paint Pen, Touch-Up, Precedent Underbody — Black ..................... 1 1

Please refer to the maintenance and service manual
for proper tool application.

* Item 59 is not for use on Surlyn® body material, which is used
on Precedent vehicles.

2008 Precedent lIllustrated Parts List

Page 16-7




Page 16-8 2008 Precedent lllustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee
12 3 4
62 1016414 Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) . 1
63 1016415 Piston Ring Pliers (for Kawasaki ENgines) .........ccccccoeciviviieeeenennnn. 1
64 102668801 Puller, Special Use (for Kubota D722 Diesel Engines) .................... 1
65 1012549 Retaining Ring Pliers, 45° External ..........ccccooiieiiiiiiiiiiiee 1 1 1
66 1012560 Retaining Ring Pliers, 90° Internal ............ccccoviiiiieeeee e, 1 1 1
67 101823101 Safety First Card (50 per PacK) .....coeeveeeeiiiiiiiiiiiiieee e 1 1 1
68 1012809 | S€AIPUIIET ..ot 1 1 1
69 102330901 Spanner Wrench (for coil over shock front
suspension vehicles ONnly) ..., 1 1
70 1014264 Steering Column Bearing Press Tool ...........ccccocviieeeieeeeiciiciiee, 1 1
71 1014259 Steering Column Retaining Ring Tool .........cccoooiiiiiiiiiiies 1 1
72 102061201 Steering Wheel Puller TOOI .........ccuvviiiiieiiiieiceeeee e 1 1 1
73 AM10753 Tachometer (includes gasoline engine pick up lead only) ............... 1 1
74 AM10771 Tachometer Diesel Probe (for use with item 73) .........ccccooiiiiine 1
75 1014162 Transaxle Axle Seal TOOI ........occuiiiiiiiiiiiiee e 1
76 1014161 Transaxle Pinion Seal TOOI ...........coooiiiiiiiiiiee e, 1
77 1014115 Transmission Tool Kit .......oooii e 1
78 101611003 | Tune-Up Kit, All OHV (for FE290, FE350, FE400 only) (includes
air filter, spark plug, oil filter, fuel filters) (not shown) ..................... 1
79 AM11804 | Tune-Up Kit, Gx620 (for Honda Engines) (includes air filter,
spark plug, oil filter, fuel filters) (not shown) ...........ccccooiiiniinnn, 1
80 AM11805 | Tune-Up Kit, D722 (for Kubota Engines) (includes air filter,
oil filter, fuel filters, water separator filter) (not shown) .................... 1
81 |AM1220301 Tune-Up Kit, Precedent (for FE290/350 Engines) (includes air
filter, spark plug, oil filter, fuel filters) (not shown) ...........cccccceen 1
82 |AM1232401 Tune-Up Kit, FH680D (for Kawasaki V-Twin Engines) (includes oil
filter, fuel filter, air filter, and spark plugs) (not shown) ..................... 1
83 1016413 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) . 1
84 102674601 Valve Guide Driver
(for Honda GX620 Gasoline ENgines) .......ccccoveiieeeeiiiieeeeeiiiieeeeens 1
85 101641201 Valve Guide Reamer (FE290, FE350, and FE400 only) .................. 1
86 102674401 Valve Guide Reamer, 6.6 mm
(for Honda GX620 Gasoline ENginNes) ......ccoccemiiiiieeiaeeieeiieeeee, 1

2008 Precedent lIllustrated Parts List

Page 16-9




2008 Precedent lllustrated Parts List

Page 16-10



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee
12 3 4
87 1016552 | Valve Seat Cutter GUIde ........ccueiiiiiiiiee e 1
88 1016551 Valve Seat Cutter T-Wrench ..., 1
89 1016553 | Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) 1
90 1016554 | Valve Seat Cutter, 45°/30° (35 mm diameter) ........ccocceeiviiiiennnnne. 1
91 101641101 Valve Spring COMPIreSSOr .......coooveiiiiiieiiie e et e e e e e e e e e 1
92 1011480 | VOIt OM MELEI .....ooiiiiiiiiiie e 1 1 1
93 102570401 Tool, Tensioning, Starter Generator (For Precedent vehicles) ........ 1

2008 Precedent lIllustrated Parts List

Page 16-11







Part Number and Page

AM10753
AM10771
AM10079
AM10080
AM10081
AM10419

16-9
16-9
6-3, 12-3
11-5
11-5
10-7

AM10724 7-5
AM1229401 5-3

CCX8506

183

332

334

451

705

706

808

1241
1242
1624
7174
7310
7330
7335
7336
7577
7847
7893
8057
8058
8233
8450
8639
8717
8745
8754

15-3, 15-5, 15-7
10-3, 11-3
9-3

7-15
9-3, 13-3, 13-5

7-15
5-15

10-3, 12-27

6-17, 9-3, 13-3

4-7, 4-9, 6-5, 6-17
6-17

6-17, 8-9, 9-3, 13-3, 13-5
2-3, 2-5

11-7, 14-3

11-5, 14-3

14-3

15-5, 15-7, 15-9, 15-11
9-3

6-5

11-9

11-9

11-3

10-3

12-31, 12-33, 12-35, 12-37
11-3, 11-9

5-15

6-17, 12-27

1010145 5-17, 5-19, 5-21

1010434

1-7, 1-11, 1-19, 1-29, 1-31, 1-33,

1-35, 1-37, 4-7, 4-9, 12-35, 12-37

1010577

7-15

1010829 4-5
1010850 4-3

1010934
1010954
1010958

13-3, 13-5
11-9
12-31, 12-33, 12-35, 12-37

1010984 2-3

1011273
1011280
1011291
1011411
1011415

16-5
13-3
11-7
13-3
5-17, 5-19, 5-21

1011466 4-3

1011478
1011480
1011697
1011767

16-7
16-11
5-3, 7-15, 8-7, 8-9
16-3

1012030
1012098
1012101
1012151
1012180
1012181
1012182
1012285
1012295
1012328
1012431
1012505
1012528
1012549
1012560
1012565
1012566
1012571
1012594
1012649
1012711
1012714
1012740
1012741
1012747
1012748
1012752
1012809
1012811
1012812
1012830
1012836
1012896
1012987
1013001
1013003
1013005

INDEX

5-15

15-3, 15-5, 15-7, 15-9, 15-11
15-7, 15-9, 15-11
16-7

5-17, 5-19
5-17, 5-19, 5-21
5-17, 5-19, 5-21
8-9

6-5

6-5

11-9

6-3, 12-3

9-3, 12-39, 12-41, 12-43
16-9

16-9

5-3, 5-5

5-3, 5-5

1-21, 7-156

11-9

8-3

11-3

11-5

11-5

11-5

11-5

11-5

11-3

16-9

16-3

16-3

6-17, 8-9, 9-3
10-7

11-3

11-9

6-15

6-15

6-15

101301102 6-15

1013061
1013357
1013582
1013589
1013590
1013591
1013593
1013609
1013687
1013700
1013734
1013746
1013760
1013768
1013769
1013770
1013771
1013772

11-3
12-27
16-3
11-9
11-9
11-9
16-7
6-5

8-3

8-9

9-3, 12-39, 12-41, 12-43
8-3, 8-7
11-3
11-7
11-7
11-7
11-7
11-7

2008 Precedent lllustrated Parts List

1013773
1013774
1013787
1013792
1013794
1013924
1014007
1014049
1014050
1014051
1014052
1014055
1014056
1014057
1014058
1014059
1014062
1014063
1014065
1014070
1014072
1014078
1014080
1014089
1014115
1014145
1014153
1014161
1014162
1014201
1014207
1014259
1014264
1014287
1014288
1014289
1014304
12-35,
1014305
1014375
1014413
1014453
1014454
1014496
1014497
1014498
1014507
1014508
1014510
1014523
1014524
1014555
12-33,
1014727
1014807
1014902

11-7

11-7

11-7

11-7
11-7, 14-3
4-3, 7-15
11-3

10-3

10-3

10-3

10-3

10-3

10-3

10-3

10-3

10-3

10-3

10-3
10-3, 11-9
10-7

10-7

10-7

10-7

11-9

16-9

11-9

4-3

16-9

16-9
13-3, 13-56
11-7
16-9
16-9
10-3
10-3
6-15
12-27,
12-37
16-3
6-5
1-13, 8-11

10-3

10-7

16-5

16-5

16-5

16-5

16-5

16-5

8-3

8-3

5-17, 5-19, 5-21, 12-29, 12-31,
12-35, 12-37

11-9

11-9

1-33, 1-35, 1-37, 5-21

12-29, 12-31, 12-33,

Page i-1



1014947
1015064
1015137
1015139
1015143
101524002
1015332
1015524
1015649
1015814
101584502
1015914
1015917
1015932
1015969
1016074
1016103
101611003
1016154
101615602
1016201
1016203
1016214
1016219
1016289
1016337
1016338
101641002
101641101
101641201
101641202
1016413
1016414
1016415
1016416
1016417
1016418
101642575
101642578
101642580
101642582
101642585
1016429
1016432
1016436
1016437
1016438
1016440
1016441
1016444
1016445
1016449
1016450
1016452
1016454
1016455

Page i-2

12-41, 12-43
11-9
8-3, 8-7
8-3
8-3
6-17
7-3
16-5
7-3
9-3
8-9
15-3, 15-7, 15-9, 15-11
15-7, 15-9
6-17
7-3
6-17
8-7
16-9
5-3, 5-5
5-5
10-3
10-5
5-3, 5-5
5-5
10-3
11-5
11-5
16-5
16-11
16-9
16-3
16-9
16-9
16-9
16-3
16-3
16-7
8-5
8-5
8-5
8-5
8-5
7-7
7-7, 11-3
7-9
8-5
8-7
7-9, 8-7
8-7
8-7
7-5
7-9
7-9
7-9
7-11
7-5

INDEX

1016456 7-3,7-5
1016457 7-7
1016458 7-9
1016467 7-7
1016470 7-13
1016472 7-11
1016473 7-7
1016474 7-9
1016479 7-9
1016480 8-7
101648102 8-7
101648203 7-7
1016483 7-9
1016486 8-5
1016489 7-9
101649002 8-7
1016494 7-11
1016496 7-11
1016497 7-5
1016499 8-5
1016501 8-5
1016502 7-7
1016506 7-11
1016507 7-3
1016510 7-11
1016513 11-3
1016517 7-9
1016518 7-9
1016519 7-9
1016521 7-11
1016531 7-3
1016535 7-11
1016537 7-7
1016538 7-11
1016539 7-3
1016541 7-13
1016544 7-5,7-9, 7-11
1016546 8-9
1016547 7-3, 7-13, 8-7
1016549 7-9
1016551 16-11
1016552 16-11
1016553 16-11
1016554 16-11
1016560 7-9
1016561 7-5
1016562 7-5, 7-13
1016563 7-9
1016564 7-11
1016566 7-9
1016569 7-9
1016570 7-7
1016571 7-13
1016572 8-7
1016576 7-7
1016578 7-5

2008 Precedent lllustrated Parts List

1016579 7-5
1016581 7-7
1016582 8-7
1016583 7-9
1016584 7-11
1016585 8-5
1016586 7-5
1016587 7-5
1016588 7-5
1016627 16-7
1016630 6-3
1016663 5-5
1016672 11-7
1016801 10-3
1016849 6-3, 12-3
1016851 6-3, 12-3
1016883 6-17
1016904 7-9, 9-3

101705701  1-33, 1-35, 1-37, 3-11

1017082 11-3
1017231 11-3

1017235 1-33, 1-35, 1-37, 5-21

1017434 7-9
1017435 7-9
1017442 7-7
1017443 7-9, 7-11
1017444 7-9
1017445 7-9
1017446 7-9
1017447  7-11
1017448 7-5
101744901 7-13
101744902 7-13
1017450 7-13
101745101 7-13
101745102 7-13
1017453 7-13
1017454 7-9
1017455 7-5
1017456 7-7
101745701  7-13
101745702 7-13
1017458 7-7
1017460 7-7
1017461 8-5
1017463 7-5
1017466 8-7
1017468 7-5
1017471 7-13
1017472 7-11
1017473 7-9
1017474 7-3
1017475 7-3
1017476 7-3
1017486 7-3
1017487 7-11



1017490
1017500
1017501
1017502
1017503
1017504
1017507
1017508
1017510
1017512
1017513
1017514
101751801
101751802
101751803
1017686

7-5
7-3
7-13
7-13
7-13
7-11
7-7
7-11
7-13
7-13
7-11
7-11
7-11
7-11
7-11
10-7

1017689 9-3

101769302
101773301
101773302
101773303
101773304
101773305
101773306
101773307
101773308
101773309
101773310
101773311
101791101
1017944

1017947

1017949

1017950

1017953

101795701

12-37

101797701
101797801
101802201
101802202
101802203
101808401
101809101
101811401
101813202
101815501
101815502
101816301
101816501
101816502
101820201
101823101
101823201
101823301
101823302

2-3
7-13
7-13
7-13
7-13
7-13
7-13
7-13
7-13
7-13
7-13
7-13
4-3
13-3
13-3
13-3
13-3
13-3

12-29, 12-31, 12-33, 12-35,

12-31, 12-35
12-31, 12-33, 12-35, 12-37
15-7

15-7

15-7

16-3

16-5

1-13, 8-11
16-3

4-3

4-3

4-3

4-3

4-3

8-7

16-9

4-3

4-3

4-3

101823801
101823901
101824001
101824002
101824401
101825101
101827101
101828301
101828601
101828801
101828802
101828901
101828902
101828903
101828904
101828905
101828906
101830701
101831101
101831401
101831503
101831504
101831701
101831801
101831901
101832001
12-37
101832202
101832302
101832601
101832701
101833101
101833401
101833601
101833701
101833902
101834001
101834502
101834601
101834801
101836201
101837301
101838201
101838301
101838401
101838501
101838601
101851101
101856001
101856201
101865805
101869302
101871001
101874901
101875001
101875102

INDEX

4-3

4-3

4-3

4-3

8-3

3-3, 3-5
7-15

15-7

15-5, 15-7
15-5, 15-7
15-5, 15-7
15-7, 15-9, 15-11
15-7, 15-9, 15-11
15-7

15-5

15-5

15-5

6-3, 12-3
15-7

12-27, 12-29
15-9

15-9

15-9

16-5

16-3

101875201
101875301
101875401
101875501
101875601
101875701
101875802
101876001
101876202
101876301
101876402
101876501
101877601
101877701
101878101
101879001
101881101
101884801
101886101
101887101
101887601
101889401
101890001
101890101
101890201

12-29, 12-31, 12-33, 12-35, 101890501

8-9

8-9

7-15

7-15

7-15

10-7

11-3

6-15

10-3

10-7

6-3, 12-3
7-15

11-3

10-7

6-17

15-9

15-9

15-9, 15-11
15-9

15-9, 15-11
6-3, 12-3
12-17, 12-19
1-13, 8-11
12-35, 12-37
6-15

16-3

6-15

6-15

6-15

101890601
101890901
101891001
101891301
101891401
101891501
101891601
101891901
101892001
101892201
101892301
101892401
101892501
101892601
101892701
101892901
101893201
101893801
101893901
101895401
101895501
101896501
101897001
101897201
101897401
101897601
101898001
101903601
101903701
101905901

6-15
6-15
6-15
6-15
6-15
6-15
6-15
6-15
6-15
6-15
6-15
6-15
6-15
6-15
6-15
6-15
7-5
7-15
11-3
16-3
7-3, 8-7
11-5
11-5
11-3
11-3
11-3
11-3
11-7
11-7
11-3
11-7
11-7
11-5
11-5
11-5
11-5
11-5
11-5
11-5
11-5
11-7
11-3
11-5
11-3
11-5
14-3
14-3
6-15
14-3
14-3
14-3
14-3
6-5
14-3
14-3
8-5

2008 Precedent lllustrated Parts List

Page i-3



101906901
101908401
101908701
101909201
101909301
101909401
101910501
101914401
101916001
101916101
101916201
101916301
101916701
101920101
101922101
101922201
101923001
101923201
101923501
101923701
101923901
101926901
101927101
101927201
101927301
101927501
101927601
101927701
101927901
101928001
101928101
101928301
101928601
101928701
101929802
101933101
101939901
101942301
101953802
101956201
101956202
101956503
101958201
101958301
101960501
101963401
101964201
101972001
101972002
101972003
101972004
101972005
101972006
101972007
101972009
101972011

Page i-4

14-3 101972012
12-17, 12-19 101972101
12-39, 12-41, 12-43 101972201
7-5 101973101
7-5 101973301
7-5 101973401
11-7 101973501
15-7, 15-9 101976601
7-13 101979101
7-3 101980801
7-5 101980901
7-5 101981001
6-17, 10-3 101987501
13-3, 13-5 101990802
14-3 102003201
14-3 102022601
14-3 102031901
14-3 102061201
14-3 102065901
14-3 102169401
14-3 102186001
11-3 102186101
11-3 102186201
11-3 102186301
11-3 102186401
11-5 102186701
11-5 102186801
11-5 102186901
11-5 102187001
11-5 102187101
11-5 102187201
11-7 102196901
11-3 102223401
11-3, 14-3, 16-7 102235201
10-3 102240104
16-7 102240501
6-15 102241501
13-3, 13-5 102241502
7-3 102242101
15-11 102243402
15-11 102243403
12-39, 12-41 102248803
15-11 102249901
15-11 102251501
3-3 102265601
7-15 102265701
12-33, 12-37 102265901
16-7 102266001
16-7 102266101
16-7 102267001
16-7 102273201
16-7 102273301
16-7 102273401
16-7 102273501
16-7 102273601
16-7 102273701

2008 Precedent lllustrated Parts List

INDEX

16-7
14-3
14-3
8-5
8-5
8-7
15-11
15-11
11-9
11-5
11-5
11-5
15-11
4-7, 4-9
8-3
5-11
11-7
16-9
7-15
16-7
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-5
12-3
12-3
13-3, 13-5
13-3
12-39, 12-41, 12-43
16-7
16-7
10-7
16-7
13-3, 13-56
16-7
16-3
16-7
13-3
13-3
13-3
13-3
13-3
13-3
15-5
15-5
15-5
15-5
15-5
15-3, 15-5

102273801
102273901
102274001
102279001
102279103
102279104
102287101
102287201
102287301
102287601
102287701
102287901
102288101
102288201
102288401
102288601
102288901
102289001
102289101
102289201
102289301
102289401
102289501
102289601
102289701
102289801
102289901
102290120
102292201
102292356

15-3, 15-5
15-3, 15-5
15-5

1-21

1-21

1-21

5-13
5-15
5-13
5-13
5-13
5-15
5-13, 5-15
5-15
5-15
5-11

5-13

5-11
5-15
5-11, 5-15
5-11, 5-15
5-13
5-13, 5-15
5-13
5-13
5-15
5-13
5-7,5-9
4-7,4-9
1-7, 1-9, 1-11, 12-29, 12-31,

12-33, 12-35, 12-37

102292701
102292801
102293512
102295916
102296020
102296040
102296140
102296401
102296530
102296601
102296716
102296819
102296920
102297001
102297125
102297230
102297901
102298020

1-11, 1-21

4-5

12-27

1-9

1-5, 5-3, 6-5, 8-3, 8-11

6-5, 11-9

1-25, 1-27

1-25, 1-27

1-19, 1-29, 1-33, 1-35, 1-37
1-11, 1-21

12-17, 12-39, 12-41, 12-43
1-7, 1-9

1-11, 11-9, 12-17, 12-19
1-9

1-19, 8-11

1-21

4-7, 4-9

1-11, 12-29, 12-31, 12-33,

12-35, 12-37, 12-41, 12-43

102298030
102298116
102298130
102298170
102298185
102298240

1-13, 1-15, 1-21, 1-29, 4-7, 4-9
5-7, 5-9

5-7, 5-9

5-17, 5-19, 5-21

5-17, 5-19, 5-21

1-19, 1-21, 1-29



102298401
5-21
102298580
102298601
102298716
102298720
102298745
102298770
102299065
102299360
102299601
102302504
102302604
102304801
102330901
102336001
102353201
102353301
102353401
102355301
102356601
102356801
102357001
102357701
102380401
102400002
102400102
102400202
102400302
102430901
102431001
102453001
102453101
102491501
12-37
102500001
102500101
102500501
102500601
102500801
102501401
102501402
102501501
102502301
102502302
102502304
102502305
102502306
102502307
102502308
102502309
102502311
102502313
102502401
102502402
102502404

1-3, 1-25, 1-27, 5-17, 5-19,

1-21

1-21

1-11, 1-21

1-29, 1-31, 1-33, 1-35, 1-37
1-31, 1-33, 1-35, 1-37
12-27

1-23, 1-25, 1-27
1-25, 1-27
1-25, 1-27

1-11

1-11

7-9

16-9

8-9

5-15

5-15

5-15

6-5

14-3

14-3

14-3

5-15

1-7

1-25, 1-27
1-25, 1-27

1-23

1-23

7-13

7-11

11-5

11-5

12-29, 12-31, 12-33, 12-35,

4-13
4-11
1-21
1-21
4-7, 4-9
1-21
1-21
1-5
1-21
1-21
1-21
1-21
1-21
1-21
1-21
1-21
1-21
1-21
1-5
1-5
1-5

102502405
102502406
102502407
102502408
102502409
102502411
102502413
102502501
102502601
102502901
102503001
102503221
102503222
102503224
102503225
102503901
102504001
102504201
102504301
102504501
102504802
102505701
102506201
102506301
102506401
102506601
102507101
102508201
102508202
102508401
102508601
102508701
102508901
102508902
102509301
102509701
102509801
102510001
102510101
102510201
102510601
102510802
102510901
102511101
102511301
102511302
102511601
102511602
102511701
102511702
102511801
102511802
102512001
102512401
102513001
102513102

INDEX

1-5

1-5

1-5

1-5

1-5

1-5

1-5

1-5

1-5

1-21

1-21

1-19, 1-29, 1-33
1-19, 1-29, 1-35
1-19, 1-29, 1-37
1-19, 1-29

1-19

1-19

1-19

1-19

1-19

1-11

5-13

5-17, 5-19, 5-21
5-17, 5-19, 5-21
5-17, 5-19, 5-21
5-17, 5-19, 5-21
5-9

1-15

1-15

12-17, 12-19
12-3

12-3

1-27

1-25

5-19

12-27

12-27

12-3

12-7

12-27

12-27

12-39

12-17

12-17, 12-19
12-27, 12-29
12-27, 12-29
1-27

1-25

1-13

1-13

1-13

1-13

11-9

1-25, 1-27
5-17

4-7, 8-9

102513301
102513501
102513701
102514201
102514401
102514601
102515001
102515101
102515301
102515401
102515501
102515601
102516901
102517001
102517801
102517901
102518001
102518101
102518301
102519201
102519301
102519401
102520001
102520701
102520702
102521301
102521401
102521801
102521901
102522601
102522604
102522605
102522609
102522701
102522901
102523101
102523901
102524201
102524202
102526201
102526401
102526801
102527501
102531001
102531402
102531501
102531601
102531701
102531702
102531704
102534001
102534201
102534403
102534404
102534801
102536601

1-25, 1-27

1-25, 1-27

8-3

8-3

1-13, 8-11

11-9

6-3, 6-13

6-3

11-9

11-3

11-9

11-9

1-15

1-19

3-3

3-3

3-5

3-7

3-7

3-3

3-3, 3-5

3-7

12-17

1-27

1-25

8-11

8-11

1-9

1-11

2-3, 2-5

2-3

2-3

2-3, 2-5

12-39

6-3, 12-3

1-7

1-11

1-27

1-25

11-3

12-27

12-27

3-7

1-31, 1-33, 1-35, 1-37
1-31, 1-33, 1-35, 1-37
1-29, 1-33, 1-35, 1-37
1-31, 1-33, 1-35, 1-37
1-29, 1-33

1-29, 1-35

1-29, 1-37

12-27, 12-29

1-3, 1-31, 1-33, 1-35, 1-37
1-5

1-5

1-33, 1-35, 1-37, 5-21
6-3, 12-3

2008 Precedent lllustrated Parts List Page i-5



102536602
102536603
102536604
102536605
102538101
102538201
102538601
102540301
102540601
102540701
102540801
102540901
102541425
102543901
102543902
102544201
102544901
102545601
102545602
102550301
102551701
102551901
102552001
102554601
102554901
102555501
102555901
102556701
102556801
102557201
102557501
102557502
102557801
102558201
102558301
102558401
102558501
102558601
102558701
102558801
102558901
102559001
102559101
102559301
102559401
102559601
102559701
102562101
102562401
102562701
102562801
102562901
102563001
102563101
102564901
102565101

Page i-6

6-3

12-3

6-3

12-3

3-3, 5-3
5-3
12-17, 12-19
7-15

2-5

2-5

5-3

3-3

1-29, 1-33, 1-35, 1-37
1-23

1-23
1-23, 1-25, 1-27
1-33, 1-35, 1-37, 5-21
1-21

1-21

12-7

1-19

4-7, 4-9
4-7, 4-9
1-17

11-9

16-3

3-5

2-5

2-5

1-7, 1-9
4-5

4-5

2-3, 2-5
8-11

8-11

8-11

8-11

8-11

8-11
4-11, 4-13
4-11, 4-13
4-11, 4-13
4-11, 4-13
4-11, 4-13
4-11, 4-13
4-11, 4-13
4-11, 4-13
1-21

16-3

1-17

1-17

1-17
4-11, 4-13
4-11, 4-13
5-11

5-11

102565201
102565301
102565401
102565701
102565801
102565901
102566001
102566101
102568701
102569304
102569309
102570401
102570901
102570902
102570904
102571101
102571202
102571301
102571901
102572201
102572401
102572601
102573101
102574801
102574901
102575101
102575201
102577001
102577002
102577401
102584701
102584801
102585801
102585901
102586201
102587401
102587501
102588301
102588501
102588601
102588701
102588901
102589901
102590001
102591901
102594301
102601501
102603501
102605201
102606101
102607501
102668801
102669901
102674001
102674101
102674201

2008 Precedent lllustrated Parts List

INDEX

5-11
5-11

5-11

5-11

5-11

5-11

5-11

5-11

1-19

2-3

2-3, 2-5

16-11

1-33

1-35

1-37

12-35, 12-37

12-35, 12-37

5-3

12-35, 12-37

1-29, 1-33, 1-35, 1-37
12-3

1-25, 1-27

1-29, 1-33, 1-35, 1-37
1-29, 1-33, 1-35, 1-37
1-29, 1-33, 1-35, 1-37
1-29, 1-33, 1-35, 1-37
1-29, 1-33, 1-35, 1-37
12-27

12-27

1-33, 1-35, 1-37
1-31, 1-33, 1-35, 1-37
1-31, 1-33, 1-35, 1-37
12-7

9-3

6-9

4-11, 4-13

4-11, 4-13

8-11

5-17, 5-19, 5-21

5-13

4-11, 4-13

4-11, 4-13

11-11

127, 12-11, 12-15
3-7,3-9

4-7, 4-9

16-5

16-5

16-5

16-5

16-5

16-9

16-7

16-5

16-5

16-5

102674401
102674601
102675001
102675101
102675201
102675301
102675401
102686101
102704701
102704801
102704901
102705001
102751601
102753401
102771701
102803301
102806201
102865101
102878101
102878201
102886301
102886401
102886501
102886601
102915601
102952202
102956201
102956301
102956401
102956501
102958001
102967901
102973801
102989101
103196001
103199301
103200301
103205101
103209501
103210101
103226201
103226301
103226401
103226601
103226701
103238501
103262001
103325501
103325601
103325701
103327601
103327701
103327801
103327901
103330601
103337601

16-9

16-9

16-5

16-5

16-5

16-5

16-5

16-3

13-5

13-5

13-5

13-5

8-3

7-9

14-3

6-5

12-39, 12-41
8-3

5-15

5-13, 5-15
14-3

14-3

14-3

14-3

1-9

8-3

5-13, 5-15
12-21

12-21, 12-23
12-21

12-21, 12-23,
1-21

5-15

12-21, 12-23,
1-25, 1-27
1-25, 1-27
1-25, 1-27
1-25, 1-27
5-7

1-25, 1-27
12-21, 12-23,
12-21, 12-23,
12-21, 12-23,
12-21, 12-23,
12-21, 12-23,
3-7, 3-9
12-39

13-3

13-3

13-3

1-19

4-11

4-11, 4-13
4-13

1-3

13-3

12-25

12-25

12-25
12-25
12-25
12-25
12-25



103344301
103345701
103357701
12-37
103358501
103367901

103368301
12-37

103368401
12-37
103369401
103374801
103374901
103375301
12-37
103375401
103375501
12-37
103375701
103376001
12-37
103384601
103384701
103384801
103395401
103395402
103395501
103395503
103395601
103395701
103402701
103403201
103403401
103403501
103413901
103421801
103423001
103423002
103423004
103428501
103428601
103428701
103428801
103429001
103429101
103429201
103429301
103429501
103429601
103429701
103434001
103439901
103446601
103499101
103499102
103499103

4-11, 4-13

10-3
12-29,

12-29
12-41,
12-29,

12-29,

12-41,
12-31,
12-11

12-29,

12-29
12-29,

12-11,
12-29,

3-9
3-9
3-9
12-25
12-23
12-25
12-23
12-35,
12-25
1-9
12-39
12-43
12-15
12-31,
12-11,
1-17
1-17
1-17
15-3
15-3
15-3
15-3
15-3
15-3
15-3
15-3
15-3
15-3
15-3
15-3
15-3
12-41,
15-3
15-3
15-3

96704416 7-15

12-31, 12-33, 12-35,

12-43

12-31, 12-33, 12-35,

12-31, 12-33, 12-35,

12-43
12-33, 12-35, 12-37

12-31, 12-33, 12-35,

12-31, 12-33, 12-35,

12-15
12-31, 12-33, 12-35,

12-37

12-33, 12-35, 12-37
12-15

12-43

IN D E X

A

absorber, front shock 5-13
absorber, rear shock 5-17, 5-19, 5-21
AC cord 15-5, 15-7, 15-9, 15-11
AC cord bushing 15-3, 15-5
AC cord receptacle 15-11
AC cordset 15-3
accelerator cable 4-7, 8-9
accelerator pedal 4-11, 4-13
accelerator pedal adjustment tool  16-3
accelerator pedal pad 4-11, 4-13
access panel 1-21
adapter
cable (IQDM) 16-7
adhesive, guide ring  16-3
adjuster
hydraulic brake 16-7
adjuster, lash 7-11
air filter  8-11
air filter canister evacuation valve 8-11
air intake assembly  8-11
air intake cover 8-11
air intake hose  8-11
ammeter 15-3, 15-5, 15-7, 15-9, 15-11
arbor 16-3
arm
governor 11-3
pivot 171-3
rocker 7-9
armature 6-15, 13-3, 13-5
armature conversion kit  6-15
armrest 1-17, 1-29, 1-33, 1-35, 1-37
assembly
armature 6-15
axle 11-7
brake lever 4-3
brush connector 6-15
brush holder 6-15
carburetor 8-5
connectingrod 7-13
cylinder head 7-9
drive hub  10-3
driven clutch  10-7
driven clutch fixed-face 10-7
field coil 6-15
float 8-5
frame and field (motor) 13-5
fuel tank vent  8-3
governor 11-5
idle screw 8-5
moveable-face 10-3, 10-7
pilot air screw  8-5
plugcap 7-5
score card plate 5-5
secondary clutch weight 70-3

2008 Precedent lllustrated Parts List

axle 11-7, 14-3
axle shaft oil seal
axle tube 14-3

11-7, 14-3

B

backing plate, brake 4-3

backrest 1-19, 1-29, 1-33, 1-35, 1-37

bag hoop 1-19

bag strap 1-19

bag strap buckle 71-19

bag, desiccant 10-3

ball bearing 7-11

ball joint 5-11

ball stud 171-9

ball, bearing 5-11

ball, shifter 171-5

ball, steel pressure relief 7-7

band, RPM limiter mount 7-5

barb, vent 8-3

barrel, plastic 1-7, 1-11, 1-19, 1-29, 1-31,
1-33, 1-35, 1-37, 4-7, 4-9, 12-35, 12-37

battery
8-volt 12-31, 12-35

battery bucket 712-29, 12-31, 12-33, 12-35,
12-37

battery cable 12-27

battery cap 12-31, 12-33, 12-35, 12-37

battery cap, 6-volt 12-27, 12-29

battery charger 15-5, 15-7, 15-9, 15-11

battery charger case
15-11

battery charger handle 15-5

battery charger receptacle 12-27

battery charger transformer 15-5,
15-9, 15-11

battery charger wire harness

battery clamp 6-5

battery condition indicator 12-3

battery discharge machine 16-3

battery light 12-3

battery seperator 712-29

battery terminal protector spray 16-3

battery thermometer 16-3

battery, 12-volt 6-5

battery, 12-volt, Trojan T1275, moist
12-29

battery, 12-volt, Trojan T1275, wet
12-29
battery, 8-volt, Trojan T890
bearing 14-3
ball 5-11, 7-11
ball (motor) 13-5
idler 10-3
inner axle tube
needle 17-5
outer axle tube 11-7
bearing and oil seal remover 16-3

16-5, 15-7, 15-9,

15-7,

12-11, 12-15

12-27,
12-27,

12-33, 12-37

11-7, 14-3

Page i-7



bearing driver set  16-3
bearing puller 16-3
bearing puller wedge
bearing retainer 13-3
beauty panel, front 71-5
beauty panel, rear 1-21
bellows, steering 5-11
belt, drive 10-5
belt, starter/generator
bezel, FNR 171-9
body kick plate 1-13, 1-15
body, front 1-5, 1-21
body, under 1-21
bolt, U- 1-33, 1-35, 1-37, 5-21
boot, switch 12-17, 12-19
bottom seat 1-17
bracket
accelerator cable  8-9
adjustable starter/generator
equalizer 4-7, 4-9
governor cable 8-9
muffler mounting 9-3
oil filter mount  7-7
oil level switch  7-11
15-9

16-3

6-17, 10-3

6-17

relay mounting
RPM limiter  7-5
shock absorber 5-17, 5-19, 5-21
shock mounting 5-17, 5-19, 5-21
snubber 7-15
starter/generator mounting 6-17
throttle spring return  8-7
bracket, clamshell  7-71
brake adjusting mechanism 4-3
brake adjustment tool 716-3
brake backing plate 4-3
brake cable 4-5
brake cable release tool 16-3
brake cluster 4-3
brake drum 4-3
brake lever 4-3
brake pedal 4-11, 4-13
brake pedal adjustment tool
brake pedal pad 4-11, 4-13
brake pedal tension tool 716-3
brake return spring 4-11, 4-13
brake rod 4-11, 4-13
brake self-adjusting mechanism 4-3
brake shoe 4-3
brake spring 4-3
breaker, circuit
15-11
breather
brow 1-5
browcap 171-5
brush 13-3, 13-5
brush and screw set

16-3

15-3, 15-5, 15-7,

11-3, 14-3

6-15

Page i-8

15-9,

INDEX

brush box assembly 13-5
brush connector 6-15
brush holder 6-15
brush inspection port cover
brush port cover 6-15
brush rigging 13-3, 13-5
brush spring 13-3, 13-5
brush spring set 6-15
bucket, battery  12-29, 12-31, 12-33, 12-35,
12-37

bucket, electric vehicle
buckle, bag strap 71-19
bumper 1-3

drive unit (motor) 13-3, 13-5

jounce 1-33, 1-35, 1-37, 5-21

jounce, bracket 1-33, 1-35, 1-37, 5-21
bushing 5-13, 5-15, 5-17, 5-19, 5-21, 10-3

AC cord 15-3, 15-5
bushing, insulated 13-3
button, drive  10-7
buzzer, reverse 6-3, 12-3

6-15

12-27

Cc

cable
accelerator
brake 4-5
FNR shifter 11-11
governor 8-9
IQDM  16-7

cable support bracket

cable, battery 12-27

calibration test module

cam
driven clutch
neutral lockout

4-7, 8-9

11-9

16-3

10-7
11-9

cam installation tool  16-3

camshaft 7-11

camshaft shim 7-11

canopy 1-25, 1-27

canopy bracket 1-21

canopy component kit 71-27

canopy cover 1-23, 1-25, 1-27

canopy drain cover 1-25, 1-27

canopy handle 171-25, 1-27

canopy hardware 1-25, 1-27

canopy support  1-25, 1-27

cap
battery
battery, 6-volt
dust 12-3
fuel tank 8-3
key switch 6-3, 12-3
plug 7-5

cap, SAM  1-23

carburetor 8-5

carburetor float level tool

12-31, 12-33, 12-35, 12-37
12-27, 12-29

16-7

2008 Precedent lllustrated Parts List

carburetor gasket 8-7
carburetor insulator 8-7, 13-3
carburetor mounting gasket 8-7
card, safety first 16-9
case
battery charger
differential gear
gear 11-3, 14-3
rocker 7-9
case, charger 15-3
charger bezel tool
charger board relay
charger case 15-3
charger hardware
chargerlegs 15-3
charger wires  15-3
charger, battery 15-5, 15-7
choke bottonrod 1-13, 8-11
choke lever 1-13, 8-11
15-3,

15-5, 15-7, 15-9, 15-11
11-7

16-3
15-3

15-3

circuit breaker
15-11
clamp
battery 6-5
cable retaining 8-9
hose 8-3, 8-7
muffler hose 9-3
clamshell bracket 71-11
clip, body trim  1-11, 1-21
clip, score card 5-3, 5-5
closeout 12-27
cluster idler gear
cluster, brake 4-3
clutch alignment tool
clutch pulley 10-3
clutch removal tool  16-3
clutch repair kit  10-7
clutch tool kit 16-5
clutch weight  10-3
clutch, drive  10-3
clutch, driven  10-7
coil, field 6-15
coil, ignition  7-5
collet 7-9
column, steering 5-7, 5-9
comfort grip steering wheel kit 5-3
communication display module  16-5

component mounting plate 712-39, 12-41,
12-43

compression gauge
compression spring
compressor, piston ring
compressor, valve spring
computer, v 3.0 onboard
connectingrod 7-13

connector tube, handrail
1-37

15-5, 15-7, 15-9,

11-5

16-5

16-5

1-13, 8-11

16-9
16-11
12-39

1-29, 1-33, 1-35,



connector, 9-pin  6-3, 6-13, 12-3
connector, a- 6-15
continuity tester  16-5
control arm

A-arm  5-13
controller shield 12-41, 12-43
controller, motor speed  12-39, 12-41
controller, speed 12-39, 12-41
cord connector  7-11
cord set, DC 15-5

cord, AC 15-5, 15-7, 15-9, 15-11
cord, DC 15-7, 15-9, 15-11
Cordset

PD3, Ac 114" 15-3

PD3, Ac 80" 15-3

PD3,DC 113" 15-3

PD3,DC 154" 15-3

PD3, DC 205" 15-3
counterbalance guide shaft 7-13
counterbalance weight 7-13
coupler, SPWS 12-21, 12-23, 12-25
cover

air intake  8-11

brush inspection port 6-15

brush port 6-15

crankcase 7-11

dust 4-3

electronics module  712-17

oil pump 7-7
cover plate  13-5
cover, canopy drain  1-25, 1-27
cover, steering column  5-3
crankcase 7-13
crankcase cover 7-11
crankcase vent tube 8-7
crankshaft 7-13
crankshaftrod 7-13
crankshaft shim 7-13
current limiter  15-11
cushion, shock absorber 5-17, 5-19, 5-21
cutter, valve seat 16-5, 16-11

D
damper, RPM limiter 7-5
dash 1-7

dash support assembly  5-13
dash tray 1-7
DCcord 15-7, 15-9, 15-11
DC cord set 15-5
DC cordset 15-3
decal
battery tag 3-7, 3-9
battery weight warning  3-7, 3-9
CE mark 12-35, 12-37
Club Car clip 3-3
component mounting plate  3-7

INDEX

electrical cover safety 3-7
four-passenger warning 1-33, 1-35,
1-37, 3-11
frame ground warning  3-3
gas and governor warning  3-3
IR/Club Car 1-11
on/off 3-3, 3-5
operating instructions  3-3, 5-3
operating instructions (electric) 3-5
operating instructions (gas) 3-3
private speed mode 3-5
rollover warning  3-3, 3-5
rotating parts  3-3
Run/Tow warning 3-9
Tow/Run switch  3-7
warning 3-9
warning, battery weight 3-7, 3-9
warning, Run/Tow 3-9
water exposure  3-9
desiccantbag 10-3
DF-terminal insulator  6-15
diesel tachometer probe 16-9
differential
drive unit  714-3
differential gear 11-7, 14-3
differential gear case 11-7
differential housing 14-3
differential idler gear 11-7
differential pin  11-7
diode, rectifier 15-5
diode, tow switch 12-7, 12-11, 12-15
dipstick 7-3
drain channel 1-9
drain plug 7-7
drain plug gasket 7-7, 11-3
drive belt 10-5
drive button  710-7
drive clutch  710-3
drive clutch button  10-3
drive clutch fixed sheave tool 16-5
drive clutch fixed-face 10-3
drive clutch holder tool 16-5
drive clutch hub puller  716-5
drive clutch puller 16-5
drive clutch spider removal tool  16-5
drive clutch spring 10-3
drive clutch weight  10-3
drive hub  10-3
drive unit bumper 13-3, 13-5
driven clutch 10-7
driven clutch button 10-7
driven clutch cam 10-7
driven clutch cam puller 16-5
driven clutch fixed-face assembly  10-7
driven clutch puller plug  16-5
driven clutch spring compression base tool

2008 Precedent lllustrated Parts List

16-5

driven clutch spring compression collar tool
16-5

driven clutch spring compression nut tool
16-5

driver, drive clutch  710-3

drum, brake 4-3

dry moly lubricant  16-7

dustcap 12-3

dust cover 4-3

dust seal 5-11

E

eccentric adjustment screw  5-15

electrical component mounting plate
12-43

end bell, commutator 6-15
end bell, output shaft 6-15
end cap, motor 13-3, 13-5
end shield

motor 13-3
end, tierod 5-11
engine mounting plate  7-15
engine shroud 7-3
engine, FE350 CW without ACR  7-3
equalizer 4-7, 4-9
exhaust system 9-3
exhaust valve 7-9

12-41,

F

face, moveable
fan housing 7-3
fan shroud 7-3
fan, flywheel 7-5

10-3, 10-7

fascia 1-5
field coil 6-15
field coil housing 6-15
fill plug 17-3
filter
air 8-11
fuel 8-3
oil 7-7
filter, air 8-11

filter, oil pump  7-7
fixed-face, drive clutch  10-3
fixed-face, driven clutch  10-7
float 8-5

floor cover plate 4-7, 4-9
floor mat 1-31, 1-33, 1-35, 1-37
floormat 71-11

floormat retainer  1-11
flywheel 7-5

flywheel fan  7-5

flywheel fan plate  7-5
flywheel puller  16-7

FNR bezel 171-9

Page i-9



FNR handle 171-9
FNR housing 12-17, 12-19
FNR shift lever 11-3
FNR shifter 171-9
FNR shifter base 171-9
FNR shifter cable 11-11
foam tape 1-21
foot deck 1-31, 1-33, 1-35, 1-37
fork, shift 171-5
four-passenger conversion kit  7-33, 7-35
four-passenger kit 1-37
frame and field assembly (motor) 13-5
front body 1-5, 1-21
front body, beauty panel 171-5
fronthub 5-15
front suspension structure 5-13
F-terminal hardware 6-15
f-terminal insulator 6-15
fuel filter  8-3
fuel line 8-3, 8-7
fuel pickup tube 8-3
fuel pump, impulse  8-3
fuel tank 8-3
fuel tank cap 8-3
fuel tank hold-down 8-3
fuel tank vent  8-3
fuse 15-7, 15-9, 15-11
10-amp 6-5
15-amp 12-17, 12-19
charger 15-3, 15-5
fuse cover, sealed 6-5

G

gasket 14-3
air intake  8-11
carburetor 8-7
carburetor mounting  8-5, 8-7
crankcase cover 7-9, 7-11
drain plug 7-7, 11-3
exhaust 7-9, 9-3
head 7-9
insulator 7-9, 8-7
liquid 11-3, 14-3, 16-7
rocker case 7-9
gasket kit, FE350 7-9
gauge, compression 16-5
GCOR 4-11
gear
case 11-3, 14-3
clusteridler 11-5
differential 11-7, 14-3
differential idler 11-7, 14-3
differential output  74-3
helical 7-13, 11-5, 11-7
spur 7-13, 11-5
steering 5-11

Page i-10

INDEX

synchro 11-5
gear yoke 16-7
governor 11-5
governorarm 11-3
governor cable 8-9
governor cable bracket 8-9
governor shaft installation tool  16-7
governor shield 8-7
grip, pencil  5-3, 5-5
grommet 8-3
guide

intake valve 7-9

valve 7-9

valve seat cutter 16-71
guide ring adhesive 16-3

H

hand rail 1-31, 1-33, 1-35, 1-37

handle, battery charger 15-5

handle, FNR 171-9

handrail connector tube 1-29, 1-33, 1-35,
1-37

hardware kit, charger 15-3

hardware, F-terminal 6-15

harness, instrument panel 6-3, 6-13, 12-3

harness, wire 6-9, 12-7, 12-11, 12-15

harness, wire, batery charger 12-11, 12-15

head gasket 7-9

head, cylinder 7-9

heatsink 72-39, 15-5

heatsink and rectifier 15-3, 15-7, 15-9,
15-11

helical gear 7-13, 11-5, 11-7

hinge 12-29, 12-31, 12-33, 12-35, 12-37

hinge plate 1-17

hip restraint 71-17, 1-29, 1-33, 1-35, 1-37

hold-down, fuel tank  8-3

hoop, bag 171-19

hose, airintake 8-11

hose, fuel 8-3
hose, SPWS 12-21, 12-23, 12-25
housing

3-pin  13-3, 13-5
differential 14-3
fan 7-3
field coil 6-15
hub 5-15
hub, front 5-15
hub, synchronizer clutch 17-5
hubcap 5-15
hydraulic brake adjuster 16-7
hydrometer 16-7

idle screw assembly 8-5
idler bearing 10-3

2008 Precedent lllustrated Parts List

idler gear, differential 14-3
ignition coil  7-5

inner frame snubber  7-15

input shaft 74-3

insert, synchronizer 11-5
instrument panel 6-3, 12-3
instrument panel harness  6-3, 6-13, 12-3
insulated bushing 73-3

insulator gasket 7-9, 8-7
insulator, carburetor 8-7, 13-3
intake assembly 8-11

intake cover 8-11

intake hose 8-11

intake pipe 8-7

intake valve 7-9

intermediate shaft 714-3

internal retaining ring pliers 16-7
IQ display module (IQDM) 16-7

J
J-clip 1-21
jet, main  8-5
jet, pilot  8-5
joint
ball 5-11
jounce bumper 1-33, 1-35, 1-37, 5-21

jounce bumper bracket 7-33, 1-35, 1-37,
5-21

K

key
crankshaft 7-5, 7-13
driven clutch  10-7
On/Off 6-3, 12-3
square 10-7
starter/generator 6-15
woodruff  17-3

key switch 6-3, 12-3

key switch cap 6-3, 12-3

kick plate 1-13

kick plate, body 1-13, 1-15

king pin 5-15

Kit
PD3 Cordest, AC 114" 15-3
PD3 Cordest, AC 80" 15-3
PD3 Cordest, DC 113" 15-3
PD3 Cordest, DC 154" 15-3
PD3 Cordest, DC 205" 15-3

kit
3-pin housing  13-3, 13-5
brake pedal adjustment tool 16-3
brake shoe retainer 4-3
canopy component  1-27
clutch repair  10-7
differential gear case 171-7
drive clutch button  10-3



10-3
10-7

drive clutch weight
driven clutch button
four-passenger 1-37
front hub replacement 5-15
impulse fuel pump rebuild  8-3
1Q display module (IQDM) 16-7
magnet and bearing 13-3
motor brush  13-5
motor brush spring
motor cover plate  13-5
motor speed sensor  13-5
motor terminal hardware
neutral lockout cam 17-9
PD3 hardware 15-3
PD3 wiring 15-3
shock absorber cushion
5-21

tune-up 16-9

kit, comfort grip steering wheel 5-3

kit, SPWS  12-23, 12-25

13-5

13-5

kit, SPWS (single-point watering system)

12-21

L

lash adjuster

L-bracket, motor

leaf spring
5-19, 5-21

legs, charger

lever
change
choke

light
battery
ol 6-3

limit switch

limiter
current  15-11
RPM 7-5

line, fuel 8-3, 8-7

liquid gasket 11-3, 14-3, 16-7

low oil warning light 6-3

lubricant, dry moly  16-7

lubricant, moly-teflon  13-3, 13-5, 16-7

lug nut 2-3, 2-5

lug stud 5-15, 11-7, 14-3

7-11

13-5

15-3

11-3
1-13, 8-11

12-3

11-9

M

magnet and bearing kit  73-3
magnet, speed sensor 13-3, 13-5
main jet 8-5

manifold, 4-valve 12-25
manifold, SPWS 12-21, 12-23

mat, floor 1-11, 1-31, 1-33, 1-35, 1-37
MCOR 4-13
mechanism, brake adjusting 4-3

5-17, 5-19,

1-33, 1-35, 1-37, 5-15, 5-17,

INDEX

meter, volt ohm 16-11
module

calibration test  16-3

communication display
moly-teflon lubricant  16-7
motor

48-volt 13-3

48-volt1IQ 13-5
motor armature  713-3
motor brush  13-3
motor brush kit  13-5
motor brush spring kit 13-5
motor bumper 13-3, 13-5
motor controller 12-39, 12-41
motorend cap 13-3, 13-5
motor end shield 13-3
motor L-bracket 13-5
motor magnet, speed sensor  13-3, 13-5
motor speed controller 12-39, 12-41
motor speed sensor 13-3, 13-5
motor speed sensor kit  13-5
motor stator shell and winding
motor terminal hardware kit
moveable-face 10-3, 10-7
muffler hose clamp 9-3

16-5

13-3
13-5

N

nameplate 1-5
needle bearing 1171-5
neutral lockout cam
nozzle, main 8-5
nut, lug 2-3, 2-5

11-9

(0

oil filler tube  7-3

oil filter 7-7

oil filter mount bracket 7-7
oil filter screen  7-11

oil filter screen plate 7-11
oil level sensor 7-11
oil level switch bracket
oil pump and rotor  7-7
oil pump cover 7-7

oil pump filter  7-7

oil pump plate 7-7

oil seal 7-9, 7-11, 7-13, 11-3, 11-5
oil warning light, low 6-3

onboard computer (v 3.0) 712-39
O-ring 7-3,7-9, 7-11, 7-13

o-ring, ring, O 12-21, 12-23, 12-25

7-11

P

pad
accelerator pedal 4-11, 4-13
brake pedal 4-11, 4-13

park brake pedal

paint, touch-up

16-7

panel, access 1-21

panel, bea

uty

front body 7-

rear body
panel, SAM

5

1-21
1-19

park brake pad 4-11, 4-13
pedal assembly 4-11, 4-13
pedal group 4-11, 4-13

pedal spring kit
pencil grip  5-3, 5-5
pilot air screw assembly 8-5
pilotjet 8-5

pin, differe
pin, king
pin, piston

ntial
5-15
7-13

4-11, 4-13

11-7

pinion, steering 5-11

pipe, intake

piston 7-
piston pin
piston ring

8-7

13

7-13
7-13

piston ring compressor

piston ring
piston ring
pivot arm
plate

backing (brake)

cover

pliers

16-9

set 7-13

11-3

13-5

4-3

16-9

engine mounting 7-15
flywheel fan

hinge
kick
oil filter

1-17

1-13

screen

oil pump 7-7
score card 5-5
11-5, 11-7

thrust

plate, component mounting

12-43

plate, floor cover

pliers

7-5

7-11

4-7,4-9

internal retaining ring
ing 16-9

piston ri

retaining ring

plug
drain

7-7

16-9

driven clutch puller
fill 11-3

spark
plug cap
pole set

7-5
7-5
6-15

press weldment

protector spray, battery terminal

puller
bearing
clutch

16-3
16-3

16-5

2008 Precedent lllustrated Parts List

16-7

16-5

4-11, 4-13

12-39, 12-41,

16-3

Page i-11



drive clutch 16-5
drive clutch hub  16-5
driven clutch cam 16-5
flywheel 16-7

seal 16-9

special use tool 16-9
pulley

clutch  10-3
starter-generator 6-15
pump, impulse fuel 8-3
pushrod 7-9

R

rack and pinion 5-11
rack and pinion steering gear box 5-11
rack, steering 5-11
reaf-facing seat 7-37
reamer, valve guide 16-9
rear body, beauty panel 1-21
receptacle 12-29, 12-31, 12-33, 12-35,
12-37
receptacle, AC cord 15-11
receptacle, battery charger
rectifier diode 15-5
rectifier with heatsink 715-3, 15-7, 15-9,
15-11
regulator, voltage 6-5
relay 15-9, 15-11
relay mounting bracket 15-9
relay, 48-volt 15-5, 15-7
relay, charger board 15-3
remover, bearing and oil seal 16-3
resistor 12-39
resistor assembly  12-41, 12-43
restraint, hip  1-17, 1-29, 1-33, 1-35, 1-37
retainer
bearing 13-3
brake shoe 4-3
shock absorber cushion
5-21
spring (drive clutch) 10-3
valve spring 7-9
retainer, floormat 7-11
retaining ring pliers  16-9
return spring, brake 4-11, 4-13
reverse buzzer 6-3, 12-3
rigging, brush  13-3

12-27

5-17, 5-19,

ring
piston 7-13
retaining 10-3, 10-7, 11-9

snap 7-9, 7-13
spiral backup 10-3
synchronizer 11-5
ring, piston 7-13
rocker arm  7-9
rocker case 7-9

Page i-12

INDEX

rocker case gasket 7-9
rocker shaft 7-9
rocker switch 12-17, 12-19
rod
brake 4-11, 4-13
connecting 7-13
crankshaft 7-13
push 7-9
shift  11-5
rotor, oil pump and  7-7
RPM limiter  7-5
RPM limiter bracket 7-5
RPM limiter damper  7-5
RPM limiter mount band  7-5

S

safety firstcard 16-9
SAM 1-19
SAM (structural accessory module) 1-19
SAM cap 1-23
SAM panel 1-19
score card clip 5-3, 5-5
score card holder 5-3
score card plate  5-3, 5-5
screen, oil filter 7-11
screw, eccentric adjustment 5-15
screw, valve clearance adjuster 16-9
seal
dust 5-11
lip 14-3
oil 7-9, 7-11, 7-13, 11-3, 11-5, 11-7,
14-3
seal puller 16-9
sealant 11-3, 14-3
seat
spring 7-9
valve 7-7
seat bottom
seat bracket
sensor, motor speed
sensor, oil level 7-11

1-17, 1-29, 1-33, 1-35, 1-37
1-29, 1-33, 1-35, 1-37
13-3, 13-56

sensor, speed 13-3
seperator, battery  12-29
set, brush and screw 6-15
set, pole 6-15
shackle 5-17, 5-19, 5-21
shaft
change 11-3
counterbalance guide 7-13
input 74-3
intermediate  14-3
rocker 7-9
transmission 171-5
shield, controller 12-41, 12-43
shield, governor 8-7
shift fork 11-5

2008 Precedent lllustrated Parts List

shift lever 11-3
shiftrod 11-5
shifter, FNR  171-9
shim, camshaft 7-11
shim, crankshaft 7-13
shock absorber (front) 5-13
shock absorber (rear) 5-17, 5-19, 5-21
shock absorber cushion 5-17, 5-19, 5-21
shock absorber cushion retainer 5-17,
5-19, 5-21
shock mounting bracket
shoe, brake 4-3
shroud 7-3
shroud, engine 7-3
shroud, fan 7-3
single-point watering system 12-21
sleeve 5-13, 5-15, 5-17, 5-19, 5-21
governor 11-5
synchronizer 11-5
snapring 7-9, 7-13
snubber bracket 7-15
snubber, inner frame 7-15

5-17, 5-19, 5-21

solenoid, 12-volt  6-5
solenoid, 48-volt  12-39, 12-41, 12-43
spanner wrench 16-9
spark plug 7-5
speed controller
speed sensor
speed sensor magnet
speed sensor, motor
spindle 5-15
spiral backup ring  10-3
spray, battery terminal protector 16-3
spring

brake 4-3

brake return 4-11, 4-13

brush 6-15, 13-3, 13-5

compression 1-13, 5-3, 5-5, 8-11

drive button  710-3

drive clutch  10-3

driven clutch  70-7

forward/reverse cam 11-9

leaf 1-33, 1-35, 1-37, 5-15, 5-17, 5-19,

5-21

shifter 171-5

synchronizer 11-5

throttle return  8-7

valve 7-9
spurgear 7-13, 11-5
SPWS 12-21
SPWS (single-point watering system) kit

12-21
SPWS coupler 12-21, 12-23, 12-25
SPWS fitting, swivel T 12-21, 12-23, 12-25
SPWS hose 12-21, 12-23, 12-25
SPWS kit 12-23, 12-25

12-39, 12-41
13-3, 13-5
13-3, 13-5
13-3, 13-5



SPWS manifold 12-21, 12-23, 12-25
SPWS tubing 12-21, 12-23, 12-25
stand-offs, plastic 715-3
starter/generator 6-15
starter/generator belt 6-17, 10-3
starter/generator pulley 6-15
stator shell and winding 13-3
steel pressure relief ball  7-7
steering column  5-7, 5-9
steering column bearing press tool 16-9
steering column cover 5-3
steering column retaining ring tool  16-9
steering gear  5-11
steering pinion 5-11
steeringrack 5-11
steering wheel 5-3
steering wheel (comfort grip) kit 5-3
steering wheel puller tool  716-9
steering, rack and pinion gear box 5-11
stem, valve 2-3, 2-5
stiffener, flywheel side 7-15
stiffener, PTO side  7-15
strap, bag 1-19
stud 7-15

ball 11-9

lug 5-15, 11-7, 14-3
suppressor, voltage 15-7, 15-9, 15-11
suspension, front structure 5-13
switch

four-position  15-9, 15-11

key 6-3, 12-3

limit 11-9

rocker 12-17, 12-19

Tow/Run 12-17, 12-19
switch rubber boot 12-17, 12-19
synchro gear 11-5
synchronizer clutch hub  7171-5
synchronizer insert 11-5
synchronizer sleeve 171-5
synchronizer spring 11-5

T

12-volt battery  6-5

12-volt solenoid  6-5

tachometer 16-9

tachometer probe, diesel 16-9
tag, battery warning  3-7, 3-9
tank, fuel 8-3

tape, foam 1-21

tester, continuity  16-5
thermometer, battery 16-3
throttle return spring  8-7

throttle spring return bracket 8-7
thrust plate 11-5, 11-7
tierodend 5-11

tie wrap 12-31, 12-33, 12-35, 12-37

INDEX

tire 2-3, 2-5
tool
accelerator pedal adjustment  716-3
belt tensioning, starter/generator  16-11
brake adjustment 16-3
brake cable release 16-3
brake pedal adjustment 16-3
brake pedal tension 16-3
cam installation 76-3
carburetor float level 16-7
charger bezel 16-3
clutch alignment  16-5
cT-wrench 16-5
drive clutch fixed sheave 16-5
drive clutch holder 16-5
drive clutch spider removal 16-5
driven clutch spring compression base

16-5

driven clutch spring compression collar
16-5

driven clutch spring compression nut
16-5

governor shaft installation 76-7
puller, special use 16-9
steering column bearing press 16-9
steering column retaining ring  16-9
steering wheel puller 16-9
transaxle axle seal 16-9
transaxle pinion seal 16-9
transmission  16-9
valve guide driver 16-9
valve seat cutter 16-5
tool kit, clutch  16-5
touch-up paint 16-7
tow switch diode 12-7, 12-11, 12-15
Tow/Run switch 12-17, 12-19
transaxle 74-3
transaxle axle seal tool 16-9
transaxle housing 14-3
transaxle pinion seal tool  16-9
transaxle, unitized 11-3
transformer  15-3
transformer, battery charger 15-5, 15-7,
15-9, 15-11
transmission shaft 17-5
transmission tool  16-9

tube
crankcase vent 8-7
oil filler 7-3

tube, fuel pickup 8-3

tubing, SPWS  12-21, 12-23, 12-25
tune-up kit  16-9

T-wrench tool 16-5

U

U-bolt  1-33, 1-35, 1-37, 5-21

2008 Precedent lllustrated Parts List

u-bolt 5-17, 5-19

underbody 1-21

underbody cover 1-29, 1-33, 1-35, 1-37
underbody cover kit  71-23

underbody, rear 1-21

unitized transaxle 171-3

\')

valve

exhaust 7-9

intake 7-9

reed 7-9
valve clearance adjuster screw 16-9
valve guide 7-9
valve guide driver tool 16-9
valve guide reamer 16-9
valve guide, intake 7-9
valve seat 7-7
valve seat cutter 16-5, 16-11
valve seat cutter guide 16-11
valve seat cutter tool 16-5
valve seat t-wrench 16-11
valve spring 7-9
valve spring compressor  16-11
valve spring retainer 7-9
valve stem 2-3, 2-5
ventbarb 8-3
volt ohm meter 16-11
voltage regulator  6-5
voltage suppressor 15-7, 15-9, 15-11

W
warning light, low oil  6-3
warning tag, battery  3-7, 3-9
watering system, single-point  12-21
wedge, bearing puller 16-3
weight
clutch 10-3
counterbalance 7-13
secondary clutch  10-3
weldment
press 16-5
wheel 2-3, 2-5
wheel and tire  5-5
wheel, steering 5-3
wire harness 6-9, 12-7, 12-11, 12-15
wire harness, battery charger 12-11, 12-15
wire harness, Excel 12-15
wiring, charger 15-3
woodruff key 171-3
wrap, tie 12-31, 12-33, 12-35, 12-37
wrench, spanner 16-9

Y

yoke support  5-11

Page i-13



INDEX

yoke, gear 16-7

Page i-14 2008 Precedent lllustrated Parts List






@ Ingersoll Rand

Industrial Technologies

CubCar }

Club Car, Inc. Web  www.clubcar.com
P.O. Box 204658 Phone 1.706.863.3000
Augusta, GA 30917-4658 1.800.ClubCar
USA Int’l  +1706.863.3000

Fax  1.706.863.5808



	Body and Trim
	Front Bumper
	Front Body
	Dash - Style A
	Dash - Style B
	Floor Mat, Retainer, and Front Underbody - Style B
	Kick Plate - Gasoline Vehicle
	Kick Plate - Electric Vehicle
	Seat with Hip Restraints
	Backrest and Structural Accessory Module (SAM)
	Rear Body
	Underbody Covers (Vehicle Without Canopy)
	Canopy - Beige
	Canopy - White
	Rear Seat - Precedent Villager 4 and i2 4 Passenger
	Rear Footrest Assembly - Precedent Villager 4 and i2 4 Passenger
	Four Passenger Conversion Kit - Beige
	Four Passenger Conversion Kit - White
	Four Passenger Conversion Kit - Gray

	Wheel and Tires
	Wheels and Tires - Professional and i2
	Wheels and Tires - Champion and i2L

	Decals
	Decals - Gasoline Vehicle
	Decals - Electric Vehicle, Styles A, B, and C
	Decals - Electric Vehicle, Style A
	Decals - Electric Vehicle, Style B and Style C
	Decal - Precedent Villager 4 and i2 4 Passenger

	Brakes and Pedal Group Assemblies
	Rear Brake Assembly, Self-Adjusting
	Brake Cables
	Pedal Group Connections - Gasoline Vehicle
	Pedal Group Connections - Electric Vehicle
	Pedal Group Components - Gasoline Vehicle
	Pedal Group Components - Electric Vehicle

	Steering, Front and Rear Suspension
	Steering Wheel - Champion and i2L
	Steering Wheel - Professional and i2
	Steering Column - Gasoline Vehicles
	Steering Column - Electric Vehicles
	Steering Gear Assembly
	Front Suspension, Upper
	Front Suspension, Lower
	Rear Suspension - Gasoline Vehicle
	Rear Suspension - Electric Vehicle
	Rear Suspension - Precedent Villager 4 and i2 4 Passenger

	Electrical System - Gasoline Vehicle
	Electrical Components, Front Body - Gasoline Vehicle
	Battery - Gasoline Vehicle
	Wiring - Gasoline Vehicle
	Instrument Panel Wire Harness
	Starter/Generator Assembly Model G425419 - Gasoline Vehicles
	Starter/Generator Mounting - FE350

	FE350 Engine
	FE350 Engine without ACR (Automatic Compression Release) - Shrouds and Brackets
	FE350 Engine - Ignition Components and Flywheel
	FE350 Engine - Oil Circulation
	FE350 Engine - Cylinder Head
	FE350 Engine without ACR - Crankcase, Camshaft, and Oil Sensor
	FE350 Engine - Crankcase and Crankshaft
	FE350 Engine Mounting

	Fuel, Intake, and Governor Systems
	Fuel System
	Carburetor Assembly - FE350
	Carburetor Installation - FE350
	Governor and Accelerator Cables
	Choke and Air Box Assembly

	Exhaust System
	Exhaust System - FE350

	Torque Converter
	Drive Clutch
	Drive Belt
	Driven Clutch

	Unitized Transaxle
	Unitized Transaxle - Gear Cases and Brackets
	Unitized Transaxle - F&R Transmission and Gear Reduction
	Transaxle - Gasoline Vehicles, Differential and Axles
	Forward/Reverse Shifter Assembly - Gasoline Vehicle
	Transmission Cable

	Electrical System - Electric Vehicle
	Electrical Components, Front Body - Electric Vehicle
	Wiring - IQ System with Style A Battery Configuration
	Wiring - IQ System with Styles B or C Battery Configuration
	Wiring - Excel System with Style B or C Battery Configuration
	Forward/Reverse Switch and Tow/Run Switch - Electric Vehicle, Style A
	Forward/Reverse Switch and Tow/Run Switch - Electric Vehicle, Styles B and C
	Single Point Watering System, Style A
	Single Point Watering System, Style B
	Single Point Watering System, Style C
	Batteries, Bucket, and Charger Receptacle - IQ System, Style A
	Batteries, Bucket, and Charger Receptacle - IQ and Excel Systems, Style B
	Batteries, Bucket, and Charger Receptacle - IQ and Excel Systems, Style C
	Batteries, Bucket, and Charger Receptacle - IQ and Excel Systems, Heavy Duty, Style C
	Batteries, Bucket, and Charger Receptacle - IQ and Excel Systems, CE, Style C
	Batteries, Bucket, and Charger Receptacle - IQ and Excel Systems, Heavy Duty, CE, Style C
	Computer, Controller, and Solenoid - IQ System, Style A
	Computer, Controller, and Solenoid - IQ System, Styles B and C
	Computer, Controller, and Solenoid - Excel System, Styles B and C

	Electric Motor
	Motor (Model 5BC59JBS6365A) - Electric Vehicle (Later Version)
	Motor (Model EJ4-4001) - Electric Vehicle

	Transaxle - Electric Vehicles
	Transaxle - Electric Vehicles

	Battery Chargers
	PowerDrive 3 Battery Charger, Domestic
	PowerDrive 2 Battery Charger (Model 22110), Domestic
	PowerDrive Battery Charger (Model 17930), Domestic
	PowerDrive Battery Charger (Model 18780), Export
	PowerDrive Battery Charger (Model 20310), European

	Maintenance and Service Tools
	Maintenance and Service Tools
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Part Number and Page
	A
	B
	C
	D
	E
	F
	G
	H
	I
	J
	K
	L
	M
	N
	O
	P
	R
	S
	T
	U
	V
	W
	Y




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


